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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with standards traceable to international standard(s) and/or
national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility
to ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTLshall have no liability for any declarations, inferences or generalizations
drawn by the client or others from BTL issued reports.

BTL’s report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the Federal Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
BTL-self, extracts from the test report shall not be reproduced except in full with BTL’s authorized written
approval.

BTL'’s laboratory quality assurance procedures are in compliance with the ISO Guide 17025 requirements,
and accredited by the conformity assessment authorities listed in this test report.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/ltem(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.
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1. CERTIFICATION

Equipment : Wireless speaker
Brand Name : KEF
Model Name : LS50 Wireless

Applicant : GP Electronics HK Ltd.

Manufacturer : GP Electronics (Huizhou) Co., Ltd.

Address : No.76,Hui Feng Si Road,Zhong Kai Hi-Tech Ind.Development Zone, Huizhou,
Guangdong,516006 China

Factory : GP Electronics (Huizhou) Co., Ltd.

Address : No.76,Hui Feng Si Road,Zhong Kai Hi-Tech Ind.Development Zone, Huizhou,

Guangdong,516006 China

Date of Test : Jun. 08, 2016 ~ Jun. 08, 2016

Test Sample : Engineering Sample

Standard(s) : FCC Part15, Subpart E(15.407) / ANSI C63.10-2013
RSS-247 Issue 1 May 2015
RSS-GEN Issue 4, Nov 2014

The above equipment has been tested and found compliance with the requirement of the relative
standards by BTL Inc.

The test data, data evaluation, and equipment configuration contained in our test report (Ref No.
BTL-FICP-4-1602C119) were obtained utilizing the test procedures, test instruments, test sites
that has been accredited by the Authority of TAF according to the ISO-17025 quality assessment
standard and technical standard(s).
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2. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

(1)” N/A” denotes test is not applicable in this test report.

FCC Partl15, Subpart E
RSS-247 Issue 1 May 2015, RSS-GEN Issue 4, Nov 2014
Standard(s) Section
Test Item Judgment Remark

FCC IC

15207 | RSS-GEN 8.8 AC Power Line Conducted PASS
missions
15.407(a) RSS'Z(‘K 622 Spectrum Bandwidth PASS
15.407(a) RSS'Z(A{; 622 | Maximum Conducted Output Power PASS
15.407(a) RSS'Z(A{; 622 Power Spectral Density PASS
15.407(a) RSS'Z(g 622 Radiated Emissions PASS
15.407(b) RSS'Z&; 622 Band Edge Emissions PASS
15.407(9) - Frequency Stability PASS
15.203 - Antenna Requirements PASS
NOTE:
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2.1 TEST FACILITY

The test facilities used to collect the test data in this report is at the location of No.3,Jinshagang
1st Road, Shixia, Dalang Town, Dongguan, Guangdong, China.

BTL's test firm number for FCC: 319330

BTL's test firm number for IC: 4428B-1

2.2 MEASUREMENT UNCERTAINTY
Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the EUT as specified in CISPR 16-4-2. The BTL measurement uncertainty is less
than the CISPR 16-4-2 Ugspr requirement.

The reported uncertainty of measurement y + U, where expanded uncertainty U is based on a

standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of
approximately 95 %.

A. Conducted Measurement:

Test Site | Method Measurement Frequency Range U, (dB)
DG-C02 | CISPR 150 KHz ~ 30MHz 1.94

B. Radiated Measurement:

Test Site | Method Measuregzrr‘]gzreq“ency :’/‘tv U, (dB)
9kHz~30MHz V| 3.79
9kHz~30MHz H | 357
30MHz ~ 200MHz V_ | 3.82
30MHz ~ 200MHz H 3.60
200MHz ~ 1,000MHz V| 3.86
DG-CBO3 | CISPR ™500MHz ~ 1,000MHz H | 3.94
1GHz~18GHz V| 3.12
1GHz~18GHz H | 3.68
18GHz~40GHz V| 4.15
18GHz~40GHz H | 4.14

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into
account to declare the compliance or non-compliance to the specification.
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment Wireless speaker
Brand Name KEF

Model Name LS50 Wireless
Mode Different N/A

Product Description

Operation Frequency

UNII-1: 5150-5250MHz
UNII-3: 5725-5850MHz

Modulation Type

OFDM

Bit Rate of Transmitter

150Mbps

Output Power

Output Power (Max.) for UNII-1

ANT 1

802.11a: 15.30dBm
802.11n (20M): 14.75dBm
802.11n (40M): 15.39dBm

Output Power (Max.) for UNII-3

ANT 1

802.11a: 11.63dBm
802.11n (20M): 10.26dBm
802.11n (40M): 10.48dBm

Output Power (Max.) for UNII-1

ANT 2

802.11a: 15.56dBm
802.11n (20M): 14.46dBm
802.11n (40M): 15.13dBm

Output Power (Max.) for UNII-3

ANT 2

802.11a: 8.18dBm
802.11n (20M): 7.73dBm
802.11n (40M): 7.67dBm

Power Source

AC Mains.

Power Rating

AC 100~240 50/60Hz 0.5A

Note:

user's manual.
2. Channel List:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the

UNII-1 UNII-1
Frequency Frequency
Channel (MHz) Channel (MHz)
36 5180 38 5190
40 5200 46 5230
44 5220
48 5240
UNII-3 UNII-3
Frequency Frequency
Channel (MHz) Channel (MHz)
149 5745 151 5755
153 5765 159 5795
157 5785
161 5805
165 5825
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3. Antenna Specification:

Ant. Brand Model Name Antenna Type Connector Gain (dBi)
1 N/A N/A PCB N/A -0.6
2 N/A N/A PCB N/A -0.43

Note: Equipment with 2 diversity antennas operating in switched diversity mode by which at any
moment in time only 1 antenna is used.

3.2 DESCRIPTION OF TEST MODES

To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Pretest Mode Description

Mode 1 TX A Mode / CH36, CH40, CH48 (UNII-1)
Mode 2 TX N20 Mode / CH36, CH40, CH48 (UNII-1)
Mode 3 TX N40 Mode / CH38, CH46 (UNII-1)

Mode 4 TX A Mode / CH149,CH157,CH165 (UNII-3)
Mode 5 TX N20 Mode / CH149,CH157,CH165 (UNII-3)
Mode 6 TX N40 Mode / CH151,CH159 (UNII-3)

Mode 7 TX Mode

The EUT system operated these modes were found to be the worst case during the pre-scanning
test as following:

For Conducted Test

Final Test Mode Description
Mode 7 TX Mode
For Radiated Test

Final Test Mode Description

Mode 1 TX A Mode / CH36, CH40, CH48 (UNII-1)

Mode 2 TX N20 Mode / CH36, CH40, CH48 (UNII-1)

Mode 3 TX N40 Mode / CH38, CH46 (UNII-1)

Mode 4 TX A Mode / CH149,CH157,CH165 (UNII-3)

Mode 5 TX N20 Mode / CH149,CH157,CH165 (UNII-3)

Mode 6 TX N40 Mode / CH151,CH159 (UNII-3)
Note:

(1) For radiated below 1GHz test, the 802.11a mode is found to be the worst case and recorded.
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3.3 Table of Parameters of TeSt Software Setting
During testing channel & power controlling software provided by the customer was used to
control the operating channel as well as the output power level. The RF output power selection
is for the setting of RF output power expected by the customer and is going to be fixed on the
firmware of the final end product
UNII-1 For ANT 1
Test Software Version N/A
Frequency (MHz) 5180 5200 5240
A Mode 41 59 43
N20 Mode 43 57 45
Frequency (MHz) 5190 5230
N40 Mode 59 57
UNII-3 For ANT 1
Test Software Version N/A
Frequency (MHz) 5745 5785 5825
A Mode 63 63 63
N20 Mode 63 63 63
Frequency (MHz) 5755 5795
N40 Mode 63 63
UNII-1 For ANT 2
Test Software Version N/A
Frequency (MHz) 5180 5200 5240
A Mode 45 57 48
N20 Mode 48 56 50
Frequency (MHz) 5190 5230
N40 Mode 59 56
UNII-3 For ANT 2
Test Software Version N/A
Frequency (MHz) 5745 5785 5825
A Mode 63 63 63
N20 Mode 63 63 63
Frequency (MHz) 5755 5795
N40 Mode 63 63
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3.4 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

EUT

3.5 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or

support units. The following support units or accessories were used to form a representative test
configuration during the tests.

Iltem | Equipment

Mfr/Brand

Model/Type No.

FCCID

Series No.

Item |Shielded Type

Ferrite Core

Length

Note
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4. EMC EMISSION TEST
4.1 CONDUCTED EMISSION MEASUREMENT

4.1.1 POWER LINE CONDUCTED EMISSION (Frequency Range 150kHz-30MHz)

Class A (dBuV) Class B (dBuV)
FREQUENCY (MHz)
Quasi-peak Average Quasi-peak Average
0.15-0.5 79.00 66.00 66 - 56 * 56 - 46 *
0.50-5.0 73.00 60.00 56.00 46.00
5.0-30.0 73.00 60.00 60.00 50.00
Note:

(1) The tighter limit applies at the band edges.

(2) The limit of " * " marked band means the limitation decreases linearly with the
logarithm of the frequency in the range.

4.1.2 TEST PROCEDURE

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected
to the power mains through a line impedance stabilization network (LISN). All other support
equipments powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. /0O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.1.3 DEVIATION FROM TEST STANDARD
No deviation
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4.1.4 TEST SETUP

Vertical Reference
/ Ground Plane /TestReceiver

—— L 1
EUT s D
|

N T

| 80cm
[
\Horizontal Reference

Ground Plane

40cm

|LISNh |
|

Note: 1.Supportunits were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and at least 80

from other units and other metal planes

4.1.5 EUT OPERATING CONDITIONS

The EUT was configured for testing in a typical fashion (as a customer would normally use it). The
EUT has been programmed to continuously transmit during test. This operating condition was
tested and used to collect the included data.

The EUT was programmed to be in continuously transmitting/TX Mode mode.

4.1.6 EUT TEST CONDITIONS
Temperature: 25°C  Relative Humidity: 53% Test Voltage: AC 120V/60Hz

4.1.7 TEST RESULTS
Please refer to the Attachment A.

Remark:

(1) All readings are QP Mode value unless otherwise stated AVG in column of"Note . If the QP
Mode Measured value compliance with the QP Limits and lower than AVG Limits, the EUT
shall be deemed to meet both QP & AVG Limits and then only QP Mode was measured,
but AVG Mode didn‘t perform.In this case, a “ * ” marked in AVG Mode column of
Interference Voltage Measured.

(2) Measuring frequency range from 150kHz to 30MHz.
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4.2 RADIATED EMISSION MEASUREMENT

4.2.1 RADIATED EMISSION LIMITS

In case the emission fall within the restricted band specified on 15.205(a) & RSS-247 5.5, then the
15.209(a) & RSS-Gen limit in the table below has to be followed.

Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009~0.490 2400/F (kHz) 300
0.490~1.705 24000/F(kHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

Note:
(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.

LIMITS OF UNWANTED EMISSION OUT OF THE RESTRICTED BANDS

Frequencies o Equivalent Field Strength
EIRP Limit (dBm)
(MHz) at 3m (dBuV/m)
5150-5250 -27 68.3
5250-5350 -27 68.3
5470-5725 -27 68.3
-27(Note 2) 68.3
10 (Note 2) 105.3
5725-5850
15.6 (Note 2) 110.9
27 (Note 2) 122.3
Note:
1. The following formula is used to convert the equipment isotropic radiated power (eirp) to field
Looo0o0 50F
strength:Er = MV/m, where P is the eirp (Watts)

3
2. According to FCC 16-24, All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or

more above or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below
the band edge, and from 25MHz above or below the band edge increasing linearly to a level of
15.6 dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band
edge increasing linearly to a level of 27dBm/MHz at the band edge.
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4.2.2 TEST PROCEDURE

a. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(below 1GHz)

b. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(above 1GHz)

c. The height of the equipment or of the substitution antenna shall be 0.8 m or 1.5m, the height of
the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of
the antenna are set to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights find the maximum reading (used Bore sight function).

e. The receiver system was set to peak and average detect function and specified bandwidth
with maximum hold mode when the test frequency is above 1GHz.

f. The initial step in collecting radiated emission data is a receiver peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

g. All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the
Peak reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.
(below 1GHz)

h. All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak
Mode Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT
shall be deemed to meet both Peak & AVG Limits and then only Peak Mode was measured,
but AVG Mode didn‘t perform. (above 1GHz)

i. For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.2.3 DEVIATION FROM TEST STANDARD
No deviation

4.2.4 TEST SETUP
(A)Radiated Emission Test Set-Up Frequency Below 1GHz

L L b

1-4 m
3m _I_I_ L * ______
[= ]
A im

08m

Ground Plane

|Receiver 1 Amp.

Report No.: BTL-FICP-4-1602C119 Page 17 of 276




(B) Radiated Emission Test Set-Up Frequency Above 1 GHz

(C) Radiated emissions below 30MHz

RX Antenna

Metal Full Soldered Ground Plane
Spectrum Analyzer -

! Receiver

4.2.5 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

4.2.6 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 60% Test Voltage: AC 120V/60Hz
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4.2.7 TEST RESULTS (9K TO 30MHz)
Please refer to the Attachment B

Remark:

(1) The amplitude of spurious emissions which are attenuated by more than 20 dB below
the permissible value has no need to be reported.

(2) Distance extrapolation factor = 40 log (specific distance / test distance) (dB);

(3) Limit line = specific limits (dBuV) + distance extrapolation factor.

4.2.8 TEST RESULTS (BETWEEN 30 TO 1000 MHz)
Please refer to the Attachment C.

4.2.9 TEST RESULTS (ABOVE 1000 MHz)
Please refer to the Attachment D.

Remark:

(1) No limit: This is fundamental signal, the judgment is not applicable.
For fundamental signal judgment was referred to Peak output test.
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5. 26dB SPECTRUM BANDWIDTH

5.1 APPLIED PROCEDURES / LIMIT

FCC Partl5, Subpart E / RSS-247
. Frequency Range
Test ltem Limit (MHz) Result
26 dB Bandwidth 5150-5250 PASS
Bandwidth Minimum 500kHz 6dB
] 5725-5850 PASS
Bandwidth

5.1.1 TEST PROCEDURE

the block diagram below,

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

b. Spectrum Parameters Setting
Attenuation Auto
Span Frequency > 26dB Bandwidth
RBW 300 kHz
VBW 1000 kHz
Detector Peak
Trace Max Hold
Sweep Time Auto

5.1.2 DEVIATION FROM STANDARD

No deviation.

5.1.3 TEST SETUP

EUT

c. Measured the spectrum width with power higher than 26dB below carrier

SPECTRUM

5.1.4 EUT OPERATION CONDITIONS

5.1.5 EUT TEST CONDITIONS

5.1.6 TEST RESULTS
Please refer to the Attachment E.

ANALYZER

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

Temperature: 25°C  Relative Humidity: 60% Test Voltage: AC 120V/60Hz
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6. MAXIMUM CONDUCTED OUTPUT POWER

6.1 APPLIED PROCEDURES /LIMIT
FCC Partl5, Subpart E

Test ltem Limit Frequ?l\r}chyzl)?ange Result
Fixed:1 Watt (30dBm)
Conducted Output Mobile and portable: 5150-5250 PASS
Power 250mW (24dBm)
1 Watt (30dBm) 5725-5850 PASS

Note: The maximum e.i.r.p at anyelevation angle above 30 degrees as measured from the
horizon must not exceed 125mW(21dBm)

RSS-247
. Frequency Range
Test ltem Limit (MHz) Result
not exceed 200 mW
e.i.r.p power (23dBm) 5150-5250 PASS
10 + 10 log1o B

Conducted Output

4 Watt (36dBm) 5725-5850 PASS
Power

6.1.1 TEST PROCEDURE

a. The EUT was directly connected to the power meter and antenna output port as show in the
block diagram below,

' Spectrum Parameter Setting
Attenuation Auto
Encompass the entire emissions bandwidth (EBW) of the
Span Frequency ]
signal
RBW = 1MHz.
VBW = 3MHz.
Detector RMS
Trace Max Hold
Sweep Time auto

c. Test was performed in accordance with method of KDB 789033 D02 v01r02.
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6.1.2 DEVIATION FROM STANDARD

No deviation.

6.1.3 TEST SETUP

EUT Power Meter

6.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

6.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 60% Test Voltage: AC 120V/60Hz

6.1.6 TEST RESULTS
Please refer to the Attachment F.

Report No.: BTL-FICP-4-1602C119 Page 22 of 276



3TL

7. ANTENNA CONDUCTED SPURIOUS EMISSION

7.1 APPLIED PROCEDURES / LIMIT

FCC Part15, Subpart E / RSS-247

Frequency Range

-27dBm/MHz beyond 10MHz

of the band edge

Test ltem Limit (MHz) Result
-27dBm/MHz 5150-5250 PASS

Antenna conducted Below -17dBm/MHz within
Spurious Emission 10MHz of band edge, below 5725-5850 PASS

7.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,

b. Spectrum Parameter Setting
Attenuation Auto
RBW 1000kHz
VBW 1000kHz
Trace Max Hold
Sweep Time Auto

No deviation.

7.1.3 TEST SETUP

EUT

7.1.2 DEVIATION FROM STANDARD

7.1.6 TEST RESULTS

Temperature: 25°C  Relative Humidity: 60%

7.1.4 EUT OPERATION CONDITIONS

7.1.5 EUT TEST CONDITIONS

Please refer to the Attachment G.

SPECTRUM
ANALYZER

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

Test Voltage: AC 120V/60Hz
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8. POWER SPECTRAL DENSITY TEST

8.1 APPLIED PROCEDURES / LIMIT

FCC Partl5, Subpart E
Frequency
Test Item Limit Range Result
(MHz)
Other then Mobile and
Power Spectral portable:17dBm/MHz 5150-5250 PASS
Density Mobile and portable:11dBm/MHz
30dBm/500kHz 5725-5850 PASS
RSS-247
Frequency
Test Item Limit Range Result
(MHz)
Power Spectral 10dBm/MHz 5150-5250 PASS
Density 30dBm/500kHz 5725-5850 PASS

8.1.1 TEST PROCEDURE

the block diagram below,

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

b. Spectrum Parameter

Setting

Attenuation

Auto

Span Frequency

Encompass the entire emissions bandwidth (EBW) of the

signal
RBW = 1MHz.
VBW > 3MHz.
Detector RMS
Trace average 100 trace
Sweep Time Auto
Note:

1. For UNII-3, according to KDB publication 789033 D02 General UNII Test Procedures
New Rules v01r02, section II.F.5., it is acceptable to set RBW at 1MHz and VBW at 3MHz
if the spectrum analyzer does not have 500kHz RBW.

2. The value measured with RBW=1MHz is to be added with 10log(500kHz/1MHz) which is
-3dB. For example, if the measured value is +10dBm using RBW=1MHz (that is
+10dBm/MHz), then the converted value will be +7dBm/500kHz.
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8.1.2 DEVIATION FROM STANDARD

No deviation.

8.1.3 TEST SETUP

EUT

8.1.4 EUT OPERATION CONDITIONS

8.1.5 EUT TEST CONDITIONS

8.1.6 TEST RESULTS
Please refer to the Attachment H.

SPECTRUM
ANALYZER

Temperature: 25°C  Relative Humidity: 60%

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

Test Voltage: AC 120V/60Hz
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9. FREQUENCY STABILITY MEASUREMENT

9.1 APPLIED PROCEDURES / LIMIT

FCC Partl5, Subpart E / RSS-247
Frequency Range

Test Item Limit (MHz) Result
P 5150-5250 PASS

. Specified in the
Frequency Stability user's manual 57955850 PASS

9.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,

b. Spectrum Parameter Setting
Attenuation Auto
Span Frequency Entire absence of modulation emissions bandwidth
RBW 10 kHz
VBW 10 kHz
Sweep Time Auto

c. The test extreme voltage is to change the primary supply voltage from 85 to 115 percent of the
nominal value.
d. User manual temperature is 0°C~40°C.

9.1.2 DEVIATION FROM STANDARD

No deviation.
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9.1.3 TEST SETUP

9.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

9.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

9.1.6 TEST RESULTS
Please refer to the Attachment I.
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10. MEASUREMENT INSTRUMENTS LIST

Conducted Emission Measurement
Item| Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 LISN EMCO 3816/2 0052765 Mar. 27, 2017
2 LISN R&S ENV216 101447 Mar. 27, 2017
3 Test Cable emci RGZZ,?A(ﬁzK)HZ'w C 17 Mar. 10, 2017
4 | EMI Test Receiver R&S ESCI 100382 Mar. 27, 2017
5 50Q Terminator SHX TF2-3G-A 08122901 Mar. 27, 2017
Measurement EZ-EMC
6 Software Farad Ver.NB-03A1-01 N/A N/A
Radiated Emission Measurement
Iltem| Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Antenna Schwarbeck VULB9160 9160-3232 Mar. 27, 2017
2 Amplifier HP 8447D 2944A09673 | Nov. 09, 2016
3 Receiver AGILENT N9038A MY52130039 | Oct. 11, 2016
4 Test Cable emci LMR-400(30MH | - 4 Jun. 28, 2016
z-1GHz)
5 Antenna ETS 3115 00075789 Mar. 27, 2017
6 Amplifier Agilent 8449B 3008A02274 | Nov. 01, 2016
7 Receiver AGILENT N9038A MY52130039 | Oct. 11, 2016
EMC104-SM-S
8 Test Cable emci M-10000(1GHz C-68 Jun. 28, 2016
—26.5GHz)
9 Controller CT SC100 N/A N/A
10 | Position Control MF MF-7802 MF780208416 N/A
19 | Broad-Band Horn | g oheck | BBHA9170 | 9170319 | Apr. 23, 2017
Antenna
Microwave
o . EMC 980039 &
12 | Preamplifier With INSTRUMENT EMC2654045 HAO1 Mar. 27, 2017
Adaptor
13 A‘X"’e Loop R&S HFH2-Z2 | 830749/020 | Sep. 07,2016
ntenna
Measurement EZ-EMC
14 Software Farad Ver.NB-03A1-01 N/A N/A
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Spectrum Bandwidth Measurement
Iltem| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP 40 100185 Oct. 11, 2016
EMC104-SM-SM-
2 Test Cable emci 9000(0.01GHz— C-100 N/A
26.5GHz)
Maximum Conducted Output Power Measurement
Iltem | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 Power Meter ANRITSU ML2495A 1128009 Mar. 27, 2017
g | PUSe Power ANRITSU MA 2411B 1027500 | Mar. 27, 2017
Antenna Conducted Spurious Emission Measurement
Iltem | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP 40 100185 Oct. 11, 2016
EMC104-SM-SM-
2 Test Cable emci 9000(0.01GHz— C-100 N/A
26.5GHz)
Power Spectral Density Measurement
Iltem| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP 40 100185 Oct. 11, 2016
EMC104-SM-SM-
2 Test Cable emci 9000(0.01GHz— C-100 N/A
26.5GHz)
Frequency Stability Measurement
Iltem | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
POWER e
1 SPLITTER Mini-Circuits ZFRSC-123-S+ | 331000910-1 Feb. 26, 2017
2 Test Cable N/A RG316 Cable4-001 Jul. 15, 2016
3 |ConstTemp. & Hu | g \NT FORCE | ITH-225-20-5 | 1AB0309-001 | Dec.04, 2016
midity Chamber
4 | DC power supply GW Instek GPC-3030DN EK880675 Oct. 13, 2016
Remark: "N/A” denotes no model name, serial no. or calibration specified.
All calibration period of equipment list is one year.
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11. EUT TEST PHOTO

Conducted Measurement Photos
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Radiated Measurement Photos

9KHz to 30MHz
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Radiated Measurement Photos

30MHz to 1000MHz
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Radiated Measurement Photos

Above 1000MHz
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ATTACHMENT A - CONDUCTED EMISSION
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For ANT 1
Test Mode: TX MODE
Line
80 cBuV
e
\\
T
L \"\-..
2 [
3
40
F |
™ 5
i
] ! L
[
n
01t 050 00 500 1000 30.0004Hz)
Reading Correct Mzasure .. .
No Freq Level Factor ment Limit Margin
MHz dBuV dB dBu¥ dBu¥ dB Detector Conment
1 0.1500 38.38 9.52 47. 90 66. 00 -18. 10 Penk
2 0.1700 32.25 9.52 41. 77 64. 96 -23.19 Peak
3 0.2140 28.90 9.53 38. 43 63. 05 -24. 62 Peak
1 0.27Y79 26.21 9.53 35,77 60. 88 —2b. 11 Pcenk
5 0.3899 24.17 9.54 33.71 58. 07 -24. 36 Peak
6 * 3.8980 31.42 10.18 41. 60 56. 00 -14. 40 Peak

Note . The test result has included the cable loss.
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Test Mode: TX MODE |
Neutral
80 cBuV
\HH
"\“H—-
\N‘H‘N
) 5]
1 |2 al
40 >3 N
\ 1\
>
T A
! V' 1# \.\ / \
. wy

0

n1is [{E1] im0 500 k1] A0 oNAH)
Vo rrea [opdine fomeot Meamwe i acgin

MHz dBuV dB dBu¥ dBu¥ dB Detector Conment

1 0.1700 33.31 942 4273 64.96 -22.23 Peak
2 0.2300 33.23 9.53 4276 62. 45 -19. 69 Peak
3 0.3140 32.31 9.53 41. 84 59.86 -18.02 Peak
4 0.3899 32.09 9.46 41.55 58. 07 -16. 52 Peak
5 0.4340 30.26 9. 44 39.70 57.18 17. 48 Peak
6 * 3.9780 35.77 9.89 45. 66 56.00 -10.34 Peak
7 3.9780 25.20 9.89 35. 09 46.00 -10.91 AVG

Note : The test result has included the cable loss.
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For ANT 2
Test Mode: TX MODE
Line

B0 oY
m
60

\ |
50 1

=x |

2
40 k]
20
20
10
o0

0.150 0.5 MHz) 5 30.000

Reading Correct Measure- )
No. Mk. Freg.  Level Factor  ment Limit ~ Margin
MHz dBu\ dB dBu\ dBuv dB Detector Comment

1 0.1500 38.38 952 4790 66.00 -18.10 peak
2 0.1700 3225 952 MTT 6496 -2319 peak
3 0.2140 28.90 953 3843 6305 -2462 peak
4 0.2780 26.24 953 BTT 6088 -2511 peak
5 0.3900 2417 954 3371 5806 -2435 peak
6 * 3.8980 31.42 10.18 4160 5600 -1440 peak

Note : The test result has included the cable loss.
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Test Mode: TX MODE |
Neutral

#0.0  dBuv
m
60

\ |

1 2 3
41
30
20
m
0.0

0.150 0.5 (MHz) 5 30.000

Reading Comrect Measure- )
Mo. Mk.  Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBu\ dBu\ dB Detector  Comment

1 0.1700 33 942 4273 6496 -2223 peak
2 0.2300 3323 953 4276 6245 -1969 pesk
3 0.3140 32 953 41.84 5986 -18.02 peak
4 0.3300 32.09 946 4155 5806 -1651 pesk
5 0.4340 30.26 944 3970 718 -1748 peak
6 = 3.9730 3677 989 45 66 56.00 -1034 peak
T 3.9780 2520 989 3509 4600 -1091 AVG

Note : The test result has included the cable loss.
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ATTACHMENT B - RADIATED EMISSION (9KHZ TO 30MHZ)

Report No.: BTL-FICP-4-1602C119 Page 39 of 276



3TL

For ANT 1
|[Test Mode: [TX A Mode 5180MHz

Frequency Ant Read level Factor | Measured(FS) Limit Margin Note
(MHz) 0°/90° dBuV/m (dB) (dBuV/m) (dBuV/m) (dB)
0.0096 0° 13.37 24,9587 38.3287 127.9588 | -89.6301 AVG
0.0096 0° 14.26 24.9587 39.2187 147.9588 | -108.7401 | PEAK
0.0281 0° 6.7 23.7870 30.4870 118.6301 | -88.1431 AVG
0.0281 0° 8.1 23.7870 31.8870 138.6301 | -106.7431 | PEAK
0.0365 0° 3.15 23.2550 26.4050 116.3584 | -89.9534 AVG
0.0365 0° 5.52 23.2550 28.7750 136.3584 | -107.5834 | PEAK
0.0583 0° 1.14 22.2340 23.3740 112.2909 | -88.9169 AVG
0.0583 0° 25 22.2340 24.7340 132.2909 | -107.5569 | PEAK
0.5094 0° 19.32 19.8301 39.1501 73.4630 | -34.3130 QP
1.952 0° 23.67 19.5048 43.1748 69.5400 | -26.3652 QP

Frequency Ant Read level Factor | Measured(FS) Limit Margin Note
(MHz) 0°/90° dBuV/m (dB) (dBuV/m) (dBuV/m) (dB)
0.0124 90° 13.11 24.3000 37.4100 125.7358 | -88.3258 | AVG
0.0124 90° 14.81 24.3000 39.1100 145.7358 | -106.6258 | PEAK
0.0262 90° 7.26 23.9073 31.1673 119.2382 | -88.0709 | AVG
0.0262 90° 8.9 23.9073 32.8073 139.2382 | -106.4309 | PEAK
0.0431 90° 5.2 22.8370 28.0370 114.9147 | -86.8777 AVG
0.0431 90° 6.16 22.8370 28.9970 134.9147 | -105.9177 | PEAK
0.0582 90° 1.52 22.2360 23.7560 112.3058 | -88.5498 AVG
0.0582 90° 2.83 22.2360 25.0660 132.3058 | -107.2398 | PEAK
0.6211 90° 22.16 20.1875 42.3475 71.7410 | -29.3935 QP
2.054 90° 24.52 19.4676 43.9876 69.5400 | -25.5524 QP
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For ANT 2
|[Test Mode: [TX A Mode 5180MHz

Frequency Ant Read level Factor | Measured(FS) Limit Margin Note
(MHz) 0°/90° dBuV/m (dB) (dBuV/m) (dBuV/m) (dB)
0.0094 0° 13.30 24.97 38.27 128.14 -89.87 AVG
0.0094 0° 14.24 2497 39.21 148.14 -108.93 PEAK
0.0280 0° 6.76 23.79 30.55 118.66 -88.11 AVG
0.0280 0° 8.15 23.79 31.94 138.66 -106.72 PEAK
0.0363 0° 3.17 23.27 26.44 116.41 -89.97 AVG
0.0363 0° 5.50 23.27 28.77 136.41 -107.64 PEAK
0.0582 0° 1.18 22.24 23.42 112.31 -88.89 AVG
0.0582 0° 2.57 22.24 24.81 132.31 -107.50 PEAK
0.5091 0° 19.35 19.83 39.18 73.47 -34.29 QP
1.9519 0° 23.60 19.50 43.10 69.54 -26.44 QP

Frequency Ant Read level Factor | Measured(FS) Limit Margin Note
(MHz) 0°/90° dBuV/m (dB) (dBuV/m) (dBuV/m) (dB)
0.0122 90° 13.10 24.30 37.40 125.88 -88.48 AVG
0.0122 90° 14.79 24.30 39.09 145.88 -106.79 PEAK
0.0260 90° 7.28 23.92 31.20 119.30 -88.10 AVG
0.0260 90° 8.92 23.92 32.84 139.30 -106.46 PEAK
0.0429 90° 5.24 22.85 28.09 114.96 -86.87 AVG
0.0429 90° 6.18 22.85 29.03 134.96 -105.93 PEAK
0.0580 90° 1.50 22.24 23.74 112.34 -88.60 AVG
0.0580 90° 2.84 22.24 25.08 132.34 -107.26 PEAK
0.6209 90° 22.15 20.19 42.34 71.74 -29.41 QP
2.0537 90° 24.50 19.47 43.97 69.54 -25.57 QP
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ATTACHMENT C - RADIATED EMISSION (30MHZ TO 1000MH2Z)
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For ANT 1
Test Mode: UNII-1/TX A Mode 5180MHz
Vertical
80 dBuVim

0
000 12700 224 00 321.00 418 .00 51500 €12.00 709.00 806.00 1000.00
{MHZ)
MHz dBuV/n dB dBuV/m dBuV/m dB Detector Comment
1 # 52.3100 48.41 -13. 80 34. 61 40.00 -5.39 Peak
2 172.1050 48.72 -12. 43 36. 29 43.50 -7.21 Peak
3 208. 9650 K1_ 77 -14.7h 37.02 43_H0 -6 48 Penk
4 442, 2500 37. 89 -8.53 29. 36 46.00 -16.64 Peak
5 649. 8300 38. 27 -5.05 33.22 46.00 -12.78 Peak
6 750. 2250 35. 69 -2.92 32.77 46.00 -13.23 Peak

Report No.: BTL-FICP-4-1602C119

Page 43 of 276



3TL

Test Mode:

UNII-1/TX A Mode 5180MHz

Horizontal

0
30,00 127 .00 224 00 32100 418,00 515.00 E12.00 700,00 808600 1000.00
MHz)
No. Freq.  Keadins  Correct  Measure ;,;\  yupg5p
MHz dBuV/n dB dBuV/m dBuV/m dB Detector Comment

1 54. 7350 40.24 -13. 41 26. 83 40.00 -13.17 Peak
2 * 208.9650 48.58 -14. 75 33.83 43.50 -9.67 Peak
3 356. 4050 42, 07 -11.19 30. 88 46. 00 -15.12 Peak
4 381.1400 40.12 -9.53 30.59 46.00 -15.41 Peak
5 688. 1450 34. 08 -3.49 30.59 46.00 -15.41 Peak
6 800. 1800 34. 39 -0.75 33. 64 46.00 -12.36 Peak
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Test Mode:

UNII-1/TX A Mode 5200MHz

Vertical

1]
3000 127.00 22400 32100 418 .00 515.00 €12.00 709.00 80600 1000.00
MHz)
No. Freq. Ezgging gg_z:g;t :Zi:ure Limit Margin
MHz dBuV/n dB dBuV/m dBuV/m dB Detector Comment

1 * 184. 2300 50. 92 -13. 39 37.53 43.50 597 Peak
2 55. 2200 47.03 -13. 33 33.70 40. 00 -6.30 Peak
3 447 2500 39. 29 -8.53 30.76 46. 00  -15. 24 Peak
4 6498300 38. 74 -5.05 33. 69 46. 00 -12.31 Peak
) 750. 2260 36. 62 —-2.92 33.70 46. 00 -12. 30 Peak
6 208. 9650 49. 04 -14. 75 34. 29 43.50 -9.21 Peak
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Test Mode:

UNII-1/TX A Mode 5200MHz

Horizontal

30,00 127 .00 224 00 32100 418,00 515.00 E12.00 700,00 808600 1000.00
MHz)
No. Freq.  Keadins  Correct  Measure ;,;\  yupg5p
MHz dBuV/n dB dBuV/m dBuV/m dB Detector Comment
1 52.3100 35.33 -13. 80 21.53 40.00 -18. 47 Peak
2 *  208.9650 47. 93 -14. 75 33.18 43.50 -10.32 Peak
3 307. 4200 40. 49 —-10. 63 29. 86 46. 00 -16. 14 Peak
4 356. 4060 42. 83 -11.19 31. 64 46.00 -14.36 Peak
5 381.1400 41.19 -9.53 31. 66 46.00 -14.34 Peak
6 750. 2250 36. 56 -2.92 33. 64 46.00 -12.36 Peak
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Test Mode:

UNII-1/TX A Mode 5240MHz

80dBuVim

Vertical

40
1
0
000 127.00 22400 321.00 418.00 51500 512.00 709.00 806.00 1000.00
M)
No Preq  foadine formect Moo i e,
MHz dBuV/m dB dBuV/m dBuV¥/m dB Letector Comment
1 # 523100 48.71 -13. €0 34. 91 40. 00 -5.09 FPeak
2 172.1050 49. 05 -12. 43 36. 62 43.50 -6. B8 FPeak
3 184. 2300 51. 32 -13. 39 37.93 43.50 -5.57 Peak
4 442. 2500 38. 93 -8.53 30. 40 46. 00 -15. 60 FPeak
5 649. 8300 38. 04 -5. 05 32.99 46. 00 -13. 01 FPeak
6 750.2250 36. 90 -2.92 33.98 46. 00 -12. 02 Peak
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Test Mode: UNII-1/TX A Mode 5240MHz |
Horizontal
80 dBuVim
I |
aol—T :
I 6
a4 Lo
1
0
30,00 127 .00 224 00 32100 418,00 515.00 E12.00 700,00 808600 1000.00
MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Linit Margin
M= dBu¥/n dB dBuV/m dBuV/m dB Detector Comment

1 * 196. 8400 49. 39 -14. 38 35.01 43. 50 -8. 49 Peak
2 208. 9650 49. 20 -14. 75 34. 45 43. 50 -9. 05 Peak
3 307. 4200 39. 81 —10. 63 29.18 46. 00 —-16. 82 Peak
4 331.6700 41.51 -11.19 30.32 46. 00 -15.68 Peak
5 418. 0000 38.71 -8.38 30.33 46. 00 -15. 67 Peak
6 800.1800 33.71 -0.75 32.96 46. 00 -13.04 Peak
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Test Mode: UNII-3/TX A Mode 5745MHz
Vertical
80 dBuVim
|
40 [ 2—3
v 5 3
4 ¥ ¥
AN
|
L |
0
3000 127.00 22400 32100 418 .00 515.00 €12.00 709.00 80600 1000.00
MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Linit Margin
M= dBu¥/n dB dBuV/m dBuV/m dB Detector Comment
1 * 52.3100 48.41 -13. 80 34. 61 40. 00 -5. 39 Peak
2 172. 1050 4922 -12. 43 36.79 43. 50 -6.71 Peak
3 208. 96500 B1. 77 —-14. 75 37.02 43. 50 —-6. 48 Peak
4 447 2500 37.89 -8.53 29.36 46. 00 -16. 64 Peak
5 649. 8300 38. 27 -5.05 33. 22 46. 00 -12.78 Peak
6 750. 22560 36.19 -2.92 33. 27 46. 00 -12.73 Peak
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Test Mode: UNII-3/TX A Mode 5745MHz |
Horizontal
80 dBuVim
I |
“ E—
3
[ 4 5
3
¥ I¥ \vd | ¥ X ¥ 3 1
I
Ao
WY
0
30,00 127 .00 224 00 32100 418,00 515.00 E12.00 700,00 808600 1000.00
MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Linit Margin
M= dBu¥/n dB dBuV/m dBuV/m dB Detector Comment
1 172. 1050 45_ 21 -12. 43 32.78 43.50 -10.72 Peak
2 ¥ 208. 9650 48.58 -14. 75 33.83 43.50 -9.67 Peak
3 307. 4200 41. 40 —10. 63 30,77 46. 00 —-15. 23 Peak
4 381.1400 42.12 -9.53 32.59 46. 00 -13.41 Peak
5 688. 1450 35. 58 -3. 49 32.09 46. 00 -13.91 Peak
6 750. 22560 36.73 -2.92 33.81 46. 00 -12.19 Peak
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Test Mode:

UNII-3/TX A Mode 5785MHz

Vertical

40
1
1]
000 12700 224 00 321.00 418 .00 51500 €12.00 709.00 806.00 1000.00
MHz)
No. Freq.  poadins  forrect Measure yj,;p  yopgip
MHz dBuV/n dB dBuV/m dBuV/m dB Detector Comment
1 # 55 2200 47.53 -13. 33 34. 20 40.00 -5.80 Peak
2 184. 2300 0. 92 -13. 39 37.563 13. 50 -5 97 Pcak
3 442, 2500 39. 29 -8.53 30.76 46.00 -15.24 Peak
4 649. 8300 39. 24 -5.05 34.19 46.00 -11.81 Peak
5 750. 2250 37. 62 —2.92 34. 70 46. 00 -11.30 Peak
6 850. 1350 33. 65 -2.28 31. 37 46.00 -14.63 Peak
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Test Mode:

UNII-3/TX A Mode 5785MHz

Horizontal

3000 127.00 224 00 321.00 418.00 515.00 €12.00 700.00 806.00 1000.00
MHz)
No. Freq.  poadins  forrect Measure yj,;p  yopgip
Hil= dBu¥/n dB dBuV/m dBuV/m dB Detector Comment
1 172. 1050 44.83 -12. 43 32.40 43_50 -11.10 Peak
2 * 208. 9650 47. 43 -14. 75 32. 68 43_50 -10. 82 Peak
3 307.4200 41. 49 —-10. 63 30. 86 46. 00 -15. 14 Peak
4 356. 4060 43. 33 -11.19 32.14 46. 00 -13. 86 Peak
5 750. 2250 36. 56 -2.92 33. 64 46. 00 -12.36 Peak
6 800. 1800 34. 23 -0.75 33. 48 46. 00 -12.52 Peak
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3TL

Test Mode: UNII-3/TX A Mode 5825MHz |
Vertical
80 dBuV/m
|
40 I 2
1
14 N ;
x X X
|
1]
3000 127.00 22400 32100 418 .00 515.00 €12.00 709.00 80600 1000.00
MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/n dB dBuV/m dBuV/m dB Detector Comment
1 52.3100 48.21 -13. 80 34. 41 40.00 -5.59 Peak
2 ¥ 184. 2300 b1. 32 -13. 39 37.93 13. 50 -5 b7 Pcak
3 418. 0000 38. 72 -8.38 30. 34 46. 00 -15. 66 Peak
4 447 2500 39. 93 -8.53 31. 40 46. 00 -14. 60 Peak
5 649. 8300 38. 04 —-5.056 32. 99 46. 00 -13. 01 Peak
6 750. 22560 36. 40 -2.92 33.48 46. 00 -12.52 Peak

Report No.: BTL-FICP-4-1602C119
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3TL

Test Mode:

UNII-3/TX A Mode 5825MHz

Horizontal

1]
000 12700 224 00 321.00 418 .00 51500 €12.00 709.00 806.00 1000.00
MHz)
No. Frea.  Keadins  Correct  Measure ;,;\ yuppip
MHz dBuV/n dB dBuV/m dBuV/m dB Detector Comment

1 * 196. 8400 48. 89 -14. 38 34.51 43.50 -8.99 Peak
2 S07. 4200 41. 81 —-10. 63 31.18 46. 00 —-14. 82 Peak
3 331. 6700 4251 -11.19 31.32 46.00 -14.68 Peak
4 418. 0000 40. 21 -8.38 31.83 46.00 -14.17 Peak
5 547. 0100 33. 14 -5.58 27.56 46.00 -18. 44 Peak
6 800. 1800 33. 21 -0.75 32. 46 46.00 -13.54 Peak

Report No.: BTL-FICP-4-1602C119
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3TL

0

LLN1]

For ANT 2
Test Mode: UNII-1/TX A Mode 5180MHz
Vertical
®0.0 dBusm
7
60
_ |

i

30.000 127.00 22400 221.00 A18.00 515.00 612.00 709.00 80500 100000 MHz
Reading Comect Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuV dB dBu\fm dBulim dB Detector Comment
1 * 6523100 4790 -13.79 3411 4000 -589 pesak
2 1721050 4822  -1243 3_BT9 4350 -T71 peak
3 2089650 LOTT7T 1475 36.02 4350 748 peak
4 4053900 32453 -5.30 2423 4600 -21.77 peak
5 6498300 3797 -5.05 3272 4600 1328 peak
6 7502250  35.68 -2.91 3277 4600 -1323  peak

Report No.: BTL-FICP-4-1602C119
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3TL

Test Mode: UNII-1/TX A Mode 5180MHz |
Horizontal
B0.0  dBuvim
bl
(]
m S
40 _I—zl
20 1 T !
20
10
0o
30,000 127.00 72400 331.00 418.00 515.00 612.00 709.00 20500 1000.00 WHz
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuv dB dBu'im dBuvim dB Detector Comment
1 B4 7350 40.74 -13.41 27.33 4000 1267 peak
2 * 208.9650 49.08 -14.75 3433 4350 -917 peak
3 3564050 42 56 -11.18 31.38 4600 -1462 peak
4 418.0000 3752 -8.37 29.15 4600 -1685 peak
) £88.1450 34.58 -3.49 31.09 46.00 -1491 peak
6 800.1800 35.39 -0.75 3464 4600 -1136 peak

Report No.: BTL-FICP-4-1602C119
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3TL

Test Mode: UNII-1/TX A Mode 5200MHz |
Vertical
0.0 dBuvim
7
60
m SN
40 —I
g
k| 5
20
10
0o
30000 127.00 72400 321,00 41800 515.00 61200 F09.00 S05_00 100000 MHz
Reading Comect Measure- )
MNo. Mk. Freq.  Level Factor  ment Limit ~ Margin
MH=z dBuW dB dBulim dBu\fm dB Detector  Comment
1 353350 4195 1381 2794 4000 -1206 peak
2 % 523100 4840 -13.79 3461 4000 -539 peak
3 1861700 479 -13.61 3430 4350 920 peak
4 2089650 4927 1475 3452 4350 -898 peak
5 418.0000 37.24 -5.37 2687 4600 1713  peak
6 6498300 3827 505 3322 4600 1278 peak

Report No.: BTL-FICP-4-1602C119
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3TL

Test Mode: UNII-1/TX A Mode 5200MHz
Horizontal
w0 dBuYSm
mn
60
m S
40 —I
_I 2 3 45 o
w ;
;
20
a[l]
0.0
0000 127.00 224100 221.00 412.00 515.00 £12.00 709.00 20600 1000.00 MMz
Reading Correct Measure- )
MNo. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuv dB dBu'im dBuvim dB Detector Comment
1 52.3100 3632 -13.79 2253 4000 -1747 peak
2 172.1050 44 83 -12.43 32.40 4350 -11.10 peak
3 " 1596.8400 46.684 -14.38 3246 4350 -11.04 peak
4 356.4050 4282 -11.18 3164 46.00 -1436 peak
5 381.1400 4119 963 31.66 4600 -1434 peak
6 7502250 36.05 -2.91 3314 4600 -1286 peak
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3TL

Test Mode: UNII-1/TX A Mode 5240MHz |
Vertical
200 dBuvim
70
6D
m !
40 —I
1 ' o
.. . 5 £
ki
20
10
]
30000 127.00 72400 321.00 A18.00 51500 61200 710900 20500 100000 WHz
Reading Correct Measure- )
Mo. Mk. Freq.  Level Factor  ment Limit  Margin
MHz dBuv dB dBul/m dBu\m dB Detector  Comment
1 * 523100  48.70 -13.79 34.91 4000 -509 peak
2 1221500 4220 -13.21 2899 4350 -1451 peak
3 1721050 4805 1243 3562 4350 -788 peak
4 44226500 3943 -5.53 3050 4600 -1510 peak
b 64598300  38.04 -5.05 32599 4600 -13.01 peak
6 7502250  36.689 -2.91 3358 4600 -1202 peak
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3TL

Test Mode: UNII-1/TX A Mode 5240MHz |
Horizontal
B0 dBuvim
70
&0
. |

40
i
20 ¥ 5
1
20
10
0.0
30000 127.00 224,00 F21.00 418.00 515.00 §12.00 709.00 0E_00 1000.00 MHz
Reading Comect Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuV dB dBuMim  dBuVim dB Detector  Comment
1 523100 3653 1379 2274 4000 1726 peak
2 * 1968400 4889 -1438 3451 4350 -B99 peak
3 3074200 4032  -1064 2968 4600 -1632 peak
4 418.0000 3370 -8.37 3033 4600 -1567 peak
5 AT 0100 3314 -5 58 2756 4600 -1844 peak
6 800.1800 3421 -0.75 3346 4600 -1254 peak

Report No.: BTL-FICP-4-1602C119
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3TL

Test Mode: UNII-3/TX A Mode 5745MHz
Vertical

B0 dBuVim

b

60

m !
40 —I

1 r X [

- 4

20

10

oo

30000 127.00 224.00 321.00 A18.00 515.00 612,00 709.00 20500 1000.00 MH=
Reading Correct Measure- )
Mo. Mk.  Freq.  Level Factor  ment Limit ~ Margin
MHz dBuV dB dBulfm dBu\V/m dB Detector Comment

1 * 552200 4692 -13.34 3358 4000 642 peak

2 172.1050 4872 -12.43 3629 4350 -T.M peak

3 208.9650 BOTT -14.75 36.02 4350 748  peak

4 418.0000 3774 -8.37 2937 4600 -1663 peak

5 649.5300 3877 -5.05 3372 4600 -1228 peak

6 T50.2250 35.68 -2.91 3277 46.00 -13.23 peak
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3TL

Test Mode: UNII-3/TX A Mode 5745MHz |
Horizontal
B0 dBuim
70
60
m SR
4 —I
I—' E
20 1 5
20
10
0.0
30000  127.00 224,00 32100 A18.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuV dB dBulfm dBulfm dB Detector Comment
1 547350 4074 1341 2733 4000 1267 peak
2 1342750 4176 -12.96 2880 4350 -1470 peak
3 * 2089650 4858 1475 3383 4350 -967 peak
4 3811400 4262 953 3309 4600 -1291 peak
5 418.0000 3952 -8.37 315 4600 -1485 peak
6 750226500 3772 -2.91 34.81 46.00 -11.19 peak
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3TL

Test Mode: UNII-3/TX A Mode 5785MHz |
Vertical
B0 dBuvim
b
&0
m S
40 —I
1 %] 5 o
o |7
20
10
oo
30.000 127.00 224.00 321,00 A18.00 515.00 61200 709.00 206,00 100000 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor  ment Limit ~ Margin
MH=z dBuV dB dBu\im dBuvim dB Detector  Comment
1 * 552200 4654 -13.34 3320 4000 -680 peak
2 184.2300 4942 -1339 36.03 4350 747  peak
3 196.8400 4790 -14.38 3352 4350 -998 peak
4 4422500 3979 -A.53 3126 4600 -1474 peak
5 6498300 3924 -5.05 3419 4600 -11.81 peak
6 76502250 3661 -2.91 3370 4600 -1230 peak
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3TL

Test Mode: UNII-3/TX A Mode 5785MHz |
Horizontal
B0 dBuVim
bl
60
m !
a0 _|—|—|
1 f i
30
20
1
o
000 127.00 22400 221.00 418.00 515.00 £12.00 709.00 20500 100000 MH=z
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuv dB dBu'im dBuvim dB Detector Comment
1 1342750 4279 1296 2983 4350 -1367 peak
2 * 1963400 4834 -14 38 3396 4350 -954  peak
3 3564050 4332 -11.18 3214 4600 -1386 peak
4 686.1450 3487 -349 31.38 4600 -1462 peak
5 7502260 3755 -2.91 364 4600 -1136 peak
6 800.1800 3473 075 3398 4600 -1202 peak
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3TL

Test Mode: UNII-3/TX A Mode 5825MHz
Vertical
B0 dBuVim
T
(1]
m SR
o —
1 “ . ;
20
20
10
o0
30.000  127.00 22400 321.00 418.00 515.00 G12.00 709.00 80500 1000.00 MHz
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuV dB dBulfm dBuVim dB Detector Comment
1 * 523100 A7 20 -13.79 334N 4000 659 peak
2 184.2300 4982 -13.39 3643 4350 707 peak
3 208.9650 5049 -14.75 3574 4350 776  peak
4 442 2500 3993 853 31.40 46.00 -1460 peak
5 649.3300 3754 -5.05 3249 46.00 -1351 peak
6 7502250 3589 -2.91 32.98 46.00 -13.02 peak
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3TL

0

0o

Test Mode: UNII-3/TX A Mode 5825MHz |
Horizontal
80.0  dBu¥im
o
&0
_ —

30.000 127.00 224.00 321.00 418.00 515.00 E12.00 709.00 806.00 1000.00 MHz
Reading Correct Measure- )
Mo. Mk.  Freq.  Level Factor  ment Limit ~ Margin
MHz dBuV dB dBu\im dBuVm dB Detector Comment
1 * 1968400 4389 -14.38 3451 4350 -899 peak
2 3074200 4182  -1064 3118 4600 -1482 peak
3 3664050 4107 -11.18 2989 4600 -16.11 peak
4 418.0000 4070 -5.37 3233 4600 -13.67 peak
5 B47.0100 3364 -5.58 2606 4600 -17.94 peak
6 800.1800 3321 -0.75 3246  46.00 -1354 peak

Report No.: BTL-FICP-4-1602C119
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3TL

ATTACHMENT D - RADIATED EMISSION (ABOVE 1000MHZ)
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3TL

For ANT 1

Orthogonal Axis:

X

Test Mode: UNII-1/ TX A Mode 5180MHz
Vertical
110 dBuVim
6
X
|5
O \1
70
13
XX
24 — o
30
508000 510000 512000 514000 516000 518000 £20000 52200 524000 5280.00
MHz)
Reading Correct Heasure .. .
No. Freaq. Level Factor ment Limit Hargin
MHz dBuV/m dB dBuV/m dBuV¥/m dB Detector Comment
1 5146. 4000 1277 39.57 52. 34 68. 30 -15.96 Peak
2 5146. 4000 4. 63 39. 57 44 20 54. 00 -9. 80 AVG
3 5150. 0000 12. 57 39.58 52.156 68. 30 -16.15 Peak
4 5150. 0000 3. Y7 39 h8 43_ 35 54 00 -10_ 65 AVG
b * 5182. 5000 43. 99 39. 68 83. 67 54. 00 29. 67 AVG No Limit
6 5186. 4000 54. 17 39. 69 93. 86 68. 30 25.56 Peak No Limit

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5180MHz
Vertical
80 dBuV/m
1
X
40
2
X
0
100000 490000 880000 1270000 16€0000 2050000 2440000 23830000 3220000 4000000
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel Fuc Lor wonl Limit Marsin
MHz dBu¥/m dB dBuV/n dBuV/m dB Detector Comment
1 10359. 5500 30.57 13. 72 44 29 68. 30 -24. 01 Peak
2 ¥ 103b9. 9250 20. b2 13. 72 34. 24 b4 00 -19. 76 AVG
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3TL

Orthogonal Axis:

X

Test Mode: UNII-1/ TX A Mode 5180MHz
Horizontal
110 dBuV/m
o
4
L]
70
'
X - \.___‘
2 \/_
4
i /—-*‘—\____/'—"""x/ I\ V2 I N
a0
508000 510000 512000 514000 516000 518000 £20000 52200 524000 5280.00
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel FacLor wonl Limit Margin
MHz dBuV/m dB dBuV/m dBuV¥/m dB Detector Comment
1 5146. 3000 14. 29 39. 57 53. 86 68. 30 -14.44 Peak
2 b146. 3000 b. 60 39, bY 4h_ 17 b4 00 —-8. 83 AVG
3 5150. 0000 12. 35 39.58 51.93 68. 30 -16. 37 Peak
4 5150. 0000 4. 25 39.58 43. 83 54. 00 -10.17 AVG
5 5181. 1000 56.71 39. 68 96. 39 68. 30 28. 09 Peak No Limit
6 * 5182. 5000 46.79 39. 68 86. 47 54. 00 32. 47 AVG No Limit

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5180MHz
Horizontal
80 dBuV/m
2
X
40
1
X
0
100000 490000 880000 1270000 16€0000 2050000 2440000 23830000 3220000 4000000
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel Fuc Lor wonl Limit Marsin
MHz dBu¥/m dB dBuV/n dBuV/m dB Detector Comment
1 * 10359. 7500 20.59 13. 72 34. 31 54. 00 -19. 69 AVG
2 10360, 1500 30. 94 13. 72 44 66 68. 30 —23. 64 Peak
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5200MHz
Vertical
110 dBuVim
4
X
3

1
X [N
2 // ™~
s~ | - \‘-"_—'__L.____/ |
a0
510000 512000 514000 516000 518000 SZ20000 £22000 524000 526000 5300.00
MHz)
Reading Correct Heasure .. .
No. Frea. Lovel FacLor wonl Limit Margin
MHz dBuV/m dB dBuV/m dBuV¥/m dB Detector Comment
1 5123. 6000 12. 46 39.50 51. 96 68. 30 -16. 34 Peak
2 b123. 6000 4.Yh 39. b0 44 tb b4 00 -9.7h AVG
3 * 5197. 5000 44. 95 39.73 84. 66 54. 00 30. 66 AVG No Limit
4 5203. 2000 55. 26 39.74 95. 00 68. 30 26.70 Peak No Limit

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5200MHz
Vertical
80 dBuV/m
2
X
40
1
X
0
100000 490000 880000 1270000 16€0000 2050000 2440000 23830000 3220000 4000000
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel Fuc Lor wonl Limit Marsin
MHz dBu¥/m dB dBuV/n dBuV/m dB Detector Comment
1 * 10400. 2250 20. 85 13. 80 34. 65 54. 00 -19. 36 AVG
2 10400, 3250 2906 13. 80 4/, 86 68. 30 —24b. 44 Peak

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis:

X

Test Mode: UNII-1/ TX A Mode 5200MHz
Horizontal
110 dBuV/m
3
X
4
70
1
X ~
2
L T\ /’"—\/ T\ /TN
a0
510000 512000 514000 516000 518000 SZ20000 £22000 524000 526000 5300.00
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel FacLor wonl Limit Margin
MHz dBuV/m dB dBuV/m dBuV¥/m dB Detector Comment
1 5122.5000 12. 24 39.50 51.74 68. 30 -16.56 Peak
2 b122.b000 b. ¥4 39. b0 ah_ LA b4 00 -8.78 AVG
3 5197. 7000 58. 01 39.73 97.74 68. 30 29. 44 Peak No Limit
4 * 5202. 5000 47. 32 39.74 87. 06 54. 00 33. 06 AVG No Limit

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5200MHz
Horizontal
80 dBuV/m
2
X
40
1
X
0
100000 490000 880000 1270000 16€0000 2050000 2440000 23830000 3220000 4000000
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel Fuc Lor wonl Limit Marsin
MHz dBu¥/m dB dBuV/n dBuV/m dB Detector Comment
1 * 10399. 8500 20. 83 13. 80 34. 63 54. 00 -19. 37 AVG
2 10400, 3750 29.b1 13. 80 4531 68. 30 —24. 99 Peak

Report No.: BTL-FICP-4-1602C119

Page 75 of 276



3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5240MHz

110 dBuVim

Vertical

j
B

70
1 'S
X — \\
2 7 N i
_,_;(’_h“_“\_____,__/”H S e LT e
a0
514000 516000 518000 520000 522000 52000 £26000 52800 5300.00 534000
MHz)
Reading Correct Heasure .. .
No. Frea. Lovel FacLor wonl Limit Margin
MHz dBuV/m dB dBuV/m dBuV¥/m dB Detector Comment
1 5150. 0000 9. 58 39.58 49. 16 68. 30 -19.14 Peak
2 b1b0. 000D 3. 01 39. b8 4/ b9 b4 00 -11.41 AVG
3 * 5243. 8000 44. 08 39. 87 83. 95 54. 00 29. 95 AVG No Limit
4 5243. 9000 54. 15 39. 87 94. 00 68. 30 25.70 Peak No Limit

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5240MHz
Vertical
80 dBuV/m
2
X
40
1
X
0
100000 490000 880000 1270000 16€0000 2050000 2440000 23830000 3220000 4000000
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel Fuc Lor wonl Limit Marsin
MHz dBu¥/m dB dBuV/n dBuV/m dB Detector Comment
1 * 10479. 6250 20.57 13. 95 34. 52 54. 00 -19. 48 AVG
2 10480, 2500 30. b1 13. 9b 4446 68. 30 —23. 84 Peak

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis:

X

Test Mode: UNII-1/ TX A Mode 5240MHz
Horizontal
110 dBuVim
x
] |

e N
3(“"\___/—’“/ —— /T
a0
514000 516000 518000 520000 522000 524000 £26000 52800 5300.00 5340.00
MHz)
No. Frea. Reading  Correct — Measure ;.;y  pargin
MHz dBuV/m dB dBuV/m dBuV¥/m dB Detector Comment
1 5150. 0000 10. 82 39.58 50. 40 68. 30 -17.90 Peak
2 b1b0. 0UD0 3. 04 39. b8 4/ 64 b4 00 -11.38 AVG
3 * 5237.4000 46. 99 39. 85 86. 84 54. 00 32.84 AVG No Limit
4 5244. 1000 56. 90 39. 87 96. 77 68. 30 2847 Peak No Limit

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5240MHz
Horizontal
80 dBuV/m
1
X
40
2
X
0
100000 490000 880000 1270000 16€0000 2050000 2440000 23830000 3220000 4000000
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel Fuc Lor wonl Limit Marsin
MHz dBu¥/m dB dBuV/n dBuV/m dB Detector Comment
1 10479. 9750 31. 48 13. 95 45. 43 68. 30 -22. 87 Peak
2 ¥ 10480, 0YbL0 Z20. 61 13. 9b 34. b6 b4 00 -19. 44 AVG

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis:

X

Test Mode: UNII-1/ TX N20 Mode 5180MHz
Vertical
110 dBuV/m
5
X
6
70
h |
w3
23( / \/—‘—-
T ~ T e N | T
a0
508000 510000 512000 514000 516000 518000 £20000 52200 524000 5280.00
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel FacLor wonl Limit Margin
MHz dBuV/m dB dBuV/m dBuV¥/m dB Detector Comment
1 5146. 6000 11. 96 39. 57 51.53 68. 30 -16. 77 Peak
2 b1l46. 6000 4. Y3 39, bY 44 30 b4 00 -9.70 AVG
3 5150. 0000 9. 43 39.58 49. 01 68. 30 -19.29 Peak
4 5150. 0000 3. 76 39.58 43. 34 54. 00 -10. 66 AVG
5 5175. 5000 5258 39. 66 92. 24 68. 30 23. 94 Peak No Limit
6 * 5177. 2000 44.59 39. 67 84. 26 54. 00 30. 26 AVG No Limit

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5180MHz
Vertical
80 dBuV/m
1
X
40
2
X
0
100000 490000 880000 1270000 16€0000 2050000 2440000 23830000 3220000 4000000
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel Fuc Lor wonl Limit Marsin
MHz dBu¥/m dB dBuV/n dBuV/m dB Detector Comment
1 10359. 6500 30.51 13. 72 44 23 68. 30 -24. 07 Peak
2 ¥ 10359, 6b0U0 20. b2 13. 72 34. 24 b4 00 -19. 76 AVG
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3TL

Orthogonal Axis:

X

Test Mode: UNII-1/ TX N20 Mode 5180MHz
Horizontal
110 dBuV/m
6
X
70
1
S
4 \/_‘
_/-—"\___/“"’S/ [ S N7 e NI
a0
508000 510000 512000 514000 516000 518000 £20000 52200 524000 5280.00
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel FacLor wonl Limit Margin
MHz dBuV/m dB dBuV/m dBuV¥/m dB Detector Comment
1 5146. 6000 14. 55 39. 57 54,12 68. 30 -14.18 Peak
2 b146. 6000 b, 88 39, bY 4h_ 4b b4 00 —8. bb AVG
3 5150. 0000 10. 49 39.58 50. 07 68. 30 -18.23 Peak
4 5150. 0000 4.51 39.58 44 09 54. 00 -9.91 AVG
b * 5177. 6000 46. 96 39. 67 86. 63 54. 00 32.63 AVG No Limit
6 5184. 3000 55.10 39. 69 94.79 68. 30 26. 49 Peak No Limit
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5180MHz
Horizontal
80 dBuV/m
1
X
40
2
X
0
100000 490000 880000 1270000 16€0000 2050000 2440000 23830000 3220000 4000000
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel Fuc Lor wonl Limit Marsin
MHz dBu¥/m dB dBuV/n dBuV/m dB Detector Comment
1 10359. 3000 29. 97 13. 72 43. 69 68. 30 -24. 61 Peak
2 ¥ 10359, 6b00 Z20. b6 13. 72 34. 48 b4 00 -19. 72 AVG

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X
Test Mode: UNII-1/ TX N20 Mode 5200MHz
Vertical
110 dBuV/m
4
x
3
70
i
X
2 v — \\
e I R SO i S R =
a0
510000 512000 514000 516000 518000 SZ20000 £22000 524000 526000 5300.00
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel FacLor wonl Limit Margin
MHz dBuV/m dB dBuV/m dBuV¥/m dB Detector Comment
1 5124, 7000 12. 29 39.51 51. 80 68. 30 -16.50 Peak
2 b124. Y000 4. 4/ 39.b1 45. 93 b4 00 —-10. 07 AVG
3 * 5198. 0000 44. 72 39.73 84, 45 54. 00 30. 45 AVG No Limit
4 5198. 6000 52. 96 39.73 92. 69 68. 30 24.39 Peak No Limit

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5200MHz
Vertical
80 dBuV/m
2
X
40
1
X
0
100000 490000 880000 1270000 16€0000 2050000 2440000 23830000 3220000 4000000
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel Fuc Lor wonl Limit Marsin
MHz dBu¥/m dB dBuV/n dBuV/m dB Detector Comment
1 * 10399. 4250 20. 85 13. 80 34. 65 54. 00 -19. 36 AVG
2 10400, 3500 30. 91 13. 80 44 11 68. 30 —23. b9 Peak

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis:

X

Test Mode: UNII-1/ TX N20 Mode 5200MHz
Horizontal
110 dBuV/m
3
X
4
70
1
x L}
L= e
2
a0
510000 512000 514000 516000 518000 SZ20000 £22000 524000 526000 5300.00
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel FacLor wonl Limit Margin
MHz dBuV/m dB dBuV/m dBuV¥/m dB Detector Comment
1 5122. 4000 12. 90 39.50 52. 40 68. 30 -15.90 Peak
2 b124. 4000 b. 30 39. b0 44 80 b4 00 -9 20 AVG
3 5196. 5000 54. 87 39.72 9459 68. 30 26. 29 Peak No Limit
4 * 5202. 5000 45. 67 39.74 85. 41 54. 00 31. 41 AVG No Limit

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5200MHz
Horizontal
80 dBuV/m
?
X
40
1
X
0
100000 490000 880000 1270000 16€0000 2050000 2440000 23830000 3220000 4000000
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel Fuc Lor wonl Limit Marsin
MHz dBu¥/m dB dBuV/n dBuV/m dB Detector Comment
1 * 10400. 2500 20. 77 13. 80 34. 57 54. 00 -19. 43 AVG
2 10400. 6b00 31. 41 13. 80 4h_ 21 68. 30 —-23. 09 Peak

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5240MHz
Vertical
110 dBuVim
4
.4
e

(
L

—_ \\x,‘__,_ 4 1
a0
514000 516000 518000 520000 522000 524000 526000 528000 530000 5340.00
MHz)
No. Frea. Reading  Correct — Measure ;.;y  pargin
MHz dBuV/m dB dBuV/m dBuV¥/m dB Detector Comment
1 5150. 0000 10. 85 39.58 50. 43 68. 30 -17. 87 Peak
2 b1b0. 000D 4. Y1 39. b8 4. A9 b4 00 -11.%1 AVG
3 * 5237.5000 43. 41 39. 85 83. 26 54. 00 29.26 AVG No Limit
4 5242. 3000 51. 30 39. 86 91.16 68. 30 22. 86 Peak No Limit

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5240MHz
Vertical
80 dBuV/m
2
X
40
1
X
0
100000 490000 880000 1270000 16€0000 2050000 2440000 23830000 3220000 4000000
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel Fuc Lor wonl Limit Marsin
MHz dBu¥/m dB dBuV/n dBuV/m dB Detector Comment
1 * 10480. 1000 20. 47 13. 95 34. 42 54. 00 -19.58 AVG
2 10480. 3000 30. 98 13. 9b 44 933 68. 30 —23. 37 Peak

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X
Test Mode: UNII-1/ TX N20 Mode 5240MHz
Horizontal
110 dBuV/m
4
X
3
70
1 1§
X = o
2
B e B e A |
a0
514000 516000 518000 520000 522000 52000 £26000 528000 530000 534000
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel FacLor wonl Limit Margin
MHz dBuV/m dB dBuV/m dBuV¥/m dB Detector Comment
1 5150. 0000 10. 15 39.58 49. 73 68. 30 -18.57 Peak
2 b1b0. 0UDD 4. Y5 39. b8 4/ b3 b4 00 —-11.4% AVG
3 * 5234, Y000 4575 39. 84 85. 59 54. 00 31.59 AVG No Limit
4 5235. 6000 54. 01 39. 84 93. 86 68. 30 25.55 Peak No Limit

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5240MHz
Horizontal
80 dBuV/m
1
X
40
2
X
0
100000 490000 880000 1270000 16€0000 2050000 2440000 23830000 3220000 4000000
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel Fuc Lor wonl Limit Marsin
MHz dBu¥/m dB dBuV/n dBuV/m dB Detector Comment
1 10480. 2250 31. 09 13. 95 45. 04 68. 30 -23. 26 Peak
2 ¥ 10480, 3750 20. 40 13. 9b 34. 4b b4 00 —-19.bb AVG

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX N40 Mode 5190MHz
Vertical
110 dBuVim
4
X
3
e —
W
| 1
70

A

- e _\N-\"‘\
a0
509000 511000 513000 515000 517000 519000 £21000 52300 5250.00 5290.00
MHz)
No. Frea. Reading  Correct — Measure ;.;y  pargin
MHz dBuV/m dB dBuV/m dBuV¥/m dB Detector Comment

1 5150. 0000 14. 88 39.58 54,46 68. 30 -13.84 Peak
2 b1b0. 0UDD 6. 91 39. b8 46. 49 b4 00 —-7.bl AVG
3 ¥ 5176.3000 41. 97 39. 66 81. 63 54. 00 27.63 AVG No Limit
4 5179. 6000 52. 31 39. 67 91.98 68. 30 23. 68 Peak No Limit

Report No.: BTL-FICP-4-1602C119

Page 92 of 276



3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX N40 Mode 5190MHz
Vertical
80 dBuV/m
1
X
40
2
X
0
100000 490000 880000 1270000 16€0000 2050000 2440000 23830000 3220000 4000000
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel Fuc Lor wonl Limit Marsin
MHz dBu¥/m dB dBuV/n dBuV/m dB Detector Comment
1 10381. 2000 30. 24 13. 76 4400 68. 30 -24. 30 Peak
2 ¥ 10381, 3000 19. 96 13. 76 35,74 b4 00 —20. 28 AVG

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis:

X

Test Mode: UNII-1/ TX N40 Mode 5190MHz
Horizontal
110 dBuVim
3
X
4
%
| |
70

> J \
Y -
/ =
N P N
a0
509000 511000 513000 515000 517000 519000 £21000 52300 5250.00 5290.00
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel FacLor wonl Limit Margin
MHz dBuV/m dB dBuV/m dBuV¥/m dB Detector Comment
1 5150. 0000 15. 89 39.58 55. 47 68. 30 -12.83 Peak
2 b1b0. 0000 8. 11 39. b8 47 . 69 b4 00 —-6. 31 AVG
3 5183. 8000 53. 42 39. 69 93.11 68. 30 2481 Peak No Limit
4 * 5206. 4000 44. 41 39.75 84.16 54. 00 30.16 AVG No Limit

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX N40 Mode 5190MHz
Horizontal
80 dBuV/m
1
X
40
?
X
0
100000 490000 880000 1270000 16€0000 2050000 2440000 23830000 3220000 4000000
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel Fuc Lor wonl Limit Marsin
MHz dBu¥/m dB dBuV/n dBuV/m dB Detector Comment
1 10380. 8000 29. 66 13. 76 43. 42 68. 30 -24. 88 Peak
2 ¥ 10381. Q000 20,12 13. 76 35, 88 b4 00 —20. 12 AVG

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X
Test Mode: UNII-1/ TX N40 Mode 5230MHz
Vertical
110 dBuV/m
5
6
M
s
70 | 1
T,
;& /_/ ¥
/'_’-/ _\‘-‘H‘""‘--.. -
a0
513000 515000 517000 519000 521000 523000 £25000 527000 529000 5330.00
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel FacLor wonl Limit Margin
MHz dBuV/m dB dBuV/m dBuV¥/m dB Detector Comment
1 5147. 0000 9. 81 39. 57 49. 38 68. 30 -18. 92 Peak
2 b14Y. 0000 3. 41 39, bY 4/ 98 b4 00 -11. 02 AVG
3 5150. 0000 11.70 39.58 51.28 68. 30 -17. 02 Peak
4 5150. 0000 3. 16 39.58 42. 74 54. 00 -11.26 AVG
5 5219. Y000 50. 135 39.79 89. 92 68. 30 21.62 Peak No Limit
6 * 5222. 3000 41. 00 39. 80 80. 80 54. 00 26. 80 AVG No Limit

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX N40 Mode 5230MHz
Vertical
80 dBuV/m
1
X
40
2
X
0
100000 490000 880000 1270000 16€0000 2050000 2440000 23830000 3220000 4000000
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel Fuc Lor wonl Limit Marsin
MHz dBu¥/m dB dBuV/n dBuV/m dB Detector Comment
1 10460. 2000 29. 09 13. 91 43. 00 68. 30 -25. 30 Peak
2 ¥ 10460, 9000 Z20. 16 13. 91 34, OF b4 00 —-19. 93 AVG

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis:

X

Test Mode: UNII-1/ TX N40 Mode 5230MHz
Horizontal
110 dBuV/m
6
X
l \l
70
/ \
24
| m—— _""‘/ \F\"‘_" -+ =
a0
513000 515000 517000 519000 521000 0 £25000 527000 529000 5330.00
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel FacLor wonl Limit Margin
MHz dBuV/m dB dBuV/m dBuV¥/m dB Detector Comment
1 5147. 2000 11.54 39. 57 51.11 68. 30 -17.19 Peak
2 b14Y. 2000 3.Y8 39, bY 45 3b b4 00 —-10. 6b AVG
3 5150. 0000 13. 14 39.58 52.72 68. 30 -15.58 Peak
4 5150. 0000 3. 48 39.58 43. 06 54. 00 -10.94 AVG
b * 5222. 2000 44.39 39. 80 84.19 54. 00 30.19 AVG No Limit
6 5237. 2000 53. 91 39. 85 93.76 68. 30 25. 46 Peak No Limit

Report No.: BTL-FICP-4-1602C119

Page 98 of 276



3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX N40 Mode 5230MHz
Horizontal
80 dBuV/m
2
X
40
1
X
0
100000 490000 880000 1270000 16€0000 2050000 2440000 23830000 3220000 4000000
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel Fuc Lor wonl Limit Marsin
MHz dBu¥/m dB dBuV/n dBuV/m dB Detector Comment
1 * 10458. 7000 20.18 13. 91 34. 09 54. 00 -19. 91 AVG
2 10462, 4000 30. 41 13. 92 4413 68. 30 —24. 17 Peak

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis:

X

Test Mode: UNII-3/TX A Mode 5745MHz
Vertical
125 dBuVim
’-—J
1
]
/ x

|

\

25
569500 570500 571500 572500 573%00 574500 £75500 576500 577500 5795.00
MH2)
No. Frea. Reading  Lorrect  Measure 1;.iy  Margin
MHz dBuV/m dB dBuV/m dBuV¥/m dB Detector Comment

1 5715. 0000 8. 47 40.79 49. 26 109.50 -60.24 Peak
2 5715. 0000 2.52 40. 79 43. 31 109.50 -66.19 AVG
3 5725. 0000 13. 75 40. 80 54.55 122.30 -67.75 Peak
4 K725 0000 4. 98 40. 80 45 78 122.30 -76.52 AVG
5 5738. 2000 38.54 40. 81 79.35 122.30 -42.95 AVG
6 * 5740. 4500 48. 57 40. 81 89. 38 122.30 -32.92 Peak

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X

Test Mode: UNII-3/TX A Mode 5745MHz
Vertical
80 dBuV/m
2
X
40
1
X
0
100000 490000 880000 1270000 16€0000 2050000 2440000 23830000 3220000 4000000
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel Fuc Lor wonl Limit Marsin
MHz dBu¥/m dB dBuV/n dBuV/m dB Detector Comment
1 * 11491. 4000 19.56 15. 53 35. 09 54. 00 -18. 91 AVG
2 11489, 9000 Z8. 68 1b. b3 44 /21 68. 30 —24. 09 Peak

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis:

X

Test Mode: UNII-3/TX A Mode 5745MHz
Horizontal
125 dBuVim
a—"ﬂ/l
_amﬂ"“’*ﬂ#’#
/ 5
F.

|

LW
[a]

i

L g ‘"\\_______‘_’_ —
]
569500 570500 571500 572500 573%00 574500 £75500 576500 577500 5795.00
MHz)
No. Frea. Reading  Correct — Measure ;.;y  pargin
MHz dBuV/m dB dBuV/m dBuV¥/m dB Detector Comment
1 5715. 0000 10. 42 40. 79 51.21 109.50 -58.29 Peak
2 bilb. 0UDD 3.bY 40. 79 44 38 109.b0 —-6b. 12 AVG
3 5725. 0000 17.14 40. 80 57.94 122.30 -64.36 Peak
4 5725. 0000 7.73 40. 80 48.53 122.30 -73.77 AVG
5 * 5740.5500 53. 52 40. 81 9433 122.30 -27.97 Peak
6 5743. 2000 43. 28 40. 82 84.10 122.30 -38.20 AVG

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X

Test Mode: UNII-3/TX A Mode 5745MHz
Horizontal
80 dBuV/m
2
X
40
1
X
0
100000 490000 880000 1270000 16€0000 2050000 2440000 23830000 3220000 4000000
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel Fuc Lor wonl Limit Marsin
MHz dBu¥/m dB dBuV/n dBuV/m dB Detector Comment
1 * 11489. 1000 19.51 15. 53 35. 04 54. 00 -18. 96 AVG
2 11490, 2000 2984 1b. b3 4h_ 37 68. 30 —24. 93 Peak

Report No.: BTL-FICP-4-1602C119 Page 103 of 276



3TL

Orthogonal Axis: |X
Test Mode: UNII-3/TX A Mode 5785MHz
Vertical
125 dBuVim
|
X
2
N

" \

_J | [ | ]

]
573500 574500 575500 576500 5771500 578500 £79500 580500 581500 5835.00
MHz)
No. Frea. Reading  Correct — Measure ;.;y  pargin
MHz dBuV/m dB dBuV/m dBuV¥/m dB Detector Comment
1 # 5778. 6500 48. 47 40. 84 89.31 122.30 -32.99 Peak
2 b7 80. 900 36. 79 40. 84 .63 122.30 —-44. 67 AVG

Report No.: BTL-FICP-4-1602C119 Page 104 of 276



3TL

Orthogonal Axis: |X

Test Mode: UNII-3/TX A Mode 5785MHz
Vertical
80 dBuV/m
2
X
40
1
X
0
100000 490000 880000 1270000 16€0000 2050000 2440000 23830000 3220000 4000000
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel Fuc Lor wonl Limit Marsin
MHz dBu¥/m dB dBuV/n dBuV/m dB Detector Comment
1 * 11568. 7000 19. 41 15. 50 34. 91 54. 00 -19. 09 AVG
2 11571, 2000 Z29. 96 1b. 49 4hH_ 4b 68. 30 —24.8b Peak

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X
Test Mode: UNII-3/TX A Mode 5785MHz
Horizontal
125 dBuVim

1
X
2
Fi) / \
] ——
" ~ ——— ~c]
]
573500 574500 575500 576500 577500 578500 £79500 580500 581500 5835.00
MHz)
Reading Correct Heasure .. .
No. Frea. Lovel FacLor wonl Limit Margin
MHz dBuV/m dB dBuV/m dBuV¥/m dB Detector Comment
1 * 5788. 0000 51. 90 40. 85 92. 75 122.30 -29.55 Peak
2 b7 88. 3b00 41. ¥ 40. 8b B4, 64 122.30 —-39.68 AVG

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X

Test Mode: UNII-3/TX A Mode 5785MHz
Horizontal
80 dBuV/m
2
X
40
1
X
0
100000 490000 880000 1270000 16€0000 2050000 2440000 23830000 3220000 4000000
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel Fuc Lor wonl Limit Marsin
MHz dBu¥/m dB dBuV/n dBuV/m dB Detector Comment
1 * 11569. 4000 19.51 15. 50 35. 01 54. 00 -18. 99 AVG
2 11570, 0000 Z28. 90 1b. b0 4440 68. 30 —23. 90 Peak

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis:

X

Test Mode: UNII-3/TX A Mode 5825MHz
Vertical
125 dBuV/m
N
—
x
2
Fi) { \
3 L]
X X
4 6
[~ —— N X —— ]
]
S77500 578500 579500 580500 581500 582500 £83500 58450 H855.00 H875.00
MHz)
Reading Correct Heasure .. .
No Freaq. Lovel FacLor wonl Limit Margin
MHz dBuV/m dB dBuV/m dBuV¥/m dB Detector Comment
1 * 5830. 0000 49. 97 40. 88 90. 85 122.30 -31.45 Peak
2 b831. bb00D 38. Y6 40. 88 9. 84 122.30 —-42.46 AVG
3 5850. 0000 10. 88 40. 89 51. 77 122.30 -70.53 Peak
4 5850. 0000 3. 30 40. 89 4419 122.30 -78.11 AVG
5 5860. 0000 10. 47 40. 90 51. 37 109.50 -58.13 Peak
6 5860. 0000 3. 32 40. 90 44, 22 109.50 -65.28 AVG

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X

Test Mode: UNII-3/TX A Mode 5825MHz
Vertical
80 dBuV/m
1
X
40
2
X
0
100000 490000 880000 1270000 16€0000 2050000 2440000 23830000 3220000 4000000
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel Fuc Lor wonl Limit Marsin
MHz dBu¥/m dB dBuV/n dBuV/m dB Detector Comment
1 11649. 4750 30. 72 15. 44 46. 16 68. 30 -22.14 Peak
2 ¥ 11650, 2000 19 bY 1b. 44 3h. 01 b4 00 -18. 99 AVG

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X

Test Mode: UNII-3/TX A Mode 5825MHz
Horizontal
125 dBuV/m
N
—
1
2
Fi) { \
|
2 5
X
X 8
— eag V)
L e —— = —]
]
577500 578500 579500 580500 581500 582500 £83500 584500 585500 H875.00
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel FacLor wonl Limit Margin
MHz dBuV/m dB dBuV/m dBuV¥/m dB Detector Comment
1 * 5823. 2000 53. 85 40. 87 94, 72 122.30 -27.58 Peak
2 b828. 3000 44, Y5 40. 88 85, 61 122.30 —-38.69 AVG
3 5850. 0000 10. 40 40. 89 51.29 122.30 -71.01 Peak
4 5850. 0000 4. 27 40. 89 45. 16 122.30 -77.14 AVG
5 5860. 0000 11. 48 40. 90 52.38 109.50 -57.12 Peak
6 5860. 0000 4. 20 40. 90 45.10 109.50 -64.40 AVG
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3TL

Orthogonal Axis: |X

Test Mode: UNII-3/TX A Mode 5825MHz
Horizontal
80 dBuV/m
2
X
40
1
X
0
100000 490000 880000 1270000 16€0000 2050000 2440000 23830000 3220000 4000000
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel Fuc Lor wonl Limit Marsin
MHz dBu¥/m dB dBuV/n dBuV/m dB Detector Comment
1 * 11649. 7250 1950 15. 44 34. 94 54. 00 -19. 06 AVG
2 11649, 8500 Z28. 82 1b. 44 44 26 68. 30 —24. 04 Peak

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis:

X

Test Mode: UNII-3/TX N20 Mode 5745MHz
Vertical
125 dBuV/m
/ff
]
/ x
Fi) I/ / \
|
X
/— “—__-h-‘-‘-‘——h ———
]
569500 570500 571500 572500 573500 5M4500 £75500 576500 577500 579500
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel FacLor wonl Limit Margin
MHz dBuV/m dB dBuV/m dBuV¥/m dB Detector Comment
1 5715. 0000 9. 94 40.79 50.73 109.50 -58.77 Peak
2 bilb. 0000 2. YT 40. 79 45. b6 109.b0 —-6b.94 AVG
3 5725. 0000 15. 90 40. 80 56. 70 122.30 -65.60 Peak
4 5725. 0000 5. 97 40. 80 46. 77 122.30 -75.53 AVG
5 5738. 5500 3972 40. 81 80. 53 122.30 -41.77 AVG
6 * 5738. 7000 48.51 40. 81 89. 32 122.30 -32.98 Peak

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X

Test Mode: UNII-3/TX N20 Mode 5745MHz
Vertical
80 dBuV/m
2
X
40 1
X
0
100000 490000 880000 1270000 16€0000 2050000 2440000 23830000 3220000 4000000
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel Fuc Lor wonl Limit Marsin
MHz dBu¥/m dB dBuV/n dBuV/m dB Detector Comment
1 * 11490. 3000 19. 75 15. 53 35. 28 54. 00 -18. 72 AVG
2 11490, b¥b0 2948 1b. b3 44 91 68. 30 —23. 39 Peak

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis:

X

Test Mode: UNII-3/TX N20 Mode 5745MHz
Horizontal
125 dBuVim
’-—/
_amﬂ"“’*ﬂ#’#

/ 5

X

/ s

|

B
L m———e ~J
]
569500 570500 571500 572500 573%00 574500 £75500 576500 577500 5795.00
MHz)
No. Frea. Reading  Correct — Measure ;.;y  pargin
MHz dBuV/m dB dBuV/m dBuV¥/m dB Detector Comment
1 5715. 0000 10. 39 40. 79 51.18 109.50 -58.32 Peak
2 bilb. 0UDD 3. b4 40. 79 44 33 109.50 —-6b. 17 AVG
3 5725. 0000 14. 85 40. 80 55. 65 122.30 -66.65 Peak
4 5725. 0000 8.57 40. 80 4937 122.30 -72.93 AVG
5 5741. 1000 44, 32 40. 81 85.13 122.30 -37.17 AVG
6 * 5742.5000 52. 95 40. 81 93.76 122.30 -28.54 Peak

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X

Test Mode: UNII-3/TX N20 Mode 5745MHz
Horizontal
80 dBuV/m
1
X
40 2
X
0
100000 490000 880000 1270000 16€0000 2050000 2440000 23830000 3220000 4000000
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel Fuc Lor wonl Limit Marsin
MHz dBu¥/m dB dBuV/n dBuV/m dB Detector Comment
1 11489. 2500 31. 60 15. 53 47.13 68. 30 -21.17 Peak
2 ¥ 11489, 6b00 19.74 1b. b3 3h. AY b4 00 -18. 73 AVG
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3TL

Orthogonal Axis: |X
Test Mode: UNII-3/TX N20 Mode 5785MHz
Vertical
125 dBuVim

2

X

1
/—‘—'_'\/—‘_X\

Fi)
|
| EE—— gh—_—"""——-— =]
]
573500 574500 575500 576500 577500 578500 £79500 580500 581500 5835.00
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel FacLor wonl Limit Margin
MHz dBuV/m dB dBuV/m dBuV¥/m dB Detector Comment
1 5791. 3000 38. 34 40. 85 79.19 122.30 -43.11 AVG
2 ¥ b7 91. 3b00 46. 6b 40. 8b 87. b0 122.30 -34.80 Peak
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3TL

Orthogonal Axis: |X

Test Mode: UNII-3/TX N20 Mode 5785MHz
Vertical
80 dBuV/m
2
X
40
1
X
0
100000 490000 880000 1270000 16€0000 2050000 2440000 23830000 3220000 4000000
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel Fuc Lor wonl Limit Marsin
MHz dBu¥/m dB dBuV/n dBuV/m dB Detector Comment
1 * 11569. 8250 19. 49 15. 50 34. 99 54. 00 -19. 01 AVG
2 11569, 8fb0 29.14 1b. b0 44 64 68. 30 —23. 66 Peak
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3TL

Orthogonal Axis: |X
Test Mode: UNII-3/TX N20 Mode 5785MHz
Horizontal
125 dBuVim

1T

Fi)
|
Pl T
e S —n ]
]
573500 574500 575500 576500 577500 578500 £79500 580500 581500 5835.00
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel FacLor wonl Limit Margin
MHz dBuV/m dB dBuV/m dBuV¥/m dB Detector Comment
1 5791. 2000 42.78 40. 85 83. 63 122.30 -38.67 AVG
2 ¥ b7 91. 4000 b1. 00 40. 8b Yl. 8b 122.30 —30.4b Peak
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3TL

Orthogonal Axis: |X

Test Mode: UNII-3/TX N20 Mode 5785MHz
Horizontal
80 dBuV/m
1
X
40
2
X
0
100000 490000 880000 1270000 16€0000 2050000 2440000 23830000 3220000 4000000
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel Fuc Lor wonl Limit Marsin
MHz dBu¥/m dB dBuV/n dBuV/m dB Detector Comment
1 11569. 8250 28.71 15. 50 44 21 68. 30 -24. 09 Peak
2 ¥ 11570, 2Y50 19. 45 1b. b0 34. 9b b4 00 —-19. Ub AVG
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3TL

Orthogonal Axis:

X

Test Mode: UNII-3/TX N20 Mode 5825MHz
Vertical
125 dBuV/m
N
—
1
Fi) /_——_\ \
1 5
b e X
4 6
[~ ——— T R—— 03 —]
]
577500 578500 579500 580500 581500 582500 £83500 584500 585500 H875.00
MHz)
Reading Correct Heasure .. .
No Freaq. Lovel FacLor wonl Limit Margin
MHz dBuV/m dB dBuV/m dBuV¥/m dB Detector Comment
1 * 5827. 7600 46. 81 40. 88 87. 69 122.30 -34.61 Peak
2 b828. U000 39. 8Y 40. 88 8BO. b 122.30 —-41.bb AVG
3 5850. 0000 11. 38 40. 89 52. 27 122.30 -70.03 Peak
4 5850. 0000 3. 28 40. 89 44 17 122.30 -78.13 AVG
5 5860. 0000 11. 84 40. 90 52.74 109.50 -56.76 Peak
6 5860. 0000 3. 48 40. 90 44,38 109.50 -65.12 AVG
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3TL

Orthogonal Axis: |X

Test Mode: UNII-3/TX N20 Mode 5825MHz
Vertical
80 dBuV/m
2
X
40
1
X
0
100000 490000 880000 1270000 16€0000 2050000 2440000 23830000 3220000 4000000
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel Fuc Lor wonl Limit Marsin
MHz dBu¥/m dB dBuV/n dBuV/m dB Detector Comment
1 * 11649. 7000 19. 39 15. 44 34. 83 54. 00 -19. 17 AVG
2 11650, 1250 28. 14 1b. 44 45. 66 68. 30 —24. 64 Peak
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3TL

Orthogonal Axis:

X

Test Mode: UNII-3/TX N20 Mode 5825MHz
Horizontal
125 dBuV/m
N
—
1
X
2
Fi) \
1|
J \ ';( 5
L~ L Tae | e o
]
577500 578500 579500 580500 581500 582500 £83500 584500 585500 H875.00
MHz)
Reading Correct Heasure .. .
No Freaq. Lovel FacLor wonl Limit Margin
MHz dBuV/m dB dBuV/m dBuV¥/m dB Detector Comment
1 * 5827. 7600 52.71 40. 88 93. 59 122.30 -28.71 Peak
2 b831. 1b00 44. 22 40. 88 8h. 10 1242.30 —37.20 AVG
3 5850. 0000 12.52 40. 89 53. 41 122.30 -68.89 Peak
4 5850. 0000 4. 97 40. 89 45. 86 122.30 -76.44 AVG
5 5860. 0000 11. 09 40. 90 51.99 109.50 -57.51 Peak
6 5860. 0000 4. 83 40. 90 45. 73 109.50 -63.77 AVG
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3TL

Orthogonal Axis: |X

Test Mode: UNII-3/TX N20 Mode 5825MHz
Horizontal
80 dBuV/m
2
X
40
1
X
0
100000 490000 880000 1270000 16€0000 2050000 2440000 23830000 3220000 4000000
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel Fuc Lor wonl Limit Marsin
MHz dBu¥/m dB dBuV/n dBuV/m dB Detector Comment
1 * 11650. 2750 19. 49 15. 44 34. 93 54. 00 -19. 07 AVG
2 11649, 9500 Z28. hb 1b. 44 45. 99 68. 30 —24. 31 Peak
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3TL

Orthogonal Axis:

X

Test Mode: UNII-3/TX N40 Mode 5755MHz
Vertical
125 dBuV/m
./ \
//
Ve 6
pd X
/ 5
|
3
1 x
p. 4 K
]
565500 567500 569500 571500 573500 575500 £77500 579500 581500 H855.00
MHz)
Reading Correct Heasure .. .
No. Frea. Lovel FacLor wonl Limit Margin
MHz dBuV/m dB dBuV/m dBuV¥/m dB Detector Comment
1 5715. 0000 14. 86 40.79 55. 65 109.50 -53.85 Peak
2 bilbh. 0UDD b, 38 40. 79 46. 17 109.b0 -63. 33 AVG
3 5725. 0000 18. 40 40. 80 59. 20 122.30 -63.10 Peak
4 5725. 0000 6. 93 40. 80 47. 73 122.30 -74.57 AVG
5 5738. 6000 36. 34 40. 81 77.15 122.30 -45.15 AVG
6 * 5738. Y000 45.52 40. 81 86. 33 122.30 -35.97 Peak
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3TL

Orthogonal Axis: |X

Test Mode: UNII-3/TX N40 Mode 5755MHz
Vertical
80 dBuV/m
2
X
40
1
X
0
100000 490000 880000 1270000 16€0000 2050000 2440000 23830000 3220000 4000000
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel Fuc Lor wonl Limit Marsin
MHz dBu¥/m dB dBuV/n dBuV/m dB Detector Comment
1 * 11509. 8000 19.50 15. 54 35. 04 54. 00 -18. 96 AVG
2 11510, 3250 Z28. 07 1b. b4 45. 61 68. 30 —24. 69 Peak
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3TL

Orthogonal Axis:

X

Test Mode: UNII-3/TX N40 Mode 5755MHz
Horizontal
125 dBuV/m
./ \
L~
e |5
/ X
// 6
Fi) \
3
1 x
b4 a |
- / -
L ]
]
565500 567500 569500 571500 573500 575500 £77500 579500 581500 H855.00
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel FacLor wonl Limit Margin
MHz dBuV/m dB dBuV/m dBuV¥/m dB Detector Comment
1 5715. 0000 16. 29 40.79 57.08 109.50 -52.42 Peak
2 bilb. 0UDD 9. 16 40. 79 49 9b 109.b0 b9 . bb AVG
3 5725. 0000 19. 25 40. 80 60. 03 122.30 -62.27 Peak
4 5725. 0000 1077 40. 80 51.57 122.30 -70.73 AVG
b * 5737.5000 50.56 40. 81 91. 37 122.30 -30.93 Peak
6 5738. 7000 41. 14 40. 81 81. 95 122.30 -40.35 AVG
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3TL

Orthogonal Axis: |X

Test Mode: UNII-3/TX N40 Mode 5755MHz
Horizontal
80 dBuV/m
2
X
40
1
X
0
100000 490000 880000 1270000 16€0000 2050000 2440000 23830000 3220000 4000000
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel Fuc Lor wonl Limit Marsin
MHz dBu¥/m dB dBuV/n dBuV/m dB Detector Comment
1 * 11509. 7250 19556 15. 54 35. 09 54. 00 -18. 91 AVG
2 11510. Q000 Z29. 94 1b. b4 4hH_ 48 68. 30 —24. 82 Peak
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3TL

Orthogonal Axis:

X

Test Mode: UNII-3/TX N40 Mode 5795MHz
Vertical
12500 dBuVim
115
o5
95
1
85 ®
2
5
65
55 1,
F.i : E  ——
5
5.0
5E35.000 571500 573500 &5755.00 577500 579500 581500 583500 585500 5855.00 MH=z
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuV dB dBu\m dBu\vm dB Detector Comment
1 * 5300.500 4540 40.86 86.26 12230 -36.04 peak
2 5808.600 36.40 40.86 7726 12230 4504 AVG
3 5350.000 988 40.89 5077 12230 -T153  peak
4 5850.000 292 40.89 4381 12230 -7849 AVG
5 5360.000 8.41 40.90 4931 10950 -60.19 peak
(] 5860.000 276 40.90 4366 10950 -6584 AVG
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3TL

Orthogonal Axis: |X

Test Mode: UNII-3/TX N40 Mode 5795MHz
Vertical
80 dBuV/m
1
X
40
2
X
0
100000 490000 880000 1270000 16€0000 2050000 2440000 23830000 3220000 4000000
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel Fuc Lor wonl Limit Marsin
MHz dBu¥/m dB dBuV/n dBuV/m dB Detector Comment
1 11589. 8750 28. 36 15. 48 43. 84 68. 30 -24. 46 Peak
2 ¥ 11590, 2000 19. 42 1b. 48 34. 90 b4 00 -19.10 AVG
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3TL

Orthogonal Axis: |X
Test Mode: UNII-3/TX N40 Mode 5795MHz
Horizontal
1260 dBuvim
15
05
95
%
25 2
T3
65
55 3 2
¥ o6
45
5
5.0
5EIG.000 571500 573500 57/95.00 G775.00 579500 581500 583500 55500 5895.00 MHz
Reading Correct Measure- )
Mo. Mk.  Freq.  Level Factor  ment Limit  Margin
MHz dBuV dB dBul!m dBu\m dB Detector Comment
1 * 5301.700 4994 40.86 90.80 12230 -31.50 peak
2 5802500  40.48 40.86 81.34 12230 409 AVG
3 5350.000 9.81 40.89 5070 12230 -7T160 peak
4 5850.000 411 40.89 4500 12230 7730 AVG
b 5860000 1144 40.90 5234 10950 5716 pesak
G 5360.000 amn 40.90 4461 10950 -6489 AVG
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3TL

Orthogonal Axis: |X

Test Mode: UNII-3/TX N40 Mode 5795MHz
Horizontal
80 dBuV/m
2
X
40
1
X
0
100000 490000 880000 1270000 16€0000 2050000 2440000 23830000 3220000 4000000
MHz)
Reading Correct Heasure .. .
No. Freaq. Lovel Fuc Lor wonl Limit Marsin
MHz dBu¥/m dB dBuV/n dBuV/m dB Detector Comment
1 * 11589. 7500 19. 36 15. 48 34. 84 54. 00 -19. 16 AVG
2 11589, bOU0 28. 14 1b. 48 45,70 68. 30 —24. 60 Peak
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3TL

TX A Mode_DUTY CYCLE

® REW 1 MHzZ pelta 2 [T1 ]
*YBW 1 MEz 0.28 dB

Fef 10 dBm *Att 20 dB EWT 2.5 ms
10 Offpet 2, =i} Marker| 1 [Tl
. -1l 38 dBm
s 110 £ #j:f'j'! i P
L al
Ce-r.LeL' 5.745 GH=z 250 ns/

Date: 2.JUN.2016 10:30:16

Duty cycle: TX DUTYMHz

Duty cycle = Ton / Trotal

Ton: 0.10 msec

T1ota: 0.14 msec

Duty cycle: 71.43%

Duty Factor = 10 log(1/Duty cycle)

Duty Factor = 1.46

Note: The EUT was programmed to be in countinously transmitting mode and the transmit
duty cycle is less than 98 %, so, the output power and power density should be cacluated as

Output Power = Measured power + Ducy factor
Power Spectral Density = Measured density + Duty factor
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3TL

@

Ref 20 cdBm

*Att 30 4B SWT 2.5 ms

TX N20 Mode_DUTY CYCLE

REW 1 MHz Delta 2 [T1 ]
*VEW 1 MH=z 0

20 Offpet 2.5 dE

Center 5.18 GH=z

Date: Z0.MAY.Z201é le:36:12

Duty cycle: TX DUTYMHz

Duty cycle = Ton / Trotal

Ton: 0.64 msec

T1ota: 0.68 msec

Duty cycle: 94.12%

Duty Factor = 10 log(1/Duty cycle)

Duty Factor = 0.26

Output Power = Measured power +

250 ps/

Note: The EUT was programmed to be in countinously transmitting mode and the transmit
duty cycle is less than 98 %, so, the output power and power density should be cacluated as

Ducy factor

Power Spectral Density = Measured density + Duty factor
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3TL

TX N40 Mode_DUTY CYCLE

® REW 1 MHz pelta 2 [T1 ]
*VEW 1 MH=z -0.43 dB

Fef 20 dBm *Att 30 4B SWT 2.5 ms

20 Offpet 2.5 dE

i ery 1

ety o

Center 5.19% GH=z 250 s/

Date: Z0.MAY.Z01e le:36:31

Duty cycle: TX DUTYMHz

Duty cycle = Ton / Trotal

Ton: 0.26 msec

Trota: 0.33 msec

Duty cycle: 78.79%

Duty Factor = 10 log(1/Duty cycle)

Duty Factor = 1.04

Note: The EUT was programmed to be in countinously transmitting mode and the transmit
duty cycle is less than 98 %, so, the output power and power density should be cacluated as

Output Power = Measured power + Ducy factor
Power Spectral Density = Measured density + Duty factor
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3TL

For ANT 2
Orthogonal Axis: |X
Test Mode: UNII-1/ TX A Mode 5180MHz
Vertical
10 diuvdm
o
%
a0
6
&0
0
1]
50 %
24
40
30.0
50830000 510000 5120000 514000 516000 5180.00 520000 522000 5240000 5280000 MH=z

Reading Correct Measure- )
Mo. Mk.  Freq.  Lewel Factor  ment Limit ~ Margin

MHz dBuV dB dBuMim  dBuVim  dB Detsctor  Comment
5146.200 1229 3957 5186 6830 -1644 peak
5146.200 4.03 3957 4360 5400 -1040 AVG
5150.000 1192 39.58 5150 6830 -16.80 peak
5150.000 322 39.58 4280 5400 -11.20 AVG
5 X 5177200 5223 39.67 9190 6830 2360 peak Nolimit
6 * 5177400 4187 3967 8154 5400 2754 AVG Nolimit

) ] R =
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3TL

Orthogonal Axis: |X
Test Mode: UNII-1/ TX A Mode 5180MHz
Vertical
800 dBuVim
i
&0
50
.
®
4 2
=
20
20
10
oo
1000000 430000 880000 1270000 1660000  20500.00 2440000 2430000  32200.00 A0000.00 MHz
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MH=z dBuV dB dBu'im dBu'im dB Datector Comment
1 103585650 3187 1372 4559 6830 -2271 peak
2 * 1035891 2142 1372 314 H400 -1B86 AVG
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3TL

Orthogonal Axis:

X

Test Mode: UNII-1/ TX A Mode 5180MHz
Horizontal
10 dBudm
nn g
b3
20 5
80
¥l
L]
14
x
50 M/ \/m
40
30.0
G0B0.000 510000 512000 514000  S160.00 518000 520000 522000  5240.00 5280.00 MHz
Reading Correct Measure- )

No. Mk. Freq.  Level Factor ~ment Limit Margin

MHz dBuV dB dBulfm dBuVim dB Detector Comment
1 5146200 14.66 3957 5423 6830 -1407 peak
2 5146.200 5.64 3957 4541 00 859 AVG
3 5150.000 1273 39.58 £2.31 6830 -1599 peak
4 5150.000 434 3958 4392 5400 -1008 AVG
5 * B1TT7.400 4597 3967 8564 K400 3164 AVG Mo Limit
6 X 5186.400 593 39.70 95.63 68330 2833 peak Nolimit
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3TL

Orthogonal Axis:

X

Test Mode:

UNII-1/ TX A Mode 5180MHz

B0 dBuSm

Horizontal

m

oo

x_l

1000.000 4300.00

3¢00.00 12700.00 1660000  20500.00  24400.00  23300.00  32200.00

AODD0, I MHz

Reading Correct Measure-

Mo. Mk. Freq.  Level Factor ment Limit  Margin
MH=z dBuv dB dBulim dBuW/m dB Detector Comment
1 * 1035972 2021 13.72 3393 5400 2007 AVG

2 1036011

3035 13.72 4407 6330 -2423 peak
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5200MHz

10 dBuvdm

Vertical

o0

—

40
0.0
5100.000 512000 514000  5160.00 518000  5200.00 522000  5240.00  5250.00 5300.00 MWHz
Reading Correct Measure- )
MNo. Mk.  Freg.  Level Factor ~ment  Limit  Margin
MHz dBuV dB dBulim dBulim dB Detector  Comment

1 5122.500 12.00 39.50 5150 6830 -16.80 pesak

2 5122 500 359 3950 4309 5400 -1091 AVG

3 X 5196900 5306 3972 9278 6830 2448 peak Molimit

4 * 5197400 4147 3972 8119 5400 2719 AVG Mo Limit
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1602C119
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3TL

Orthogonal Axis:

X

Test Mode:

UNII-1/ TX A Mode 5200MHz

B0.0  dBuvim

Vertical

m

LLN]

M= Hm

1000.000 430000

30000 12700.00 16600.00  20500.00

A0DDD. 00 MHz

MNo. Mk.  Freqg.

Reading Correct Measure-
Level Factor  ment Limit

MHz

dBuV dB dBulim dBuWim

1 * 1040021

20.14 13.79 3393 5400

-20.07  AVG

2 1040030

28.17 13.79 4196  68.30
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3TL

Orthogonal Axis:

X

Test Mode: UNII-1/ TX A Mode 5200MHz
Horizontal
100 dBuvdm
100
&
0 3
80
il
50
X
50
J_;_\_J_/\/ M
an
30.0
5100000 512000 514000  5160.00  G5120.00 520000 522000 524000  5260.00 5200.00 MHz
Reading Correct Measure- )
Mo. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuV dB dBulim dBuV/m dB Detector Comment
1 5123.700 13.84 39.51 5335 63.30 -1495 peak
2 5123.700 542 39.51 4493 400 907 AVG
3 * H197.500 4592 3972 8564 400 3164 AVG Mo Limit
4 X 5198.600 RG.33 3973 96.06 6830 2776 peak Molimit
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3TL

Orthogonal Axis: |X
Test Mode: UNII-1/ TX A Mode 5200MHz
Horizontal
B0 dBuVim
0
60
50
2
b
0 1
¥
30
20
0
0.0
1000.000 4900.00 980000  12700.00 16600.00 2050000 24400.00 2830000  32200.00 A0000.00 MHz
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit  Margin
MHz dBuVv dB dBu'im dBu'im dB Detector  Comment
1 * 1039975 2174 13.79 3553 5400 1847 AVG
2 1040032  29.16 13.79 4295 6330 -2535 peak
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3TL

Orthogonal Axis:

X

Test Mode: UNII-1/ TX A Mode 5240MHz
Vertical
1100 dBudm
o0
3
an =
4
&0
il
&0

E.Md//)

—

40
0.0
5140.000 5160.00 518000  5200.00 5220.00 524000  5260.00 528000  5200.00 5240.00 MHz
Reading Correct Measure- )
Mo. Mk.  Freq.  Lewel Factor  ment Limit ~ Margin
MHz dBuV dB dBuvim  dBuVim  dB Detsctor  Comment

1 5150.000 119 39.58 5149 6330 -1681 peak

2 5150.000 268 39.58 4226 5400 -11.74 AVG

3 X 5237100 5164 39.85 9149 6330 2319 peak Mo Limit

4 * 5242500 4247 39.86 8233 5400 2833 AVG Mo lLimit
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3TL

Orthogonal Axis: |X
Test Mode: UNII-1/ TX A Mode 5240MHz
Vertical

800 dBuvim

70

60

50

%
@ 1
X

30

20

0

0.0

1000.000 430000  9800.00  12700.00 16600.00 20500.00 2440000 2330000  32200.00 40000.00 MHz

Reading Correct Measure- )
No. Mk. Freq.  Level Factor ~ment  Limit Margin
MHz dBuv dB dBulfm dBuVim dB Detector Comment
1 % 1047960 2147 13.95 3542 5400 -1858 AVG
2 1048023 3023 13.95 4418 6830 -2412 peak
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3TL

Orthogonal Axis:

X

Test Mode: UNII-1/ TX A Mode 5240MHz
Horizontal
00 dBuv/m
100 2
a0 4
£
i
60
50 X
2
40
30.0
5140000 516000 518000 520000 522000 524000  5260.00 528000  5300.00 5340.00 MHz
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBu'' dB dBuVim dBuvim dB Datector Commeant

1 5150.000 11.66 39.58 51.24 6830 -17.06 peak
2 5150000 314 3958 4272 00 -1128 AVG
3 X 5236600 RT.2T 39.85 9712 6830 2882 peak Mo limit
4 * B237.400 4703 39.85 86.88 F400 3288 AVG  MoLimit
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3TL

Orthogonal Axis: |X
Test Mode: UNII-1/ TX A Mode 5240MHz

Horizontal
800 dBuysm

mn

LLN1]
1000.000 A300.00 880000 12700.00 1660000  20500.00 24400.00  23300.00  32200.00 A000D. 00 MHz

Reading Correct Measure- _
Mo. Mk. Fregq. Level Factor  ment Limit  Margin

MHz dBuV dB dBu\im dBuvm dB Detector  Comment
1 1047996 31.14 13.95 4509 6830 -2321 peak
2 * 1048023 213 13.95 3526 5400 -1874 AVG
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3TL

Orthogonal Axis:

X

Test Mode: UNII-1/ TX N20 Mode 5180MHz
Vertical
100 dBuV/m
100
a0 2
(3
g0
1l
5]
50 x 3
24
a0
30.0
S080.000 S100.00 512000 514000  S160.00  S160.00 520000 522000  5240.00 52B0.00 MHz
Reading Correct Measure- .

No. Mk. Freq.  Level Factor  ment Limit  Margin

MHz dBuV dB dBulfm dBu\/m dB Detector Comment
1 5146.300 11.42 3957 50.99 6830 -17.31 peak
2 5146.300 437 39.57 4394 5400 -1006 AVG
3 5150.000 10.18 39.58 4976 6830 -1854 peak
4 5150.000 344 39.58 43.02 K400 -1098 AVG
5 X 5175.600 51.11 39.66 91.37 6830 2307 peak MolLimit
6 * B177.500 43.20 39.67 8287 K00 2887 AVG  NelLimit
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5180MHz
Vertical
.0 dBuvim
m
60
50
%
|
2
X
0
20
10
00
1000.000 4900.00 880000 1270000 1660000 20500.00 2440000 2330000  32200.00 A0000. 00 MMz
Reading Comrect Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBu\im dBu\/m dB Dretector Comment
1 1035965 3121 13.72 44 93 68.30 -2337 peak
2 * 1035965 20.36 13.72 34.08 400 -1992 AVG
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3TL

Orthogonal Axis:

X

Test Mode: UNII-1/ TX N20 Mode 5180MHz
Horizontal
100 dBudm
100
2
Ll 6
20
i
60
1
=
) % \m
a0
30.0
S050.000 5100.00 512000  S140.00  5160.00 518000  5200.00  5220.00 5240000 5260.00 MHz
Reading Correct Measure- )

Mo. Mk. Freq.  Level Factor  ment Limit  Margin

MHz dBu\' dB dBulim dBulim dB Detecior Comment
1 5146.700 16.09 3957 5566 6330 -1264 peak
2 5146.700 6.18 3957 4575 400 -B25 AVG
3 5150.000 10.78 3958 50.36 6830 -1794 peak
4 5150.000 464 3958 4422 400 978 AVG
5 X 5179.800 E4.76 3967 94.43 6830 2613 peak MNolimi
6 * 5185600 4637 39.70 86.07 400 3207 AVG  Molimit

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X
Test Mode: UNII-1/ TX N20 Mode 5180MHz
Horizontal
800 dBuY/m
70
60
50
%
40
2
®
30
20
10
00
1000.000 4900.00  9800.00 1270000 16600.00 20500.00 24400.00 2830000  32200.00 A0000.00 MHz
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuV dB dBulfm dBuVim dB Detector Comment
1 1035927 2957 13.72 4329 6830 -2501 peak
2 * 1035961 2021 13.72 3393 5400 -2007 AVG

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis:

X

Test Mode:

UNII-1/ TX N20 Mode 5200MHz

100 diuvsm

Vertical

o0

S

40

20.0

5100000 512000 514000 5160.00 518000 520000 522000 524000  5260.00 5300.00 MWHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor  ment Limit ~ Margin
MHz dBuV dB dBu\fm dBuim dB Datector Comment

1 5123.000 11.93 3951 5144 6830 -16.86 peak

2 5123.000 3.66 39.51 4317 5400 -1083 AVG

3 ® 5205100 4308 39.75 8283 5400 2883 AVG  Molimit

4 X 5206300 5150 39.76 91.26 6830 2296 peak Molimit

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis:

X

Test Mode:

UNII-1/ TX N20 Mode 5200MHz

800 dBuVim

Vertical

m

oo

Mk

-

1000.000 4300.00

aa00.00 12700.00 1660000  20500.00

A000D. 00 MHz

Reading Correct Measure-

Mo. Mk. Freq. Level  Factor ment  Limit

MHz dBuv dB dBuVim dBuvim
1 % 1039934 2148 13.79 3525 5400 1875  AVG
2 1{]400.3? 30.63 13.79 4442 68.30

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5200MHz

T diuvAm

Horizontal

oo

Mo

30.0

mJ_é_\_ﬁ/ \/‘\_/_’ﬂ_

S100.000 512000

5140.00 5160.00 S180.00 5200.00 5220.00 5240.00 5260.00 5200.00 WHz

Reading Correct Measure-

No. Mk. Freq.  Level Factor  ment Limit  Margin

MHz dBuv dB dBuim  dBuvim  dB  Detector Comment
1 5123000 12.01 39.51 5152 6330 -1678 peak
2 £123.000 548 39.51 4499 5400 901 AVG
3 * B197600 4690 39.72 8662 B400 3262 AVG Holimi
4 X 5198500 5533 3973 9506 6830 2676 peak Nolimi
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3TL

Orthogonal Axis: |X
Test Mode: UNII-1/ TX N20 Mode 5200MHz

Horizontal
sn.o dBu/m

0

L]
1000.000 4300.00 4400.00 1270000  16600.00  20500.00 2440000 23200000  32200.00 4000000 MHz

Reading Correct Measure- _
No. Mk. Freq.  Level Factor  ment Limit  Margin

MHz dBuV dB dBuWim dBu\fm dB Detector  Comment
1 * 1040024  20.16 13.79 3395 5400 -2005 AVG
2 1040058  31.05 13.79 4484 6330 -2346 peak
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3TL

Orthogonal Axis:

X

Test Mode: UNII-1/ TX N20 Mode 5240MHz
Vertical
100 dBuvim
100
3
a0 X
1

80
il
60

1

"
50

M/( ]\mi
40
30.0
5140000 516000 518000 520000 522000 5240000 526000 528000 5300000 534000 MHz
Reading Comrect Measure- )

No. Mk.  Freq.  Level Factor  ment Limit ~ Margin

MH=z dBuV dB dBu\fm dBuVim dB Detector Comment
1 5150.000 12.73 3958 52.31 6830 -1599 peak
2 5150.000 278 39.58 4236 5400 -1164 AVG
3 X 6235400 5184 3984 9168 6830 2338 peak MNolimit
4 * 5242600 4413 39.86 8399 5400 2999 AVG Molimit

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5240MHz

800 dBuVim

Vertical

1l

L 1]

Mk

=

1000.000 4300.00 S800.00

12700.00 1660000  20500.00 24400.00  23200.00  32200.00

A0000. 00 MHz

Mo. Mk.  Freq. Level

Reading Correct Measure-

Factor ment Limit  Margin

MHz dBuV

dB dBu\im dBuVim dB Detector Comment

1 * 1048011 2036

13.95 3431 500 1969 AVG

2 1048028 3156

13.95 4553 6830 -2277 peak

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis:

X

Test Mode: UNII-1/ TX N20 Mode 5240MHz
Horizontal
17000 dBuym
1o
#
o 1
&0
0
1]

WM

\—/L/_’\q

40

0.0

5140.000 5160.00 518000  5200.00 522000  5240.00  5260.00  5280.00 5300000 5240.00 MHz
Reading Correct Measure- )
Mo. Mk. Freq.  Level Factor  ment Limit  Margin
MHz dBuv dB dBuVim  dBuVim  dB Detsctor  Comment

1 5150.000 8.14 39.58 4772 6830 -2058 peak

2 5150.000 3.20 39.58 4278 5400 -11.22 AVG

3 X 5235700 5548 39.85 9533 6330 2703 peak Mo Limit

4 * 5242600 4722 39.86 8708 5400 3308 AVG MNolimit

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X
Test Mode: UNII-1/ TX N20 Mode 5240MHz
Horizontal
B0 dBu¥im
n
60
50
1
%
40
2
iy
30
20
10
0.0
1000.000 4300.00 280000 1270000 16600.00  20500.00 2440000 28300.00  32200.00 A0000.00 MHz
Reading Comect Measure- )
Mo Mk,  Freq.  Level Factor ment Limit  Margin
MHz dBu\v dB dBu'im dBu\Vim dB Detector Comment
1 10480.21 31.29 13.95 4524 6330 -2306 peak
2 * 1048032 20.48 13.95 3443 400 1957 AVG

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X

Test Mode: UNII-1/ TX N40 Mode 5190MHz

1 dBuvsm

Vertical

o0

0.0

S030.000 5110.00

5130000 5150.00 5170.00 5130000 5210.00 5230.00 5250000 523000 MHz

Reading Correct Measure-

Mo. Mk. Freq.  Level Factor  ment Limit  Margin
MHz dBuv dB dBuVim  dBuWim  dB  Detector Comment
1 5150.000 1493 39.58 54 51 683.30 -13.79 peak
2 5150.000 8.30 3958 4788 5400 612 AVG
3 * 5197700 4406 3972 8378 5400 2978 AVG Nolimit
4 X 5199300 5416 3973 9389 6830 2559 peak Nolimit
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3TL

Orthogonal Axis: |X
Test Mode: UNII-1/ TX N40 Mode 5190MHz
Vertical
800 dBuVim
0
60
50
X
40
2
b
30
20
10
00
1000.000 4900.00  9800.00  12700.00 16600.00 20500.00 24400.00 25300.00  32200.00 40000, 00 MHz
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit  Margin
MHz dBuVv dB dBu\im dBuWim dB Datector Comment
1 1038124 3144 13.76 4520 6830 -23.10 peak
2 * 1038135 18.76 13.76 3252 5400 -2148 AVG

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis:

X

Test Mode:

UNII-1/ TX N40 Mode 5190MHz

100 dBuysm

Horizontal

o0

X

=

30.0

ﬂ.J

l

5090.000 5110.00 5130.00 5150.00

5170.00

513000

5210.00 5230.00 5250.00 5290.00 MHz

Reading Correct Measure-

No. Mk. Freq.  Level Factor ment Limit  Margin
MHz dBuV dB dBuVim  dBuVim  dB  Detector Comment
1 5150.000  18.09 3958 K767 6830 -1063 peak
2 5150.000 8.47 3958 4805 5400 -595 AVG
3 X 5175200 5345 39.66 9311 6830 2481 peak Nolimit
4 * 5197700 4408 39.72 8380 5400 2980 AVG Nolimit

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X

2 7 10381.90

Test Mode: UNII-1/ TX N40 Mode 5190MHz
Horizontal
800 dBuVim
70
50
X
40
2
®
30
20
1
0o
1000.000 430000  8800.00 1270000 16600.00 20500.00 2440000  28300.00  32200.00 40000.00 MH=
Reading Correct Measure- ]
MNo. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuV dB dBul/m dBuWim dB Detector  Comment
1 10380.83 28.76 13.76 4252 6330 -2578 peak
21.02 13.76 3478 5400 -1922 AVG

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis:

X

Test Mode: UNII-1/ TX N40 Mode 5230MHz
Vertical
MO0 diuvim
100
a0
5
20
Kl
60
L
50 %
24
40
20.0
5130.000 5150.00 5170.00 5190.00 52000  5230.00 5250.00  G5270.00  5290.00 5330.00 MWHz
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ~ment  Limit Margin
MHz dBuV dB dBu\im dBuvm dB Detector  Comment
1 5147.600 13.00 3957 5257 6830 -1573 peak
2 5147.600 4.09 3957 4366 500 -1034 AVG
3 5150.000 9.91 3958 4949 6830 -1881 peak
4 5150.000 372 3958 4330 500 -1070 AVG
L = 5222300 44 39 39.80 8419 5400 3019 AVG Mo Limit
6 X 5236.500 5485 39.85 94.70 6830 2640 peak Mo limit

Report No.: BTL-FICP-4-1602C119

Page 163 of 276



3TL

Orthogonal Axis: |X
Test Mode: UNII-1/ TX N40 Mode 5230MHz
Vertical
B0 dBuV/m
70
&0
50
&
4
2
®
20
20
10
0.0
1000000 430000 880000 1270000 1660000 2050000 2440000 2330000 32200 00 4000000 MHz
Reading Correct Measure- )
Mo. Mk.  Freq.  Level Factor  ment Limit  Margin
MHz dBuV dB dBulfm dBu\m dB Detector Comment
1 1046020  28.58 13.92 4250 6830 -2580 peak
2 * 1046088 2085 13.92 377 5400 -1923 AVG

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis:

X

Test Mode: UNII-1/ TX N40 Mode 5230MHz
Horizontal
100 dBuém
100
[
X
a0
5
80
i
60
L
50 s
2q
a0
30.0
5130.000 5150.00 517000 5190.00 521000  5230.00 5250.00  G5270.00  5290.00 5330.00 MHz
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit  Margin
MH=z dBuV dB dBu'im dBuvim dB Dietector Comment
1 5147.000 13.51 3957 53.08 6830 -1522 peak
2 5147.000 413 3957 4370 5400 1030 AVG
3 5150.000 11.689 3958 51.47 6830 -16.83 peak
4 5150.000 375 39.58 4333 5400 -1067 AVG
5 * 5222300 44 .49 39.80 8429 5400 3029 AVG  MNolimit
6 X 5238600 5419 39.85 94.04 6830 2574 peak Mo limit

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X
Test Mode: UNII-1/ TX N40 Mode 5230MHz
Horizontal
#00  dBuvim
7
60
50
2
s
40
1
H
30
20
10
0.0
1000.000 490000  8800.00 1270000 16600.00 20500.00 2440000 2330000  32200.00 40000, 00 MHz
Reading Correct Measure- )
MNo. Mk. Freq. Level Factor  ment Limit  Margin
MHz dBuV dB dBul!m dBu\im dB Detector  Comment
1 * 1045868 2098 13.91 3489 5400 -1911 AVG
2 1046235 3071 1392 4463 6330 -2367 peak

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X
Test Mode: UNII-3/TX A Mode 5745MHz
Vertical
1250 dBuVim
15
ns
% *
85
i
65
&
55
% 4
2
45
35
5.0
5EI5.000 5705.00 571500  5725.00 573500 574500  5755.00  GPES.0D  5775.00 5795.00 MH:z
Reading Correct Measure- .
No. Mk. Freq.  Level Factor  ment Limit  Margin
MH=z dBu' dB dBu'im dBu'im dB Dietector Comment
1 5715.000 12.50 40.79 5329 10950 -5621 peak
2 5715.000 3.26 40.79 4405 10950 6545 AVG
3 5725.000 19.16 40.81 5997 12230 -6233 peak
4 5725.000 6.86 40.81 4767 12230 -T463 AVG
F * G741000 5358 4082 9440 12230 -2790 peak
6 5741400 4316 4082 8398 12230 -3832 AVG

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis:

X

Test Mode:

UNII-3/TX A Mode 5745MHz

80D dBuVim

Vertical

0

0.0

1000.000 A300.00

8800.00 12700.00 16600L00  20500.00

ADDDD. 00 MHz

Reading Correct Measure-

No. Mk. Freq. Level Factor  ment Limit
MHz dBuv dB dBu'/m dBuvim
1 * 1149140 19.45 1554 3499 E400 -19.01

2 11489.90

28.47 15.54 4401  68.30

-24.29

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X

Test Mode: UNII-3/TX A Mode 5745MHz
Horizontal
1250 dBuVim
15
05
2
95
[
85
Th
5 3
55 1 4
2
a5
15
5.0
5695.000 5705.00 571500 572500 573500 574500  5755.00  G5765.00  5775.00 5795.00 MHz
Reading Correct Measure- ]
No. Mk.  Fregq.  Level Factor ment Limit ~ Margin
MHz dBuV dB dBut i dBu¥v/m dB Detector Comment
1 5715.000 12.76 40.79 5355 10950 -5595 peak
2 5715.000 504 40.79 4583 10950 -6367 AVG
3 5725000 2147 40.81 6198 12230 -5032 peak
4 5725.000 1053 40.81 5134 12230 -7096 AVG
5 * 5746050 58.28 40.82 9910 12230 -2320 peak
[ 5748300 4755 40.82 8837 12230 3393 AVG

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X

Test Mode:

UNII-3/TX A Mode 5745MHz

B0 dBuvim

Horizontal

0

oo

1000.000 430000 ag00.o0

12700.00  16600.00

20500.00 2440000  28300.00 3220000

ADOD0. 00 MHz

Mo, Mk.  Freq.  Level Factor ment

Reading Correct Measure-

Limit  Margin

MHz dBuV db dBu\im

dBuV/m dB Detector Comment

1 * 1148910 1911 15.53 3464

5400 1936 AVG

2 1149022 2963 15.54 4517

6830 -2313 peak

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X

Test Mode: UNII-3/TX A Mode 5785MHz

Vertical
1250  dBuV/m
115
105
95 2

X
85 1
T
65
55
a5
5
5.0
5735.000 5745.00 575500 2 5765.00 577500 6578500 5795.00  5806.00  S5E15.00 5635.00 MHz
Reading Correct Measure- )
Mo. Mk. Freq.  Level Factor  ment Limit  Margin
MHz dBuV/ dB dBu\im dBu\/fm dB Detector  Comment

1 5788.300 41.00 40.85 8185 12230 -4045 AVG
2 * 5790900 51.37 40.85 9222 12230 -3008 peak

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis:

X

Test Mode:

UNII-3/TX A Mode 5785MHz

800 dBuV/m

Vertical

m

L 1]

1000.000 4300.00

8800.00 12700.00 1660000  20500.00

AD0DD. 00 MHz

Reading Comect Measure-

Mo. Mk. Freq. Level  Factor  ment imit
MHz dBuV dB dBulfm dBuVim
1 * 11568.71 19.15 15.50 3465 5400 1935 AVG

2 1157120

2946 1549 4495 6330

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X
Test Mode: UNII-3/TX A Mode 5785MHz
Horizontal
1250 dBu¥em
115
il
;
a5 X
2
85
Th
65
55
a5
15
%0
5735000 574500 575500 5785.00 G57765.00 570500  57965.00  G305.00  5815.00 5835.00 MHz
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit  Margin
MHz dBuv dB dBu'im dBuvim dB Dietector Comment
1 * 57¥83.850 5551 40.85 96.36 12230 -2594 peak
2 5788.300 4525 40.85 8610 12230 3620 AVG

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X
Test Mode: UNII-3/TX A Mode 5785MHz
Horizontal
0.0 dBuVim
70
&0
50
&
4
1
®
20
20
10
0o
1000.000 4900.00 880000  12700.00 °16600.00 20500.00 24400.00 28200.00  32200.00 4000000 MHz
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuV dB dBulfm dBuVim dB Detector Comment
1 * 1156938 19.10 15.49 3459 5400 1941 AVG
2 1157010 2871 15.49 4420 6830 -2410 pesk

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis:

X

Test Mode: UNII-3/TX A Mode 5825MHz
Vertical
1250 dBu¥im
15
105
95
%
85
I
65
55 2 5
1 [
45
75
5.0
5775.000 578500 579500  5805.00 581500 583500 583S.00  GS45.00  5E55.00 5E75.00 MHz
Reading Comrect Measure- .
Mo. Mk. Freq.  Level Factor  ment Limit  Margin
MH=z dBuW dB dBulim dBuVim dB Detector  Comment
1 * 5324300 5002 40.87 90.89 12230 -3141 peak
2 5328.350 40.74 40.88 81.62 12230 -4068 AVG
3 5350.000 11.07 40.89 51.96 12230 -70.34  peak
4 5850.000 33 40.89 4420 12230 -78.10 AVG
5 5860.000 10.05 40.90 50.99 10950 -5851 peak
6 5860.000 344 4090 4434 10950 6516 AVG

Report No.: BTL-FICP-4-1602C119
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3TL

2 " 11685020

Orthogonal Axis: |X
Test Mode: UNII-3/TX A Mode 5825MHz
Vertical
200 dBuVim
70
60
50
X
40
2
®
20
20
10
]
1000.000 4300.00  8800.00  12700.00 16600.00 20500.00 2440000 23300.00  32200.00 40000, 00 MHz
Reading Correct Measure- )
No. Mk.  Freq.  Level Factor  ment Limit  Margin
MHz dBuV dB dBu\im dBu\m dB Detector Comment
1 1164942 2962 15.44 4506 6830 -2324 peak
19.47 15.44 34.91 5400 -19.09 AVG

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis:

X

Test Mode: UNII-3/TX A Mode 5825MHz
Horizontal
1250  dBu¥im
15
05
2
a5 =
1
a5
T3
65
5 2
4
45
5
5.0
5775000 578500 579500 580500 2 G815.00 582500 583500 684500 585500 587500 MHz
Reading Correct Measure- )
No. Mk. Freg. Level Factor  ment Limit ~ Margin
MHz dBuv dB dBu'im dBu\Vim dB Detector Comment
1 5320850 4447 4087 8534 12230 -3696 AVG
2 * 5322200 5471 40.87 9558 12230 -2672 peak
3 5850.000 13.10 40.89 5399 12230 -6831 peak
4 5350.000 501 40.89 4590 12230 7640 AVG
5 5860.000 13.51 40.90 5441 10950 -5509 peak
6 5360.000 4.66 40.90 4566 10950 6394 AVG

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X
Test Mode: UNII-3/TX A Mode 5825MHz

Horizontal
g0 dBuv.Sm

wo—

ALl

oo
1000.000 4300.00 4g00.00 1270000  16600.00  20500.00 2440000  23200,00  32200.00 A0000. 00 MHz

Reading Correct Measure- ]
Mo. Mk. Freq.  Level Factor ment Limit ~ Margin

MHz dBu/ dB dBu'im dBu\m dB Detector  Comment
1 * 1164970 19.25 15.44 3469 5400 -1931 AVG
2 1164982  28.74 1544 4418 6830 2412 peak
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3TL

Orthogonal Axis: |X
Test Mode: UNII-3/TX N20 Mode 5745MHz
Vertical

1250 dBuVim

15

105

9 %

5

a5

Ta

65

1 #
55 1 :
2

a5

5

.0

GEISO000 5705.00 571500 572500 573500 574500 575500 576500 577500 5795.00 MHz

Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit  Margin
MHz dBuV dB dBulim dBulim dB Detector  Comment

1 5715.000 1228 40.79 5307 10950 -5643 peak
2 5715.000 339 40.79 4418 10950 6532 AVG
3 5725.000 14.88 40.81 G569 12230 -6661 peak
4 5725.000 7.61 40.81 4842 12230 -73.68 AVG
5 5741200 4463 40.82 8b4s 12230 3685 AVG
6 * &742850 5296 40.82 9378 12230 -2852 peak

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X
Test Mode: UNII-3/TX N20 Mode 5745MHz
Vertical
B0 dBuvim
70
60
50
2
]
40
1
®
ki
20
10
0o
1000.000 430000  9%00.00 1270000 16600.00 20500.00 2440000 2330000  32200.00 40000.00 MHz
Reading Correct Measure- )
Mo. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuV dB dBuVim dBuVim dB Detector  Comment
1 * 11450.31 19.42 1554 3456 5400 -19.04 AVG
2 1149051 2867 1554 44 21 6830 -2409 peak

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis: |X
Test Mode: UNII-3/TX N20 Mode 5745MHz
Horizontal
1250 dBuVsm
15
105
- %
]
#5
75
65
3
X
55 1 4
2
45
5
5.0
5635000 570500 571500 572500 573500 574500 575500  G7ELO0 577500 579500 MHz
Reading Correct Measure- .
Mo. Mk. Freg.  Level Factor  ment Limit ~ Margin
MH=z dBuVv dB dBuVim dBuVim dB Detector Comment
1 5715.000 1237 40.79 5316 10950 -56.34 peak
2 5715.000 498 40.79 4577 10950 -63.73 AVG
3 5725.000 17.65 40.81 5846 12230 -63.84 peak
4 5725.000 11.41 40.81 5222 12230 -70.08 AVG
5 5746400  48.00 40.82 88.82 12230 3348 AVG
6 * 5746700 5652 40.82 97.34 12230 -2496 peak

Report No.: BTL-FICP-4-1602C119
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3TL

Orthogonal Axis:

X

Test Mode: UNII-3/TX N20 Mode 5745MHz
Horizontal

B0 dBuVSm
T
60
0 i

=
4 2

®
30
20
10
ol

1000.000 490000 880000 1270000 16600.00 20500.00 2440000 28300000  32200.00 40000, 00 MHz
Reading Correct Measure- .
No. Mk. Freq. Level Factor  ment Limit  Margin
MHz dBu\ dB dBu'im dBu\m dB Detector  Comment

1 1148922  30.70 1553 4623 68.30 -2207 peak
2 * 1148961 20.03 15564 3657 400 -1843 AVG
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3TL

Orthogonal Axis: |X

Test Mode: UNII-3/TX N20 Mode 5785MHz
Vertical
1250 dBuVim
15
105
95
X
85 2
75
65
55
a5
35
5.0
5735.000 574500 575500 576500  5775.00  57A5.00 540500 551500 5835.00 MHz
Reading Correct Measure- .
No. Mk. Freq. Level Factor  ment Limit ~ Margin
MH=z dBuV dB dBuh/m dBuvim Detector Comment
1 * bB787.350 5013 4085 9098 12230 -3132 peak
2 5788.600 42.00 40.85 8285 12230 -3945 AVG
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3TL

Orthogonal Axis: |X
Test Mode: UNII-3/TX N20 Mode 5785MHz

Vertical
800 dBuVim

b

0

LLN1]
1000.000 4300.00 980000 1270000 16600.00  20500.00 2440000 23300000  32200.00 40000, 00 MHz

Reading Correct Measure- _
Mo. Mk. Freq.  Level Factor  ment Limit ~ Margin

MH=z dBuv dB dBuV/m dBuVim dB Detector  Comment
1 * 11589.80 1931 15.49 3480 5400 -1920 AVG
2 1156984 2525 15.49 4474 6830 -2356 pesak
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3TL

Orthogonal Axis: |X

Test Mode:

UNII-3/TX N20 Mode 5785MHz

12500 dBuvsm

Horizontal

19

105

45

35

25.0

x_l.

5735.000 S745.00 5rE5.00 576%5.00 5775.00

580500 5815.00 5835.00 MHz

No. Mk.  Freq.  Level Factor ment

Reading Correct Measure-

MH=z dBuVv dB dBuVim dBuVim Detector Comment
1 * LEV80.400 539 40.85 9476 12230 peak
2 L7ag.vs50 4539 40.85 86.24 12230 ANVG
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3TL

Orthogonal Axis: |X
Test Mode: UNII-3/TX N20 Mode 5785MHz
Horizontal
B0 dBuvim
70
60
50
%
40
2
b
30
20
10
0.0
1000000 490000 880000 1270000 1660000 2050000 2440000 2330000  32200.00 4000000 MHz
Reading Correct Measure- )
Mo. Mk. Freq. Level Factor  ment Limit ~ Margin
MH=z dBuV dB dBulfm dBuV/m dB Detector Comment
1 1156980 2570 15.49 4519 6830 -2311 peak
2 * 1157024 19.01 15.49 3450 5400 -1950 AVG
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3TL

Orthogonal Axis:

X

Test Mode: UNII-3/TX N20 Mode 5825MHz
Vertical
1250 dBuvim
15
05
5
&
85 1
5
65
5 2 g
4 6
a5
5
.0
5775000 578500 570500 SB05.00 581500 582500 583500  G34500 585500 5E75.00 MHz
Reading Correct Measure- )
Mo. Mk.  Freq.  Level Factor  ment Limit ~ Margin
MH=z dBuV dB dBu'im dBuvim dB Detector Comment
1 5821100 4157 40.87 8244 12230 -3986 AVG
2 * BB30.300 5009 40.88 9097 12230 -3133 peak
3 5850.000 1113 40.89 5202 12230 -7028 peak
4 5850.000 365 40.89 4454 12230 -7T7T76 AVG
5 5860.000 1293 40.90 53.83 10950 -5567 peak
6 5860.000 3.81 40.50 4471 10950 -6479 AVG
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3TL

Orthogonal Axis:

X

Test Mode: UNII-3/TX N20 Mode 5825MHz
Vertical
800 dBuVim
70
60
50
z
¥
@ 1
%
20
20
10
0.0
1000.000 490000 880000 1270000 16600.00 20500.00 2440000 2330000 3220000 40000, 00 MHz
Reading Cormrect Measure- _
Mo. Mk. Freg. Level Factor  ment Limit ~ Margin
MHz dBuV dB dBuhim dBu\Vfm dB Detector  Comment

1 * 11648968 1975 15.44 3519 5400 -1881 AVG

2 165012 2722 15.44 4266 6830 -2564 peak
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3TL

Orthogonal Axis:

X

Test Mode: UNII-3/TX N20 Mode 5825MHz
Horizontal
1250  dBuvim
115 R
105
% &
.
a5
T
65
55 3 5
4 E
a5
5
.0
5775.000 5785.00 579500  GE05.00 541500 582500 583500  GE45.00  5855.00 5E75.00 MHz
Reading Correct Measure- )
Mo. Mk. Freq. Level Factor  ment Limit ~ Margin
MHz dBuV dB dBu'im dBuVvim dB Detector  Comment
1 5328.900 44 97 40.88 8585 12230 -3645 AVG
2 * KB29200 5315 40.88 9403 12230 -2827 peak
3 5850.000 13.28 40.89 B417 12230 -68.13 peak
4 5850.000 496 40.89 4585 12230 -7645 AVG
5 5860.000 1153 40.90 5243 10950 5707 peak
(] 5860.000 464 40.90 4554 10950 6396 AVG
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3TL

Orthogonal Axis: |X

Test Mode:

UNII-3/TX N20 Mode 5825MHz

200 dBuim

Horizontal

mn

oo

Ho M

1000.000 4300.00

480000

12700.00

16600.00  20500.000 2440000 23300000

40000.00 MHz

Reading Correct Measure-

Mo. Mk. Freq.  Level Factor ment  Limit Margin
NHz aBuv aB dBuvim  dBuVim  dB  Deector  Comment
1 * 1165027 19.75 15.44 3519 5400 -1881 AVG
2 1 1549.35 2755 15.44 4299 63.30 -2531 peak
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3TL

Orthogonal Axis: |X
Test Mode: UNII-3/TX N40 Mode 5755MHz
Vertical
1250 dBu¥dm
115 \
105
%5 5
X
85 E
i
€5
3
;( B
55 5o
a5
15
5.0
5655.000 557500 569500  5715.00  5735.00 5755.00  5775.00 579500 581900 5855.00 MHz
Reading Correct Measure- )
Mo. Mk. Freq.  Level Factor  ment Limit ~ Margin
MH=z dBuv dB dBulim dBuV/m dB Datector Comment
1 5715.000 16.18 40.79 5597 10950 -5353 peak
2 5715.000 79 40.79 4670 10950 6080 AVG
3 RT725.000 18.34 40.81 5915 12230 6315 peak
4 h725.000 1042 40.81 123 12230 -MO07 AVG
§ * &738.100 51.38 40.81 9219 12230 -30.11  peak
6 5738.600 41.03 40.81 8184 12230 4046 AVG
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3TL

Orthogonal Axis: |X
Test Mode: UNII-3/TX N40 Mode 5755MHz
Vertical
800 dBuVim
™
]
50
%
40
1
i
20
20
21|
oo
1000.000 4300.00  $800.00 1270000 16600.00  20500.00 2440000 23830000  32200.00 40000.00 MHz
Reading Correct Measure- )
Mo. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuV dB dBu'im dBuV/m dB Detector Comment
1 * 1150979 19.10 1553 363 5400 -1937 AVG
2 1151032 2748 1553 43.01 6830 -2529 peak
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3TL

Orthogonal Axis: |X
Test Mode: UNII-3/TX N40 Mode 5755MHz
Horizontal
1250 dBuim
15 \\
105
B
a5 %
5
%5
T3
% %
- pd
a5
5
5.0
GEGS.000 S675.00 569500 571500 5736500  5755.00 577500 579500 GE1S.00 5E55.00 MHaz
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit  Margin
MHz dBuV dB dBu\im dBuvim dB Detector Comment
1 K715000  21.11 40.79 6190 10950 -4760 peak
2 5715.000 12.16 40.79 5295 10950 -5655 AVG
3 HY25000 2325 40.81 B4.06 12230 -58.24 peak
4 5725.000 14.38 40.81 5519 12230 6711 AVG
5 H738.700 44459 40.81 8540 12230 -3690 AVG
6 * 5769.800 5489 40.83 9572 12230 -2658 peak
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3TL

Orthogonal Axis: |X
Test Mode: UNII-3/TX N40 Mode 5755MHz
Horizontal
#0.0  dBuVim
7
&0
50
2
®
40
1
¥
30
20
10
0o
1000.000 4900.00 880000 1270000 1660000  20500.00 2440000 2330000  32200.00 A0000.00 MHz
Reading Correct Measure- )
Mo. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuV dB dBulim dBu\V/m dB Detector Comment
1 * 1150970 19.12 15.53 3465 5400 -1935 AVG
2 1151082 2924 1553 4477 6830 -2353 peak
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3TL

Orthogonal Axis:

X

Test Mode: UNII-3/TX N40 Mode 5795MHz
Vertical
1250 dBuvim
15
s
95 5
X
85 B
T3
5
. 2
Yo
45
5
5.0
565000 5715.00  5735.00  5755.00 577500 5795.00 581500 583500 585500 580500 MHz
Reading Correct Measure- )
No. Mk.  Freq.  Level Factor  ment Limit  Margin
MHz dBuV dB dBuim dBuvim dB Datector  Comment
1 5715.000 817 40.79 4896 10950 -6054 peak
2 5715.000 3.39 40.79 4418 10950 6532 AVG
3 5725.000 12.06 40.81 5287 12230 -6943 peak
4 5725.000 3.65 40.81 4446 12230 -7T784 AVG
L * E780.200 50.50 40.85 91.35 12230 -3095 peak
6 L7BT.300 3908 40.85 7993 12230 4237 AVG
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3TL

Orthogonal Axis: |X
Test Mode: UNII-3/TX N40 Mode 5795MHz

Vertical
80.0 dBuim

b

aL!|

0o
1000000 430000 480000 1270000 16600000 2050000 2440000 23300000  32200.00 40000. 00 MHz

Reading Comrect Measure- )
Mo. Mk.  Freq.  Level Factor ~ment  Limit Margin

MHz dBu\f dB dBu\im dBuVim dB Detector  Comment
1 * 1158968 1835 15.49 3384 5400 -20116 AVG
2 11589 51 27.89 15.49 4338 6830 -2492 peak
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3TL

Orthogonal Axis:

X

Test Mode: UNII-3/TX N40 Mode 5795MHz
Horizontal
1250 dBu¥ém
115
105
" :
1
85
Ta
65
55 % E
4 7
a5
15
5.0
SEI5.000 5715.00 573500 2 579500  G775.00 0 579500 581500 5835.00 5855.00 5895.00 MHz
Reading Correct Measure- )

No. Mk. Freq.  Level Factor  ment Limit ~ Margin

MHz dBuv dB dBu'im dBuvim dB Dietector Comment
1 57 T8.600 4350 40.84 8434 12230 -3796 AVG
2 * 5788.000 51.80 40.85 9265 12230 -2965 peak
3 5850.000 11.16 40.89 5205 12230 -7025 peak
4 5850.000 453 40.89 4542 12230 -76.88 AVG
5 5860.000 12.06 40.90 52596 10950 -56.54 peak
6 5860.000 401 40.90 4491 10950 -B459 AVG
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3TL

Orthogonal Axis: |X
Test Mode: UNII-3/TX N40 Mode 5795MHz
Horizontal
0.0 dBuvim
0
&0
50
1
X
40
z
®
30
20
10
0.0
1000.000 4900.00  8800.00 1270000 16600.00  20500.00 2440000 2830000  32200.00 A0000.00 MHz
Reading Correct Measure- )
No. Mk.  Freq.  Level Factor  ment Limit  Margin
MHz dBuVv dB dBuim dBuvim dB Detector Comment
1 1158987 2735 1549 4284 6830 -2546 peak
2 " 1159021 18.71 15.49 3420 5400 1980 AVG

Report No.: BTL-FICP-4-1602C119

Page 198 of 276



3TL

TX A Mode_DUTY CYCLE

® REW 1 MH=z Delta 2 [T1 ]
*VEW 1 MHz

Ref 10 dBm *Att 20 dB SWT 2.5 ms

Ll;’gz etm_» .d;}\‘dl? Lo et i, o M_-.;a,.;__.._:_!. :
" ! U [ | L J {

Date: 2.JUM.2016 10:47:19

Duty cycle: TX DUTYMHz

Duty cycle = Ton / Trotal

Ton: 0.10 msec

Trota: 0.13 msec

Duty cycle: 76.92%

Duty Factor = 10 log(1/Duty cycle)

Duty Factor = 1.14

Note: The EUT was programmed to be in countinously transmitting mode and the transmit
duty cycle is less than 98 %, so, the output power and power density should be cacluated as

Output Power = Measured power + Ducy factor
Power Spectral Density = Measured density + Duty factor
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3TL

TX N20 Mode_DUTY CYCLE

® REW 1 MH=z Delta 2 [T1 ]
*VEW 1 MHz 0.01 dB

Eef 10 dBm *Att 20 dB EWT 2.5 m= G835.000000 ps

10 Offket  2.% 4B R (1 |
oAy MNKL'W‘L! o | ALy A Mo | A
SGL
=T Delta L [T1 ]
== 10 kelagmugugiy gy puecamn PRI
z0
=30
a0
3DB
=50
&0 ‘
i
70
- 50
-50
Center 5.18 GHz 250 n=/

Date: 2,JUM.2016 10:58:2¢

Duty cycle: TX DUTYMHz

Duty cycle = Ton / Trotal

Ton: 0.65 msec

Trota: 0.685 msec

Duty cycle: 94.89%

Duty Factor = 10 log(1/Duty cycle)

Duty Factor = 0.23

Note: The EUT was programmed to be in countinously transmitting mode and the transmit
duty cycle is less than 98 %, so, the output power and power density should be cacluated as

Output Power = Measured power + Ducy factor
Power Spectral Density = Measured density + Duty factor
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3TL

@

Ref 10 dBm *Att 20 dB

TX N40 Mode_DUTY CYCLE

REW 1 MH=z Delta 2 [T1 ]
*VEW 1 MHz
SWT 2.5 ms

1o Dffeet 2.% B

sy

T0

=80

-50

Center 5.19% GHz

Date: 2.JUM.2016 11:12:11

Duty cycle: TX DUTYMHz

Duty cycle = Ton / Trotal

Ton: 0.285 msec

Trota: 0.33 msec

Duty cycle: 86.36%

Duty Factor = 10 log(1/Duty cycle)

Duty Factor = 0.64

250 ns/

Note: The EUT was programmed to be in countinously transmitting mode and the transmit
duty cycle is less than 98 %, so, the output power and power density should be cacluated as

Output Power = Measured power + Ducy factor
Power Spectral Density = Measured density + Duty factor
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3TL

ATTACHMENT E - BANDWIDTH
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3TL

For ANT 1

Test Mode: UNII-1/TX A Mode_CH36/CH40/CH48

Channel

Frequency
(MHz)

26dB Bandwidth
(MHz)

99% Occupied Bandwidth
(MHz)

CH36

5180

31.40

18.10

CH40

5200

26.60

17.90

CH48

5240

27.45

17.90

TX CH36

® *RBW 300 kHz Delta 1 [T1 ]
*VEW 1 MHEz 0.70 4B
Ral 20 dBm *ALL 30 dB SWT 20 ms 31.398950000 MH=z
20 Offpet 2.5 dB CEW 18100000000 MH=
Marker| 1 |[T1
10 12l3s apg |
7.453 dBm SR Ig5asIpon = H=
mm f“““p Y w’b\ Temp 1| [11 OBE{]
- ~ i e 15508
4 | Lve
F i BL10%00000 GHz
Temp 2| [T1 COEBW
10 E [ ]
L‘ 2 <dBm
sl LE2000p00 GH=z

-4
0 -
=80
Center 5.18 GH= 5 MHz/ Span 50 MH:=
Date: Z0.MAY.Z2016 15:47:27

Report No.: BTL-FICP-4-1602C119
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3TL

TX CH40

® *REW 300 kHz Delta
*VEW 1 MH=z
ref 20 dEm *Att 30 dB SWT 20 ms 26.
20 Dffpet 2 =1} OBW |17 900000p00 MEz
arher [T1
L1 3 12l | X
D1 7.534 dEm ;
i Ml 2 Temg 1
vz | :
T zve
=18
Temy 2| [T1 OBY]
e olle
1 5l.208800p00
2 -le ML
I W
3o
-4
50
a0
" F2
Fl
-80
Center 5.2 GHz 5 MHz/ Span S0 MH=z
Date: 30.MAY.2016 15:50:29
Delta 1 [T1 ]

® *REW 300 kHz
*VEW 1 MH=z

lwvn

REef 20 dBm *Att 30 dB SWT 20 ms
20 Dffpet 2. HE OBW =1 aopon MEz
Marksgr| 1
10 1 S
D1 7.055 dABm SEEEeIeOpueTG
% MI’ | Temp |1l [T1 CEW]
0 = =TT oTEm
00po0 GHz
Termp 7]
10 e ——
—akls
15 z48%00p00 GEz
— R VR A tﬁ_nm
_-II.VM bh‘lhlw
4
50
1
L0
F2
¥l
-&0
Center 5.24 GHz 5 MHz/ Span S0 MH=z

Date: 20.MAY.2016 15:52:03
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3TL

Test Mode: UNII-1/TX N20 Mode_CH36/CH40/CH48
Frequency 26dB Bandwidth 99% Occupied Bandwidth
Channel

(MHz) (MHz) (MHz)
CH36 5180 35.40 18.20
CH40 5200 34.70 18.00
CH48 5240 28.60 17.90

TX CH36
® *REW 300 kHz Dalta 1 [T1 ]
*VEW 1 MEz 0.11

20 Offpet| Z.% dB

10

% Dl B.490 dEm FMNM 'M"J\_\'\

= P00 GHzZ
o T p == = oET| v
5L170%00000 GHz
Temp 2| [T COEW
10 E L ]

3DB
-4
0
F2
Fl
-80
Center 5.18 GH= 5 MHz/ Span 50 MH:=

Date: Z0.MAY.Z201e 16:04:39
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3TL

TX CH40

® *REW 300 kHz Delta 1 [T1 ]
*VEW 1 MH=z i

REef 20 dBm *Att 30 dB SWT 20 ms 3469995000

20 OffEet |2. =1} OBEW 18L000000p00 MEz
Marker|( 1 [[T1

10 e

Sl 183020p00 GHEz

Temp 1| [T1 OB#)
TTEET] v
100 GHz
[T1f OBY)
-4L79

%‘l- 5.2 -'AJI-IIIIJ sl
Py

50

60

Fl
-&0

Center 5.2 GHz 5 MHz/ Span S0 MH=z

Date: 20.MAY.Z2016 16:05:389

TX CH48

® *REW 300 kHz Delta 1 [T1 ]
*VEW 1 MH=z i

BEef 20 dBm *Att 30 dB SWT 20 ms

20 Dffpet 2. B

Marker| 1 [TI1

% D1 4.85 dBn W"‘LM Temp al

Temp

50

60

-80

Center 5.24 GHz 5 MHz/ Span S0 MH=z

Date: 20.MAY.Z2016 16:06:41
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3TL

Test Mode: UNII-1/TX N40 Mode_CH38/CH46

channel Frequency 26dB Bandwidth 99% Occupied Bandwidth
(MHz) (MHz) (MHz)
CH38 5190 64.59 36.80
CH46 5230 54.59 36.80
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3TL

TX CH38

® *REW 300 kHz
*YEBW 1 MH=z

® *REW 300 kHz
*YEBW 1 MH=z

Fef 20 dBm YRt 30 dB SWT 20 ms
20 Cfffet 2.4 dB
| 10
p_r3 |
o= | D1 1.94F dBm PR N PR ad bl e
e oot
10
| _2¢ E
D2 HE
B
-4
&0
| 7¢
Fz
H1
aa
Center 5.19 GHz 10 MEz/ Epan 100 MH=z
Date: 30.MAY.2016 16:08:15
Delta 1 [T1

Fef 20 dBm YRt 30 dB SWT 20 ms
20 Cffpet 2.% JdB
10
p_r3 e
D1l 2.52 dB
/1= IS g Nt | s s
10
T |
W
&0
| 7¢ !
F2
Fl |
&80
Center 5.23 GHz 10 MEz/ Epan 100 MH=z
Date: 30.MAY.2016 16:12:11
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3TL

Test Mode: UNII-3/ TX A Mode_CH149/CH157/CH165

Frequency 6dB Bandwidth 99% Occupied Bandwidth Limit

(MHz) (MHz) (MHz) (kHz)
CH149 5745 17.61 17.60 >=500
CH157 5785 17.45 17.50 >=500
CH165 5825 17.75 17.70 >=500

Channel

TX CH 149

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 1.05% 4B
Ref 20 dBm *ALL 30 dB SWT 20 ms 17.609050000 MHz
20 Offpet 2.% 4B ORW 17600000000 MHS
Marker| 1 [TI1
10 I 21 ea cex|IEM
sL736140f00 GHz
= Temgz 1| [T1 CEW
" 0T —T.2F% 9Em - ——
1 M;' sf.736100p00 Gaz
T e TeRg 2| TTT OB
_
6L59 dbBm
E PE3T00P00 GHE

0

=80

Center 5.74%5% GH= 5 MHz/ Span 50 MH:=

Date: Z.JUN.Z201& 10:30:03
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3TL

TX CH 157

® *REW 100 kHz
*VBW 300 kHz

BEef 20 dBm *Att 30 dB SWT 20 ms

2o Dffepet 2.% dB

[T1

Tamp

T

776350

[T1 OBiT)

G3I700P00

50

60

-80

Center 5.785 GHz 5 MHz/

Date: 2.,JUM.2016 10:21:55

TX CH 165

® *REW 100 kHz
*VBW 300 kHz

BEef 20 dBm *Att 30 dB SWT 20 ms

Span 50 MH=z

2o Dffpet 2.% dB

D1 -1.7[/d4 <Bm

Tamp

Dz =[7.774 dps

e

P yitij=]

833800

60

Fl
-&0

Center 5.825 GHz 5 MHz/

Date: 2.JUM.2016 10:22:51

Span 50 MH=z

nvL
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3TL

Test Mode: UNII-3/ TX N20 Mode_CH149/CH157/CH165

Frequency 6dB Bandwidth 99% Occupied Bandwidth Limit

(MHz) (MHz) (MHz) (kHz)
CH149 5745 17.19 17.50 >=500
CH157 5785 16.99 17.60 >=500
CH165 5825 16.89 17.50 >=500

Channel

TX CH 149

® *RBW 100 kHz Delta 1 [T1 ]
*VEBEW 300 kHz 0.12 dB
Ral 20 dBm *ALL 3D dB SWT 20 ms 17.190000000 MH=z
20 Offper 2.5 dB CEW 17500000000 MHE=
Marker| 1 [TI1
10
% Temg 1| [° [s
o — = —erre—arr] Ly
. L... BLT736200000 GHz
> la.029 dab 'g&uwld, v\JL\ =l PP
- D2 —§.025 dfn i o Feme—2 OB
1 5173 dem
oopan GHz
L_20
30 \
W % 3DE
Ll
-40
"HW
0
¥l
-80
Center 5.745 GH= 5 MHz/ Span 50 MH=

Date: Z.JUN.Z016 10:34:14
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3TL

TX CH 157

@ *REW 100 kHz
*YBW 300 kHz

Ref 20 dBm *Att 30 4B SWT 20 ms

20 Qffgpet 2.5 4B oopoo MHEz

10 el ge an|EN
L ey
&R |,

D1 -3.113 dBm s

L.

20

_——

R |

&0

-0

Fz

Fl

-B0

Center 5.785 GHz 5 MHz/ Span 50 MH=z

Date: 2.JUN.2016 10:35:53

TX CH 165

® *RBW 100 kHz Delta 1 [T1 ]
*YBW 300 kHz ).05

Ref Z0 dEm ATt 30 dB SWT 20 ms
20 Offget 2. =] MH=
10
1 EK
’ Dl -2.0B58 dBm TEW Ly
. T :
D2 3.058 dp \“MJH ‘J“lq
10
ABm
| -0

-0

b
X

-1

Center 5.825 GHz 5 MHz/ Span 50 MHz

Date: 2.JUN.Z2016 10:36:58
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3TL

Test Mode: UNII-3/ TX N40 Mode_CH151/CH159

Channel Frequency 6dB Bandwidth 99% Occupied Bandwidth Limit

(MHz) (MHz) (MHz) (kHz)
CH151 5755 36.70 36.40 >=500
CH159 5795 36.70 36.40 >=500
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3TL

Ref

20

Bm

TX CH 151

*RBW 100 kHz Daelts
*YBW 300 kHz

*ALt 30 dB SWT 20 ma 36

1 [T1 ]

20

10

off

et 2.3

[T1
Lilew dEm

6L 73EE00D00 GHz

L 10

LVL

L0

ARRTTITYITTS

30

T0

-80

" 1

®

Ref

Date: 2.

JUN.Z2016

20

Bm

Center 5.755 GHz 10 ME=Z/

10:38:23

TX CH 159

*RBW 100 kH=z
*YBW 300 kHz
*ALt 30 dB SWT 20 ma

Span 100 MH=

20

10

off

et 2.3

L 10

I35 B

ERTTIN VA Y TN BT TR T

L 20

I1.335 {) k1

30

- 40

T0

-80

" 1

Date: 2.

JUN.Z2016

Center 5.795 GHz 10 ME=Z/

10:39:22

Span 100 MH=
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3TL

For ANT 2

Test Mode: UNII-1/TX A Mode_CH36/CH40/CH48

Frequency
(MHz)

Channel

26dB Bandwidth
(MHz)

99% Occupied Bandwidth
(MHz)

CH36 5180

22.59

17.90

CH40 5200

23.30

17.90

CH48 5240

23.30

17.90

TX CH36

® *RBW 300 kHz Delta 1 [T1 ]
*VEW 1 MEz -1.1¢ dB
Reaf 20 dBm *Att 30 dB EWT 20 ms 22.589963000 MH=z
20 Offpet 2.5 dB CEW 17900000000 MH=
Mafpker| 1 [T1
10 1alge apg|IEM
AR GL16%650037 GH=
mm Hm WMA\\. Tefp 1| [T1 OB§]
- T =IT4 o BT LvL
f K 5L171000000 GH=z
Temp 2| [T1 OEW
10 E [ ]
28 dbm
1l 1 SLl8ss00p00 GH=
L_20n PO o¥

P,

-4
0 t
F2
=80
Center 5.18 GH= 5 MHz/ Span 50 MH:=
Date: Z.JUN.Z0le 10:46:56
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3TL

TX CH40

lwvn

® *REW 300 kHz Delta 1 [T1 ]
*VEW 1 MH=z
REef 20 dBm *Att 30 dB SWT 20 ms 3.299%55000
2o Dffepet 2. =1} OBW 17 S00000p00 MEz
Magker| 1 [T1
L1 ¢ Xull W
. . 189250p00 GHz
T D1 5.19 dBm M 1 -
Frzew] | Temp 1| [T1 OBW¥
o : M = =2 e
=18 100 GHz
[T1 CEW]
e B ET
. zoaso0pon
=20 T T N1
30 Wh"’lﬂmh.
'\ﬂ‘1443n5
4
50
1
L0
F2
Fl
-&0
Center 5.2 GHz 5 MHz/ Span S0 MH=z
Date: 2.JUN.2016 10:51:39

TX CH48

*RBW 300 kHz
*VEW 1 MH=z
SWT 20 ms

@

BEef 20 dBm *Att 30 dB

Delta 1 [T1 ]

U

2o Dffpet 2.% dB

OBy 1°

Magker| 1

D1 &.597

B

NP

o Temp 1

ol

opoo

LVL

.. w;&}w“”$mm

2ot I

Mt

by

50

60

-&0

Center 5.24 GHz

Date: 2.,JUM.2016 10:532:35

Span 50 MH=z
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3TL

Test Mode: UNII-1/TX N20 Mode_CH36/CH40/CH48

Frequency 26dB Bandwidth 99% Occupied Bandwidth
(MHz) (MHz) (MHz)

CH36 5180 32.25 18.00

CH40 5200 28.59 17.90

CH48 5240 29.99 17.90

Channel

TX CH36

® *RBW 300 kHz Delta 1 [T1 ]
“YEW 1 MEz -0.76 B

Reaf 20 dBm *Att 30 dB EWT 20 ms 30.249963000 MH=z
20 Offpet 2.5 |dB CEW 18000000000 MH=
Marker [T1
10 21l47 cex|EM
L 165750037 GHz
m Dl 3. 380 dBm
== 1¢&Mﬁhhﬂﬂ\juwwﬂqﬁ“kﬁ Temp 1| |11 CBEW]
-0 70 =SB Ly
- 5171000000 GH=z
Temp 2| |T1 OBW
10 E ]
6129 dBm
5L18%000000 GHz
-
D2 =T HE:

. | \L\W\.
M DB
|-

0

i1

-80

Center 5.18 GH= 5 MHz/ Span 50 MH:=

Date: Z.JUN.Z201& 10:58:03
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3TL

TX CH40

*REW 300 kHz
*VEW 1 MH=z

Delta 1 [T1 ]
-0.19

BEef 20 dBm *Att 30 dB SWT 20 ms
20 OffEet 2. f=1=3 OBEW 17h 900000000 MHE=z
Marker| 1 [TI1
10 21182 -
L 18e883p00 GHz
D1l 4.28 1= =
% o Temp 1| [T1 OBW)
0 =a 5 oEm] wvn
5 00po0 GHz
10 Temp 2| [T1 Uli 71
-3
SLz08900p00
L0 . Ay
P L TN
3
3DB
4
50
1
L_10
2
Fl
-80

Center 5.2 GHz

Date: 2.JUM.2016 10:59:07

Span 50 MH=z

TX CH48

*REW 300 kHz Delta 1 [T1 ]

*VEW 1 MH=z -0.49
Raf 20 dBEm *AttT 30 dB SWT 20 m= Z9.9899&63000 M
20 Qffpet 2 (=1=} CBW 17 0 opoon ME=z
Marker
10
D1 6.650 | dBm 24
% MM“‘M"" | Temp 1
0 - i)
al
Temp 2
10 £ o
-2 06
5l.p48900p00
, N Ny |,
i aW
A
3DB
-4
50
1
L_10
F2
Fl
-80

Center 5.24 GHz

Date: 2.,JUM.2016 11:01:32¢

Span 50 MH=z
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3TL

Test Mode: UNII-1/TX N40 Mode_CH38/CH46

channel Frequency 26dB Bandwidth 99% Occupied Bandwidth
(MHz) (MHz) (MHz)
CH38 5190 65.40 36.80
CH46 5230 61.40 36.80
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3TL

®

Fef 20 dBm

TX CH38

*RBEW 300 kHz
*WBW 1 MH=z
YRt 30 dB SWT 20 ms

20 Off

=T

et 2.

0l Z.01F

dBm

| o¢

T BT | LvL

&0

T

ad

Center

5.19 GHz

10 MEzZ/

Epan 100 MH=z

Date: 2.JUN

L2016

11:13:02

Date: 2.JUN.2016 11:11:48
® “RBW 300 kHz Delta 1 [T1
*WBW 1 MH=z
Fef 20 dBm YRt 30 dB SWT 20 ms
20 Offpet 2 B
10
m Dl 2.3494 dBm
10
oaarHE
&0
|- ¢
¥l
&80 ]
Center 5.23 GHz 10 MEz/ Epan 100 MH=z
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3TL

Test Mode: UNII-3/ TX A Mode_CH149/CH157/CH165

Frequency 6dB Bandwidth 99% Occupied Bandwidth Limit
(MHz) (MHz) (MHz) (kHz)
CH149 5745 17.60 17.60 >=500
CH157 5785 17.45 17.60 >=500
CH165 5825 17.40 17.60 >=500

Channel

TX CH 149

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.53 4B
Ref 20 dBm *ALL 30 dB SWT 20 ms 17.598950000 MHz
20 Offpet Z2.% dB OBW 17L600000p00 MH=Z
Marker| 1 [TI1
10 Sl 0 _dbm | A ]
ELT736151000 « SHZ
e Temp 1| [T1 OBW
D |,
=TT OB Ly
D1 2,018 dm
""" o W"J ] '|‘ P Bl 736100000 GHz
o | N PP
D2 -.918 db Tanp 2 [T1 CEM]
— D2 —g.918 dpr b E_.
28114 dbBm
EL753700p00 GH=z
|- 2

0

F2
Fl
-80 |
Center 5.74%5% GH= 5 MHz/ Span 50 MH:=
Date: Z.JUN.2016 10:54:0
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3TL

TX CH 157

® *REW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -

REef 20 dBm *Att 30 dB SWT 20 ms 17 .44%%7500
20 OffEet 2. =1} OBEW 17600000000 MHEz
Marker( 1 [TI1
10 1z
S5l 77e350p25
% Temp 1| [T1 OB#)
0 .

=toterom] pvr

D1 -3.7p9 dBm—— — T Y st ——
P N J_IM\.JMII'I[ 5| Temp 2| [T1 OBY)

-gtzz

=10

sl 7e3s00p0o0

50

60

-80

Center 5.785 GHz 5 MHz/ Span S0 MH=z

Date: 2.JUM.2016 10:55:51

TX CH 165

® *REW 100 kHz
*VBW 300 kHz

REef 20 dBm *Att 30 dB SWT 20 ms
20 Dffpet 2. =1} opon MHEz
10
sl 816350000
% Temp 1| [T1 OB#)
0 T T =IO T
D1 =-53.0B1 dBme == e s
|| I F I T2 =18 0o0po0 GHz
10 D2 -l0,081 b 1 [ | Temp 2 [T UJ::
—alz3
Sla33700p0o0
20 /
mr 3pB
S "‘.ﬂ Il Asdl
50
1
L0
F2
Fl
-&0
Center 5.825 GHz 5 MHz/ Span S0 MH=z

Date: 2.JUM.2016 10:56:47
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3TL

Test Mode: UNII-3/ TX N20 Mode_CH149/CH157/CH165

Frequency 6dB Bandwidth 99% Occupied Bandwidth Limit

(MHz) (MHz) (MHz) (kHz)
CH149 5745 16.99 17.60 >=500
CH157 5785 17.15 17.70 >=500
CH165 5825 16.99 17.60 >=500

Channel

TX CH 149

® *REW 100 kHz Delta 1 [T1 ]
“VBW 300 kEz 0.19 dB

Ral 20 dBm *Att 30 dB SWT 20 ms 16.920000000 MHz

20 Offper 2.5 dB CBW 17k 600000000
Marker| 1 [TI1
10

Dl -2.821 dBo

|

11136 dBm
SLTE3200000 GH=z

-20
30 ( \

0
¥l
=80
Center 5.745 GH= 5 MHz/ Span 50 MH=
Date: Z.JUN.Z01&6 11:02:47
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3TL

TX CH 157

*REW 100 kH=
*WVBW 300 kH=z

Delta 1 [T1

TX CH 165

*REW 100 kH=z
*VBW 300 kH=z
SWT 20 ms

®

Ref Z0 dEm ATt 30 de

Ref 20 dBm *Aatt 30 dB SWT 20 ms 17
20 Offpet 2.5 dB I TO0000P0O0 MEz
|10
L £y
& |,
)| 31.59M2 dBm
N . Y " M Mﬁ\AL’T,:
- y
20
-
3
ST L
&0
L0
Fz
Fl
-80
Center 5.785 GHz 5 MHz/ Span 50 MH=z
Date: Z2.JUN.Z016 11:03:50

Delta 1 [T1
1.18

000000

20 Offpet 2Z.% OB

1 EK

D1 -3.356

opo0 MEz

T Lo -l

|20

-0

Fz

-1

Center 5.825 GHz & MHz/

Date: 2.JUN.2016 11:10:232

Span 50 MHz

DB

3DB
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3TL

Test Mode: UNII-3/ TX N40 Mode_CH151/CH159

Channel Frequency 6dB Bandwidth 99% Occupied Bandwidth Limit

(MHz) (MHz) (MHz) (kHz)
CH151 5755 36.70 36.60 >=500
CH159 5795 36.80 36.40 >=500
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3TL

TX CH 151

® *RBW 100 kHz
“YBW 300 kEz

Fef 20 dBm *Att 30 dB SWT 20 ms
zo Offper 2.5 dB o
Mark [T1
10 I 11]35 ang|EM
6l 736500P13 GHz
% Temp 1| [T1
-

D]l -&.184 dBm
. YT

I IJIII'T Tamp 2| [T1
0z -fz.184 Hfm— "'“’\l "““"""‘"H"

L0

: /

3DB
S u‘Lw‘v.Lﬁle

T0

1
-80

Center 5.755 GHz 10 ME=Z/ Span 100 MH=

Date: Z.JUN.2016 11:14:08

TX CH 159

® *RBW 100 kHz
“YBW 300 kEz

Ref 20 dBm *ALL 30 dB SWT 20 ma

zo Offper 2.5 dB

10
L EK
ED |,
D1 -6.4/85 dBmw o
. bbb Ly Ly e meme o[ (72 o=
D2 12,485 [me o oV [WREIR VY
| -0

30

W W MW}“V‘W so

T0

1
-80

Center 5.795 GHz 10 ME=Z/ Span 100 MH=

Date: Z2.JUN.2016 11:15:04
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ATTACHMENT F - MAXIMUM OUTPUT POWER
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3TL

For ANT 1
Test Mode: UNII-1/TX A Mode
Output Power + o o
Frequency | Output Power | Duty Factor Limit Limit
Channel Duty Factor
(MHz) (dBm) (dBm) (dBm) (Watt)
(dBm)
CH36 5180 10.56 1.46 12.02 24.00 0.25
CH40 5200 13.84 1.46 15.30 24.00 0.25
CH48 5240 11.24 1.46 12.70 24.00 0.25
Test Mode: UNII-1/TX N20 Mode
Output Power + o o
Frequency | Output Power | Duty Factor Limit Limit
Channel Duty Factor
(MHz) (dBm) (dBm) (dBm) (Watt)
(dBm)
CH36 5180 11.42 0.26 11.68 24.00 0.25
CH40 5200 14.49 0.26 14.75 24.00 0.25
CH48 5240 12.26 0.26 12.52 24.00 0.25
Test Mode: UNII-1/TX N40 Mode
Output Power + o o
Frequency | Output Power | Duty Factor Limit Limit
Channel Duty Factor
(MHz) (dBm) (dBm) (dBm) (Watt)
(dBm)
CH38 5190 14.27 1.04 15.31 24.00 0.25
CH46 5230 14.35 1.04 15.39 24.00 0.25
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3TL

Test Mode: UNII-3/ TX A Mode
Output Power + . -
Frequency | Output Power | Duty Factor Limit Limit
Channel Duty Factor
(MHz) (dBm) (dBm) (dBm) (Watt)
(dBm)
CH149 5745 9.84 1.46 11.30 30.00 1.00
CH157 5785 9.10 1.46 10.56 30.00 1.00
CH165 5825 10.17 1.46 11.63 30.00 1.00
Test Mode: UNII-3/TX N20 Mode
Output Power + o o
Frequency | Output Power | Duty Factor Limit Limit
Channel Duty Factor
(MHz) (dBm) (dBm) (dBm) (Watt)
(dBm)
CH149 5745 10.00 0.26 10.26 30.00 1.00
CH157 5785 8.20 0.26 8.46 30.00 1.00
CH165 5825 8.02 0.26 8.28 30.00 1.00
Test Mode: UNII-3/ TX N40 Mode
Output Power + L L.
Frequency | Output Power | Duty Factor Limit Limit
Channel Duty Factor
(MHz) (dBm) (dBm) (dBm) (Watt)
(dBm)
CH151 5755 9.44 1.04 10.48 30.00 1.00
CH159 5795 8.54 1.04 9.58 30.00 1.00
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3TL

Test Mode: UNII-1/TX A Mode
Output Power Antenna RSS-247 EIRP o o
Frequency ] Limit Limit
Channel + Duty Factor Gain Output Power
(MHz) ) (dBm) (Watt)
(dBm) (dBi) (dBm)
CH36 5180 12.02 -0.6 11.42 23.00 0.20
CH40 5200 15.30 -0.6 14.70 23.00 0.20
CH48 5240 12.70 -0.6 12.10 23.00 0.20
Test Mode: UNII-1/TX N20 Mode
Output Power Antenna RSS-247 EIRP o o
Frequency _ Limit Limit
Channel + Duty Factor Gain Output Power
(MHz) ] (dBm) (Watt)
(dBm) (dBi) (dBm)
CH36 5180 11.68 -0.6 11.08 23.00 0.20
CH40 5200 14.75 -0.6 14.15 23.00 0.20
CH48 5240 12.52 -0.6 11.92 23.00 0.20
Test Mode: UNII-1/TX N40 Mode
Output Power Antenna RSS-247 EIRP o o
Frequency _ Limit Limit
Channel + Duty Factor Gain Output Power
(MHz) ) (dBm) (Watt)
(dBm) (dBi) (dBm)
CH38 5190 15.31 -0.6 14.71 23.00 0.20
CH46 5230 15.39 -0.6 14.79 23.00 0.20
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3TL

Test Mode: UNII-3/ TX A Mode
Output Power Antenna RSS-247 EIRP o o
Frequency ] Limit Limit
Channel + Duty Factor Gain Output Power
(MHz) ) (dBm) (Watt)
(dBm) (dBi) (dBm)
CH149 5745 11.30 -0.6 10.70 36.00 4.00
CH157 5785 10.56 -0.6 9.96 36.00 4.00
CH165 5825 11.63 -0.6 11.03 36.00 4.00
Test Mode: UNII-3/TX N20 Mode
Output Power | Antenna RSS-247 EIRP o o
Frequency ] Limit Limit
Channel + Duty Factor Gain Output Power
(MHz) ) (dBm) (Watt)
(dBm) (dBi) (dBm)
CH149 5745 10.26 -0.6 9.66 36.00 4.00
CH157 5785 8.46 -0.6 7.86 36.00 4.00
CH165 5825 8.28 -0.6 7.68 36.00 4.00
Test Mode: UNII-3/ TX N40 Mode
Output Power | Antenna RSS-247 EIRP o o
Frequency ] Limit Limit
Channel + Duty Factor Gain Output Power
(MHz) ) (dBm) (Watt)
(dBm) (dBi) (dBm)
CH151 5755 10.48 -0.6 9.88 36.00 4.00
CH159 5795 9.58 -0.6 8.98 36.00 4.00
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3TL

For ANT 2
Test Mode: UNII-1/TX A Mode
Output Power + o o
Frequency | Output Power | Duty Factor Limit Limit
Channel Duty Factor
(MHz) (dBm) (dBm) (dBm) (Watt)
(dBm)
CH36 5180 12.39 1.14 13.53 24.00 0.25
CH40 5200 14.42 1.14 15.56 24.00 0.25
CH48 5240 13.17 1.14 14.31 24.00 0.25
Test Mode: UNII-1/TX N20 Mode
Output Power + L .
Frequency | Output Power | Duty Factor Limit Limit
Channel Duty Factor
(MHz) (dBm) (dBm) (dBm) (Watt)
(dBm)
CH36 5180 13.19 0.23 13.42 24.00 0.25
CH40 5200 14.23 0.23 14.46 24.00 0.25
CH48 5240 13.98 0.23 14.21 24.00 0.25
Test Mode: UNII-1/TX N40 Mode
Output Power + o o
Frequency | Output Power | Duty Factor Limit Limit
Channel Duty Factor
(MHz) (dBm) (dBm) (dBm) (Watt)
(dBm)
CH38 5190 14.49 0.64 15.13 24.00 0.25
CH46 5230 14.44 0.64 15.08 24.00 0.25
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3TL

Test Mode: UNII-3/ TX A Mode
Output Power + o o
Frequency | Output Power | Duty Factor Limit Limit
Channel Duty Factor
(MHz) (dBm) (dBm) (dBm) (Watt)
(dBm)
CH149 5745 7.04 1.14 8.18 30.00 1.00
CH157 5785 6.01 1.14 7.15 30.00 1.00
CH165 5825 6.59 1.14 7.73 30.00 1.00
Test Mode: UNII-3/TX N20 Mode
Output Power + o o
Frequency | Output Power | Duty Factor Limit Limit
Channel Duty Factor
(MHz) (dBm) (dBm) (dBm) (Watt)
(dBm)
CH149 5745 7.50 0.23 7.73 30.00 1.00
CH157 5785 6.37 0.23 6.60 30.00 1.00
CH165 5825 6.91 0.23 7.14 30.00 1.00
Test Mode: UNII-3/ TX N40 Mode
Output Power + o o
Frequency | Output Power | Duty Factor Limit Limit
Channel Duty Factor
(MHz) (dBm) (dBm) (dBm) (Watt)
(dBm)
CH151 5755 7.03 0.64 7.67 30.00 1.00
CH159 5795 6.80 0.64 7.44 30.00 1.00
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3TL

Test Mode: UNII-1/TX A Mode
Output Power Antenna RSS-247 EIRP o o
Frequency _ Limit Limit
Channel + Duty Factor Gain Output Power
(MHz) ] (dBm) (Watt)
(dBm) (dBi) (dBm)
CH36 5180 13.53 -0.43 13.10 23.00 0.20
CH40 5200 15.56 -0.43 15.13 23.00 0.20
CH48 5240 14.31 -0.43 13.88 23.00 0.20
Test Mode: UNII-1/TX N20 Mode
Output Power Antenna RSS-247 EIRP o o
Frequency ] Limit Limit
Channel + Duty Factor Gain Output Power
(MHz) ) (dBm) (Watt)
(dBm) (dBi) (dBm)
CH36 5180 13.42 -0.43 12.99 23.00 0.20
CH40 5200 14.46 -0.43 14.03 23.00 0.20
CH48 5240 14.21 -0.43 13.78 23.00 0.20
Test Mode: UNII-1/TX N40 Mode
Output Power | Antenna RSS-247 EIRP o o
Frequency ] Limit Limit
Channel + Duty Factor Gain Output Power
(MHz) ) (dBm) (Watt)
(dBm) (dBi) (dBm)
CH38 5190 15.13 -0.43 14.70 23.00 0.20
CH46 5230 15.08 -0.43 14.65 23.00 0.20
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3TL

Test Mode: UNII-3/ TX A Mode
Output Power Antenna RSS-247 EIRP o o
Frequency ] Limit Limit
Channel + Duty Factor Gain Output Power
(MHz) ) (dBm) (Watt)
(dBm) (dBi) (dBm)
CH149 5745 8.18 -0.43 7.75 36.00 4.00
CH157 5785 7.15 -0.43 6.72 36.00 4.00
CH165 5825 7.73 -0.43 7.30 36.00 4.00
Test Mode: UNII-3/TX N20 Mode
Output Power | Antenna RSS-247 EIRP o o
Frequency ] Limit Limit
Channel + Duty Factor Gain Output Power
(MHz) ) (dBm) (Watt)
(dBm) (dBi) (dBm)
CH149 5745 7.73 -0.43 7.30 36.00 4.00
CH157 5785 6.60 -0.43 6.17 36.00 4.00
CH165 5825 7.14 -0.43 6.71 36.00 4.00
Test Mode: UNII-3/ TX N40 Mode
Output Power | Antenna RSS-247 EIRP o o
Frequency ] Limit Limit
Channel + Duty Factor Gain Output Power
(MHz) ) (dBm) (Watt)
(dBm) (dBi) (dBm)
CH151 5755 7.67 -0.43 7.24 36.00 4.00
CH159 5795 7.44 -0.43 7.01 36.00 4.00
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3TL

ATTACHMENT G - ANTENNA CONDUCTED SPURIOUS
EMISSION
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3TL

For ANT 1

Test Mode: |UNII-1/TX A Mode

TX mode CH36

® *REW 1 MHzZ Marker 4 [T1 ]
*VBW 3 MH=z 28_.49 dPm

Ref 19.4 dBm *ALL 30 dB SWT 20 ms £.144800000 GH=z
offeet 1.9 dB Marker| 1 [T1
= e
PR Marker| 2 [T
=] -
o SL150400
10
-z0
D1 27 fBm .
- 1.

&0

=70

Fl
=80 |

Start 4.998 GHz 20 MHEz/ Stop 5.1598 GHz

Date: 30.MAY.2016 15:4B:41

TX mode CH48

® *REW 1 MHzZ Marker 4 [T1 ]
*VBW 3 MH=z 1510 dBm

Ref 19.4 4dBm *ARLL 3D dB SWT 20 m2 5.358400000 GH=z
offpet 1.9 dB Marker| 1 [Tl
1 1121 dBm
10— e ek
Marker| 2
% . 9 dBm

GHZ luvn

--20

NN

&0

- 70

-60 |

Start 5.222 GHz 20 MEz/ Stop S.422 GHz

Date: 30.MAY.Z2016 15:52:21
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3TL

Test Mode: |UNII-1/TX N20 Mode

TX mode CH36

® *REW 1 MHzZ Marker 4 [T1 ]
*VBW 3 MH=z i0.88 dBm

Fef 19.4 dBm *Att 30 dB SWT 20 me S.147e00000 GHz

offpet 1.9 dB Marker| 1 [Tl
G126 dBm
=

--20

&0

=70

Fl
=80 |

Start 4.998 GHz 20 MEz/ Stop 5.159% GHz

Date: 30.MAY.Z2016 16:04:57

TX mode CH48

® *REW 1 MHzZ Marker 4 [T1 ]
*VBW 3 MH=z 1640 dBm

Ref 19.4 4dBm *ARLL 3D dB SWT 20 m2 S.382000000 GH=z
offpet 1.9 dB Marker| 1 [Tl
1 SL5T dBm
1o ] Yo Feet e of b s
Marker| 2 [T1
mm —4Z404 dBm
o E[E0000p00 GHZ |ve
1
|- 20

Dl -27 hlfm
Ty
N | et

&0

=70

-60 |

Start 5.222 GHz 20 MEz/ Stop S.422 GHz

Date: 30.MAY.Z2016 16:06:58
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3TL

Test Mode:

[UNII-1/TX N40 Mode

Ref 15.4 dBm

"RLL

30

TX mode CH38

*REW 1 MH=zZ Marker 4 [T 1
*VBW 3 MH=z 28.10 dPm
f=1-) SWT 20 m2 £.150000000 GHz

Offret 1.9 dB

Lo

Marker| 1 [Tl

--20

01l -27 dBm

-

X

B

&0

=70

=80

Fl

Start 5.01% GHz

20 MHEz/ Stop 5.21% GHz

Date: 30.MAY.Z2016 16:10:34
TX mode CH46
<é§> *REW 1 MHz
*VEW 3 MHz s dBm
Ref 15.4 dBm *RLL 30 4B SWT 20 me GHz
Offret 1.9 dB
&L 93 dBm
Lo = ey BN
‘U"""x‘"’" Magker| 2 [T1
% -40L 6% dBm
0 5L GHZ |Lyvn
10
Dl -27 EBm %t
L"‘-’W b 3pB
N\ il
|- 40
\Wﬂh\hﬂkﬁ‘;vﬂf
50
&0
=70
Fl
=80

Start 5.2 GHz

Date: 30.MAY.Z2016

l6:12:28

20 MHEz/ Stop S.4 GHz
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3TL

Test Mode:

[UNII-3/TX A Mode

@

TX A Mode CH149

“REW 1 MHz
*VBEW 3 MHz

30 4B SWT 20 ms

Ref 19.4 dBm *Att
offrer 1.9 dB
10
1 PK
-1
1 -17 HE

70

&0

Start 5.55% GHz

Date: 2.JUN.2016 10:30:11

Ref 19%.4 dBm *Att

20 MHz/

TX A Mode CH165

“REW 1 MHz
*VBEW 3 MHz

30 4B SWT 20 ms

Stop 5.75% GHz

14% dB

1 PK J”"“;
[vaev]

T =
o
=
gl
Efz_zr—‘
-
T B

70

“ il

Start 5.812 GHz

Date: 2.JUN.2016

10:33:08

20 MHz/

Stop 6.012 GHz
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3TL

Test Mode: |UNII-3/TX N20 Mode

TX HT20 mode CH149

® *RBW 1 MH=z Marker 4 [T
“WBW 3 MH=z

Ref 19.4 dBm *att 30 4B SWT 20 ms 5.657800000 GHz
affret 1.9 dB Markdr| 1| [T
L _
arkqr| 2
L_rH
& |o 1 _
[ LVL
arkdr| 3
10

D1 -17 [E

P

&0
L a¢
F2
Fl
B0 |
Start 5.559 GH:z 20 MEzZ/ Step 5.759 GHz

Date: 2.JUN.2016 10:34:32

TX HT20 mode CH16

® “RBW 1 MHz Marker 4 [T1 ]
*VEW 3 MHz ~33.5

Ref 19.4 dBm ALt 30 4B SWT 20 ms
Offper 1 dB Marker| 1
10 7 =
Marker
L PK
Marker
10
5
oy -17|HEr
2 h
D 127 (ciBn
30 "

e M e L

0
70
r2
F1
A |
Start 5.812 GH=z 20 MHz/S Stop 6.012 GH:z

Date: Z2.JUN.2016 10:37:16
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Test Mode:

[UNII-3/TX N40 Mode

UNII-3/TX HT40 mode CH151

@ *REW 1 MH=z Marker 4 [T1 ]
*WBW I MHzZ =28.37 dBEm
Fef 15.4 dBm *Att 30 JdB SWT 20 ms 5.714200000 GHz
offpat 1.3 B Mhrker[ 1 [T1
1o Sty
HMprker| 2 ['1'1”
B |o el ¥
SO000
Markeg| 3 [T1
|--1¢ 25
SlL.725000
D1 -17 EHBm
|- z0 {
D B d \\J
10
| a0 Aot L b L A e W i (J
i W
g il k,l
50
- &0
|70
F2
Fl
50 |
Start 5.57% GHz 20 MH=z/ Stop 5.77% GH:z
Date: 2.JUMN.2016 10:328:40
UNII-3/TX HT40 mode CH159
® “RBW 1 MEz Marker 4 [T1
*“VBW 3 MHz
Ref 19.4 dBm *Att 30 4B SWT 20 ms
offget 1.9 dB Marker| 1 [T1
L, -
5 VL
m
D2 > I’
EL .
¥ Y 3oB
- .II'I"‘V""\N:'\ b ol o
o VA AN A Ll e
S0
70
r
-80 |
Start 5.771 GHz 20 MEZ/ Stop 5.971 GHz
Date: 2.JUN.2016 10:39:39
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For ANT 2

Test Mode: |UNII-1/TX A Mode

Fef 19.6 dBm "RLL

30

TX mode CH36

*REW 1 MH=z
*VBW 3 MH=z
B SWT 20 me

Marker 4 [T1 ]
i0.86 dBm
£.144200000 GHz

Offret 2.1 4B

Marker| 1 [Tl

--20

D1 —-27 pBm

|—40

™

|-~ 50

B0

70

=80

Fl

Start 4.998 GHz

20 MHz/

Stop $.198 GHz

Date: 2.JUN.Z2016 10:47:14
TX mode CH48
® *REW 1 MHz Marker 4 [T1 1]
*VEW 3 MHz 15.63 dBm
Ref 19.6 dBm *ARLL 3D dB SWT 20 m2 £.359200000 GHz
Offret 2.1 4B Marker| 1 [Tl
1 L0132 dbPm
10X o
Marker| Z
L ex
44 dBEm
&= |, S
1
I
--20
'
0l -27 lN}uu
- 1
¥ 4
N\ N\ Y
|- 40 e P L 3 Mu‘
|- 50
&0
70
Fl
=80

Start 5.222 GHz

Date: 2.JUN.2016¢ 10:52:52

20 MEz/

Stop 5.422 GHz
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3TL

Test Mode:

[UNII-1/TX N20 Mode

"RLL

TX mode CH36

*REW 1 MH=zZ Marker 4

*VBEW 3 MHz

30 OB SWT 20 me 5.

12.91 dBm
14700000 GHz

Ref 19.6 dBm
Offret 2.1 4B
L 10
L £y
&3 |
10
--20
N D1 —-27 pBm
- a0 '
%.&L\,\f
- 50
&0
70
-80

Fl

Start 4.999 GHz

20 MEz/

Stop 5.198 GHz

Date: 2Z.JUN.201& 10:5B:Z1
TX mode CH48
<é§> *REW 1 MHz
*VEW 3 MHz
Ref 19.6 dBm *ARLL 3D dB SWT 20 m2
Offeket 2.1 dB
L
10 y
D
[z =
1
-z0
Dl -27 ll‘l.’uu
B WA‘\‘ 4
| pa |
|- 50
&0
70
Fl
-80

Start 5.222 GHz

Date: 2.JUN.2016&

11:01:53

20 MEz/

Stop 5.422 GHz
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3TL

Test Mode: JUNII-1/TX

N40 Mode

Ref 19.6 dBm

TX mode CH38

*REW 1 MH=zZ
*VBEW 3 MHz

Marker

*Att 30 dB

SWT 20 me 5.

4 [Tl ]
2088
14200000 GHz

offret 2.

L0

Ar Marker

1 [Tl

--20

Marker

ABm

|—40

|-~ 50

B0

70

=80

Fl

Start 5.01% GH

Date: 2.JUN.2016&

z 20 MHz/

11:12:05

TX mode CH46

Stop 5.218 GHz

® *REW 1 MHzZ Marker 4 [T1 ]
*VBW 3 MH=z 16.43 dBm
Ref 19.6 dBm *ARLL 3D dB SWT 20 m2 S.380000000 GH=z
Offeket 2.1 dB Marker| 1 [Tl
7165 dBm
10 ! S —oH
T r-hU"-A Marker| 2 [T1
== —40L5%9 dBm
0 EL 5000000 GHZ
10
20 Ll
D1 -27 [dBm W
. e S P A0 PN
|- 50
&0
70
Fl
-0

Start 5.2 GHz

Date: 2.JUN.2016&

20 MEz/

11:12:1%

Stop 5.4 GHz

LvL
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Test Mode: JUNII-3/TX A Mode |

TX A Mode CH149

® “RBW 1 MHz
*VBEW 3 MHz

Ref 19,6 dBm *Att 30 4B SWT 20 ms

1 PK

70

&0 |

Start 5.55% GHz 20 MHEz/ Stop 5.75% GHz

Date: 2.JUN.2016 10:54:16

TX A Mode CH165

® “RBW 1 MHz
*VBEW 3 MHz

Ref 19,6 dBm *Att 30 4B SWT 20 ms

Ccffgert 2J1 dB Marker| 1 [T1

1l PH ﬂrlmuk
frev]

70 T
50 _ﬂ
Start 5.812 GHz 20 MHEz/ Stop 6.012 GHz

Date: 2.JUN.2016 10:57:035
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Test Mode: |UNII-3/TX N20 Mode

TX HT20 mode CH149

® *RBW 1 MH=z Mark
“VBW 3 MHz

Ref 19.6 dBm *AaLt 30 dB SWT 20 ms

er 4 [T1 )

[

offeet 2.1 dB Mark:

LVL

Dz -7 dBm

1.
i

&0
|-
F2
F1l
80
Start 5.559 GHz 20 MHz/ Stop 5.759 GHz
Date: 2Z.JUN.2016 11:03:05
TX HT20 mode CH16
® “REW 1 MHz Marker 4 [T1
*VEW 3 MHz -
Ref 19.6 dBm *ALt 30 4B SWT 20 m= 5 2
otfhar 2]1 dB Marker| 1 [T1
10 -
[vEw]
B el 860000 a
fy -17|pen
1] L2 B
30 -

Date: Z2.JUN.2016 11:10:50

70
ro
F1
ao |
Start 5.812 GH=z 20 MHz/S Stop 6.012 GH:z
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3TL

Test Mode:

[UNII-3/TX N40 Mode

UNII-3/TX HT40 mode CH151

@ *REW 1 MH=z Marker 4 [T1 ]
*WEW 3 MHz 27.20 dBm

Ref 1%.8 dBm *Aatt 30 dB SWT 20 ms 5.705%

Cffpet 2. =123 Mprker

Mprker

|- 1¢

Rl

Dl =17 (e

|- 20

4 | Y
D2 -E7 dBEm xﬂ
30
3DEB
Al N A

&0

N

|70

30 |

Start 5.57% GHz 20 MH=z/ Stop 5.77% GH:z

Date: 2.JUMN.2016 11:14:25

UNII-3/TX HT40 mode CH159

® “RBW 1 MHz Marker 4 [T1 ]
*WBW 3 MEz -37.3 dBm

Ref 19.6 dBm ALt 30 4B SWT 20 ms

offret 2.1 dB Markez| 1 [T1

0

|- 70.

-B0

Start 5.771 GHz 20 MEZ/ Stop 5.971 GHz

Date: 2.JUN.2016 11:15:22
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3TL

ATTACHMENT H - POWER SPECTRAL DENSITY
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3TL

For ANT 1

Test Mode: UNII-1/ TX A Mode_CH36/CH40/CH48

] Power Density + o
Frequency | Power Density Duty Factor Limit
Channel Duty Factor
(MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
(dBm/MHz)
CH36 5180 2.50 1.46 3.96 11.00
CH40 5200 2.61 1.46 4.07 11.00
CH48 5240 2.05 1.46 3.51 11.00
CH36
® ':-'.1'.':.' } MEz -
R:; D;;}:f:n — - TRLL 30 dB EWT 20 mz 5.183600000 GHz
10 E
EE%N o e i manet

0

=80

Center 5.18 GH=z 5 MHz/ Span 50 MH=

Date: Z0.MAY.Z01& 15:48:32
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CH40

® *REW 1 MHEz Marker 1 [T1 ]
*VEW 3 MEz 2.61 dBm
Reaf 20 dBm *ALL 30 dB SWT 20 ms 5.203800000 GH=z
20 Offret 2.% dB
10
T - .
10 /
- z0

/,r( 00 bf 10 -\\\'\.
a
0
=80
Center 5.2 GH= 5 MHz/ Span 50 MH=
Date: Z0.MAY.2016 15:50:39
® *REW 1 MHEz Marker 1 [T1 ]
*VEW 3 MEz 2.05% dBm
Reaf 20 dBm *ALL 30 dB SWT 20 ms 5.2368200000 GH=z

20 Offper 2.5 dB

10
T -
&

|10

|20

/.M 00 pE 10
=]
0
-80
Center L5.24 GH=z 5 MHz/ Span 50 MH=
Date: Z0.MAY.2016 15:52:13

LVL

LVL

Report No.: BTL-FICP-4-1602C119

Page 251 of 276



3TL

Test Mode: UNII-1/TX N20 Mode_CH36/CH40/CH48

] Power Density + o
Frequency | Power Density Duty Factor Limit
Channel Duty Factor
(MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
(dBm/MHz)
CH36 5180 1.10 0.26 1.36 11.00
CH40 5200 1.06 0.26 1.32 11.00
CH48 5240 1.15 0.26 1.41 11.00
CH36
® ':-'.1'.':.' } MEz -
Rjui D;;J:f:n _ _ *Att 30 dB EWT 20 ms 5.183600000 GHz
10 E
m-
= |, el

W rrJ’M} H‘\“ﬂu
/e 0P e \\BDL
<
0
-80
Center 5.1% GH=z 5 MHz/ Span 50 MH=

Date: Z0.MAY.Z016 16:04:45
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CH40

70

=80

® *REW 1 MHEz Marker 1 [T1 ]
*VEW 3 MHEz 1.06 dBm
Ref 20 dBm *Att 30 dB EWT 20 ms 5.201300000 GH=z
20 Offper 2.5 dB
10 [ A |
T - 1
jrrew| S|
/f/— ‘\\ LVL
|10
-
30 ﬂx’v_‘/_‘nﬂ/ »—\M\‘
/’JJ-F 100 pf 10 DB
]
0
-B0
Center 5.2 GH= 5 MHz/ Span 50 MH=
Date: Z0.MAY.Z01& 16:05:49
® *REW 1 MHEz Marker 1 [T1 ]
*VEW 3 MHEz 1.15% dBm
Ref 20 dBm *Att 30 dB EWT 20 ms 5.241500000 GH=z
20 Offper 2.5 dB
10 [ A |
T - :
vz S P S—
/{{, ~\\\ LVL
|10
|0
30
..f-""_':‘:_.-,f 10 R\L‘-\. 3o

Center 5.24 GH=z

Date: Z0.MAY._Z2016 16:086:51

5 ME=z/ Span 50 MH=
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3TL

Test Mode: UNII-1/TX N40 Mode_CH38/CH46

] Power Density + o
Frequency | Power Density Duty Factor Limit
Channel Duty Factor
(MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
(dBm/MHz)
CH38 5190 -2.34 1.04 -1.30 11.00
CH46 5230 -2.33 1.04 -1.29 11.00
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CH38

® *REW 1 MHEz Marker 1 [T1 ]
*VEW 3 MEz -2.34 dBm
Reaf 20 dBm *ALL 30 dB SWT 20 ms 5.202e00000 GHz
20 Offret 2.% dB
10 [ A |
T -
& ]
LVL
10 } h

70

=80

Center 5.1% GH=z

10 MH=z/

Span 100 MH=z

Date: Z0.MAY.Z01l& 16:08:24
® *REW 1 MHz M 1 [T1 ]
*VEW 3 MHEz -2.33 dBm
Ref 20 dBm *Att 30 dB EWT 20 ms 5.237e00000 GHz
20 Offper 2.5 dB
10
T -
O .
_ } k

70

=80

Center 5.23 GHz

Date: 30.MAY._Z2016 16:12:21

10 MH=z/

Span 100 MH=z

LVL
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3TL

Test Mode: UNII-3/TX A Mode_CH149/CH157/CH165

) Power Density + o
Frequency | Power Density | Duty Factor Limit
Channel Duty Factor
(MHz) (dBm/500kHz) | (dBm/MHZz) (dBm/500kHz)
(dBm/500kHz)
CH149 5745 -5.58 1.46 -4.12 30.00
CH157 5785 -6.72 1.46 -5.26 30.00
CH165 5825 -6.17 1.46 -4.71 30.00
TX CH149
® :RDW l Nﬂf [Tl .
L1 Ex
-
=1
-0 EMMI/ “‘-‘-\\H DB
C_::rl ter 5.745 GHz 5 MHz/

Date: 2.JUMN.2016 10:29:32

Span 50 MHE=z
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TX CH157

® *REW 1 MHzZ Marker 1 [T1 ]
*VBW 3 MH=z &.72 dBm
Ref 18 oBm *ALL 30 4B SWT 20 me S.TEge00000 GHz
Offret =0.% dB
B [ 2 |
L rufg
1 LVL
Lo i —
20
=30
SWH 100 pf j ] apE
Py [
——
70
80

Center 5.785 GHz

S MHz/

Span 50 MH=z

Date: 2.JUN.2016 10:32:05
® *REW 1 MHzZ arker 1 [T1
*VBW 3 MH=z &.17 dBm
Ref 18 oBm *ALL 30 4B SWT 20 me £.BZ8500000 GHz
Offret =0.% dB
B [ ]
L redg
[rzevig
1 VL
b—--.__.---q\“/-..._!....
10
20
|- 30
SWH 100 pf /‘ ] apE

|- 60

70

80

Center 5.825 GHz

Date: 2.JUN.2016 10:32

S MHz/

100

Span 50 MH=z
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3TL

Test Mode: UNII-3/ TX N20 Mode_CH149/CH157/CH165

Date: 2.JUN.Z2016

10:34:24

. Power Density + o
Frequency | Power Density | Duty Factor Limit
Channel Duty Factor
(MHz) (dBm/500kHz) | (dBm/MHz) (dBm/500kHz)
(dBm/500kHz)
CH149 5745 -5.75 0.26 -5.49 30.00
CH157 5785 -6.50 0.26 -6.24 30.00
CH165 5825 -5.93 0.26 -5.67 30.00
TX CH149
® “RBW 1 MH=z r
“WBW 3 MH=z
Ref 18 dBm *Ate 30 dB SWT 20 ms
10 n
o= |
. il . N
» _.-.-_-/J-:;F._ j- \ﬁk\_‘ 3IDB
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TX CH157

® *RBW 1 MH=z I
“VBW 3 MHEz

Ref 18 dBm *ALL 30 dB SWT 20 ma
Offpet -0.% dBE

1o |
-
[rxzv il

1 LVL
—
L-10 i N
20

30
SWH 100 f ) 3DE
| a0

70

a0

Center L.T7BL GH=z 5 MHz/ Span 50 MH=

Date: Z.JUN.2016 10:36:03

TX CH165

® *REW 1 MHz Marker 1 [Tl ]
*YBEW 3 MEz =5.%3 dBm

Teaf 18 dBm *ALt 30 dB SWT 20 ms E.826400000 GHz

Cffpet -0.5% 4B

1 LVL

i T

20

0

80

Center 5.825 GH= 5 MHz/ Span 50 MH=

Date: Z.JUN.Z0le 10:37:08
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3TL

Test Mode: UNII-3/ TX N40 Mode_CH151/CH159

) Power Density + o
Frequency | Power Density | Duty Factor Limit
Channel Duty Factor
(MHz) (dBm/500kHz) | (dBm/MHz) (dBm/500kHz)
(dBm/500kHz)
CH151 5755 -8.92 1.04 -7.88 30.00
CH159 5795 -9.23 1.04 -8.19 30.00
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TX CH151

® “*RBW 1 MEz Marker 1 [T1 ]
*WBW 3 MH= B.92 dBm

Ref 18 dBm *Att 30 dB SWT 20 m= 5.738200000 GHz

Offget -0.% dB

-
[y
el
LVL
1
|10 P —

SWH 100 pf il \x I
L4

&0

70

B0

Caenter 5.7L55 GHz 10 MHE=Z/ Span 100 MH=z

Date: 2.JUN.2016 10:3B:32

TX CH159

® “RBW 1 MHz
*VBEW 3 MHz

Ref 18 dBm *Att 30 dB SWT 20 m=

Offget -0.% dB

-
[y
el
LVL
Y K3

&0

70

B0

Caenter 5.785 GHz 10 MHE=Z/ Span 100 MH=z

Date: 2.JUN.2016 10:39:31
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For ANT 2

Test Mode: UNII-1/ TX A Mode_CH36/CH40/CH48

] Power Density + o
Frequency | Power Density Duty Factor Limit
Channel Duty Factor
(MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
(dBm/MHz)
CH36 5180 0.18 1.14 1.32 11.00
CH40 5200 0.38 1.14 1.52 11.00
CH48 5240 1.56 1.14 2.70 11.00
CH36
® ':-'.1'.':.' } MEz -
:U offper 2.5 4B — : : — —
10 E
ey _
[vzzw i N ¥
i ‘\ VL
-’_‘_F..n-"'" \\‘N”“"—\-\.“ i
e =
Center 5.18 GH=z MH=z S Pa 0 ME
Date: Z_JUN.2016 10:47:086
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CH40

® *REW 1 MHEz Marker 1 [T1 ]
*VEW 3 MEz 0.38 dBm
Reaf 20 dBm *ALL 30 dB SWT 20 ms 5.203800000 GHz
20 Offret 2.% dB
10 [ A |
T - 1
O x
/-' e \ LVL
10
L_20
* \“\.
10 MK\ soB
0
-80
Center 5.2 GH= 5 MHz/ Span 50 MH=
Date: Z.JUN.Z01& 10:51:48
® *REW 1 MHEz Marker 1 [T1 ]
*VEW 3 MEz 1.56 dBm
Reaf 20 dBm *ALL 30 dB SWT 20 ms 5.241200000 GH=z
20 Offret 2.% dB
10 [ A |
T - 1
vz g, | e
/ \ LVL
10 f
- \
b M K“\"‘"\u_\
M 0o pE o ""q\_\ 3DEB
0
-80
Center L5.24 GH=z 5 MHz/ Span 50 MH=
Date: Z.JUN.Z01&6 10:52:44
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Test Mode: UNII-1/TX N20 Mode_CH36/CH40/CH48

] Power Density + o
Frequency | Power Density Duty Factor Limit
Channel Duty Factor
(MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
(dBm/MHz)
CH36 5180 0.11 0.23 0.34 11.00
CH40 5200 0.69 0.23 0.92 11.00
CH48 5240 1.61 0.23 1.84 11.00
CH36
® ':-'.1'.':.' } MEz ~
R:.Ui DE;J:E — - *Att 30 dB EWT 20 ms SH 2
10 E
[ i
== |, < \
. -/_,_/-“‘_""J’ LH’M“"\_ i
-
Center 5.1% GH=z 5 MHz/ Da 0 ME

Date: Z.JUN.ZO0l@&

10:58:13
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CH40

® *REW 1 MHEz Marker 1 [T1 ]
*VEW 3 MHEz 0.6% dBm
Ref 20 dBm *Att 30 dB EWT 20 ms 5.201300000 GH=z
20 Offper 2.5 dB
10 [ A |
[l !
O X
){/ﬂ” ‘\\\ LVL
|10
-
30 \\k\"1._,
-,\_“\\‘ 3DB
0
-B0
Center 5.2 GH= 5 MHz/ Span 50 MH=
Date: Z.JUN.Z0le 10:59:16
® *REW 1 MHEz Marker 1 [T1 ]
*VEW 3 MHEz 1.61 dBm
Ref 20 dBm *Att 30 dB EWT 20 ms 5.241500000 GH=z
20 Offper 2.5 dB
10 [ A |
T - 1
O e —
//f ‘\\ LVL
|10
|0
30 _,v44—*"‘”1?',// L“~\x\«v—
/ 100 pf 10 '\-\_‘\_ DB
0
-B0
Center L5.24 GH=z 5 MHz/ Span 50 MH=
Date: Z.JUN.Z01& 11:01:45
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Test Mode: UNII-1/TX N40 Mode_CH38/CH46

] Power Density + o
Frequency | Power Density Duty Factor Limit
Channel Duty Factor
(MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
(dBm/MHz)
CH38 5190 -2.10 0.64 -1.46 11.00
CH46 5230 -1.85 0.64 -1.21 11.00
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CH38

70

=80
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Test Mode: UNII-3/TX A Mode_CH149/CH157/CH165

) Power Density + o
Frequency | Power Density | Duty Factor Limit
Channel Duty Factor
(MHz) (dBm/500kHz) | (dBm/MHZz) (dBm/500kHz)
(dBm/500kHz)
CH149 5745 -7.37 1.14 -6.23 30.00
CH157 5785 -8.01 1.14 -6.87 30.00
CH165 5825 -7.42 1.14 -6.28 30.00
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TX CH157
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Test Mode: UNII-3/ TX N20 Mode_CH149/CH157/CH165

. Power Density + o
Frequency | Power Density | Duty Factor Limit
Channel Duty Factor
(MHz) (dBm/500kHz) | (dBm/MHz) (dBm/500kHz)
(dBm/500kHz)
CH149 5745 -6.66 0.23 -6.43 30.00
CH157 5785 -7.49 0.23 -7.26 30.00
CH165 5825 -6.93 0.23 -6.70 30.00
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Test Mode: UNII-3/ TX N40 Mode_CH151/CH159

) Power Density + o
Frequency | Power Density | Duty Factor Limit
Channel Duty Factor
(MHz) (dBm/500kHz) | (dBm/MHz) (dBm/500kHz)
(dBm/500kHz)
CH151 5755 -2.10 0.64 -1.46 30.00
CH159 5795 -1.85 0.64 -1.21 30.00

Report No.: BTL-FICP-4-1602C119

Page 272 of 276



3TL
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ATTACHMENT I - FREQUENCY STABILITY
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Test Mode: UNII-1

Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
(V) 5180.0000
132 5179.933200
120 5179.933600
108 5179.933600
Max. Deviation (MHz) 0.0668
Max. Deviation (ppm) 12.8958

Temperature vs. Frequency Stability

Voltage Measurement Frequency (MHZz)
(C) 5180.0000
-20 5179.933700
5 5179.934000
15 5179.934200
25 5179.934800
35 5179.935200
45 5179.935400
70 5179.935800
Max. Deviation (MHz) 0.0663
Max. Deviation (ppm) 12.7992
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Test Mode: UNII-3

Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
(V) 5745.0000
132 5742.9258
120 5744.9256
108 5744.9252
Max. Deviation (MHz) 2.0742
Max. Deviation (ppm) 361.0444

Temperature vs. Frequency Stability

Voltage Measurement Frequency (MHZz)

(C) 5745.0000

-20 5744.9247

5 5744.9248

15 5744.9249

25 5744.9244

35 5744.9251

45 5744.9256

70 5744.9255
Max. Deviation (MHz) 0.0756
Max. Deviation (ppm) 13.1593
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